PARTS
MANUAL

COMPRESSOR MODEL

P425, XP375, HP375, VHP300

Code: B

This manual contains important safety information.
Do not destroy this manual.

This manual must be available to the personnel who operate and maintain this machine.

('@ |l|!|el'50||'nal|l|m Doosan purchased Bobcat Company from Ingersoll-Rand Company in
Utility Equipment 2007. Any reference to Ingersoll-Rand Company or use of trademarks,
service marks, logos, or other proprietary identifying marks belonging

P.O. Box 868 - 501 Sanford Ave

to Ingersoll-Rand Company in this manual is historical or nominative

in nature, and is not meant to suggest a current affiliation between

Ingersoll-Rand Company and Doosan Company or the products of
ither.

Book 22557888 (11/04) elther

Revised (09-12)

Mocksville, N.C. 27028



Doosan
Disclaimer

Doosan
Revised Date





TABLE OF CONTENTS

TITLE PAGE
Section A - PARTS

FRAME . . e e A-2
DRAWBAR COMPLETE . ..ot e e i e A-3
DRAWBAR COMPLETE . ..o e e A-4
RUNNING GEAR COMPLETE . .. e e e A-5
RUNNING GEAR COMPLETE . . . i e e e e A-6
ELECTRIC BRAKE WIRING . . .. it e e e A-7
ELECTRIC BRAKE SHOE. . . . .. e e A-8
TIRE & WHEEL ASSEMBLY . . ..o e e e A-9
ENGINE COMPLETE . ..ot e e e A-10
ENGINE COMPLETE . .. it e e e A-11
ENGINE OVERHAUL GASKET SET . . .ottt e e e e e A-12
ENGINE OVERHAUL GASKET SET . . .ottt e e e e e A-13
ENGINE OVERHAUL GASKET SET . . .ottt e e e e A-14
SHORT BLOCK ASSEMBLY . . .ttt e e A-15
ROCKER ARM COVER. . . . e e A-16
ROCKER ARM SHAF T . e e e e e A-17
CYLINDER BLOCK ASSEMBLY . . .ottt e e e A-18
CYLINDER BLOCK ASSEMBLY . ..ottt e e e A-19
CYLINDER-BLOCK-ASSEMBLY (CONEd) . ...ttt e e e e e e e e A-20
CYLINDER-BLOCK-ASSEMBLY (CONEd) . ...ttt e e e e e e e e A-21
CYLINDER-BLOCK-ASSEMBLY (CONEd) . ...ttt e e e e e e e e e A-22
CYLINDER-BLOCK-ASSEMBLY (CONTd) . ...ttt e e e e e e e e e e e A-23
CYLINDER HEAD ASSEMBLY . ..ot e e e A-24
CYLINDER HEAD ASSEMBLY . .. it e e e A-25
OIL PAN & OIL SUMP . . i e A-26
OIL PAN & OIL SUMP . . i e e A-27
CRANKSHAFT IDLE GEARS . . e e e A-28
TIMING GEAR HOUSING . . ..o e e e e A-29
EXHAUST MANIFOLD & TURBOCHARGER . . . ... .. e A-30
EXHAUST MANIFOLD & TURBOCHARGER . . ... .. i e A-31
AIR INTAKE With HEATER . . ..o e e A-32
THERMOSTAT HOUSING ... o e e e e e e A-33
WATER PUMP. . . e e A-34
FANDRIVE and IDLER PULLEY S . ..ot e e e A-35
FANDRIVE and IDLER PULLEY S . ..ot e e e A-36
INJECTION PUMP and FUEL LINES . . ... e e e e e e A-37
INJECTION PUMP and FUEL LINES . . .. . e e e e e e A-38
FUEL FILTER . . o e e e e e A-39
FUEL FILTER and FUEL PUMP . . . .o e e e e e A-40
FUEL FILTER and FUEL PUMP . . . . e e e e A-41
OILFILTER and COOLER. . . ... e e e A-42
OILFILTER and COOLER. . . ...t e e e e A-43
ALTERNATOR & STARTER . . .. e e s A-44
COOLING COMPLETE .« oot it e e e A-45
COOLING COMPLETE (CONtd). . . ..ottt e e e e e e e e e e e A-46
COOLING COMPLETE (CONtd). . . ..ottt e e e e e e e e e A-47
EXHAUST COMPLETE . . ..o e e e e A-48
MINIMUM PRESSURE VALVE . . .. e e e e e A-49
AIREND COUPLING . . .. e e e e A-50
AIREND COMPLETE. . . ..o e e e e e A-51
AIREND COMPLETE (CONTd) . . . oot e e e e e e e e e e e e e e A-52
AIREND GEAR CASE ASSEMBLY . . .ot e e e A-53
AIREND GEAR CASE ASSEMBLY . . .ot e e e e A-54
AIREND ROTOR HOUSING ASSEMBLY . .ottt e e e A-55



TABLE OF CONTENTS

TITLE PAGE
AIREND REAR BEARING HOUSING ASSEMBLY . . . ... A-56
UNLOADER COMPLETE . .. e e e A-57
UNLOADER ASSEMBLY . . . e e e e e A-58
UNLOADER ASSEMBLY . . .o e e A-59
OTBV /OIL FILTER MOUNTING . . .o e e e e e e A-60
OTBV /OIL FILTER MOUNTING . . .. e e e e e A-61
OIL TEMPERATURE BYPASS VALVE . . . . e e A-62
SEPARATOR TANK COMPLETE . . . . o e e A-63
SEPARATOR TANK COMPLETE . . . . o e e e A-64
SEPARATOR TANK COMPLETE (CONtd). . . ..ttt e e e e e A-65
SERVICE AIR COMPLETE . . ..o e e e A-66
SERVICE AIR COMPLETE . . ..o e e A-67
FUEL /WATER SEPARATOR. . . . e e e e e e e e A-68
FUEL TANK COMPLETE . ... e e e A-69
FUEL TANK COMPLETE . ... e e e e A-70
AIRINTAKE COMPLETE . ..o e e e e e A-71
AIR CLEANER ASSEMBLY . . . e A-72
BATTERY ASSEMBLY . .o A-73
WEDGE CONTROLLER . ..o e e e A-74
INSTRUMENT / CONTROL PANEL . . . oo e e A-75
INSTRUMENT / CONTROL PANEL . . . oo e e e A-76
WIRING DIAG RAM . . e e A-T7
WIRING DIAG RAM . . e e A-78
WIRING DIAGRAM (CONU) . . . .ottt e e e e e e e e e A-79
PANEL SCHEMATIC . . . e e e A-80
TAIL LIGHT WIRING DIAGRAM . . e e A-81
AIR PIPING . . A-82
AIR PIPING (CONTT). . . oottt e e e e A-83
AIR PIPING (CONT). . . oottt e e e e e e e A-84
AIR PIPING (CONtT). . . oottt e e e e e A-85
OIL PIPING . . e A-86
OIL PIPING (CONT) . . . .ottt e e e e e e e e e e e e e e A-87
OIL PIPING (CONT) . . . . oottt e e e e e e e e e e e e A-88
OIL PIPING (CONT) . . . .ottt et e e e e e e e e e e e e e A-89
ENCLOSURE COMPLETE . . ..o e e e A-90
ENCLOSURE COMPLETE (CONU). . .. .ottt e e e e e A-91
ENCLOSURE COMPLETE (CONU). . .. .ottt e e e A-92
FOAM INSULATION COMPLETE . . . . e e A-93
FOAM INSULATION COMPLETE . . . . e e e A-94
DECAL LOCATION (CONED . . . o ottt e e e e e e e e e e e e A-96
DECAL LOCATION (CONE). . . o ottt e e e e e e e e e e e e A-98
DECAL LOCATION (CONE). . . o ottt e et e e e e e e e e e e e A-99



TABLE OF CONTENTS

TITLE PAGE
Section A - OPTION PARTS

AFTERCOOLER with WATER SEPARATOR . . . .o ot ettt e e e e A-2
AFTERCOOLER with WATER SEPARATOR . . . .« ot e ettt e e A-3
AFTERCOOLER with WATER SEPARATOR . . . .« ot ettt e e e e, A4
RUNNING GEAR WithoUt BRAKES . . . . o e et e e e e e e e A5
RUNNING GEAR WithoUt BRAKES . . . . o e et e e e e e e e e A-6
BRAKES, PARKING . . .\ ottt et e e e e e A7
BRAKES, PARKING . . .\ ottt e e e e e A-8
DRAINS, CENTRAL. . . o oottt e e e e e A-9
DRAINS, CENTRAL. .« o oottt e e e e e A-10
DRAWBAR, ADJUSTABLE HEIGHT . . . . o e ettt e e e e e A-11
DRAWBAR, EXTENDED . . . . o+ e ettt e e e e e e e e A-12
DRAWBAR, EXTENDED / ADJUSTABLE HEIGHT . ..\t e e et e e e et A-13
DUAL PRESSURE REGULATION ... v ottt et e e e e e e e e A-14
FILTERS, DUAL IQ .« . e e ettt e e e e e e e e A-15
FILTERS, DUAL IQ .« .ottt e e e e e e e e e e A-16
FILTERS, DUAL 1Q (CONTA .+« e e e e e e e e e e e e e e e e A-17
FILTERS, DUAL 1Q (CONTAY .+« e e e ee e e e e e e e e e e e A-18
FILTERS, DUAL 1Q (CONTAY .+« e e e e e e e e e e e e e e e e A-19
FILTERS, DUAL 1Q (CONTAY . + e e e ee e e e e e e e e e e e e A-20
FULL GAUGE PANEL . . .+ o vttt oo e e e A-21
FULL GAUGE PANEL . . .o o vttt e e e e e e A-22
GAUGE, 4-iN-1. . o oo oo e A-23
TACHOMETER . .« o v ettt e A-24
GENERATOR, 6 KW . . . o ettt A-25
GENERATOR, 6 KW . .« o ettt e e e A-26
GENERATOR, 6 KW . .+ o ettt A-27
GENERATOR, 6 KW . .+ o ettt A-28
GENERATOR, 6 KW . .+ o ettt e e A-29
HEATER, BLOCK / BATTERY . . . o e ot e ettt A-30
HOSE REEL ASSEMBLY . .. v ettt et e e A-31
HOSE REEL, SINGLE . . .+ o vttt ettt A-32
HOSE REEL, SINGLE . . .+ o vttt ettt e e e e e e A-33
HOSE REEL, DOUBLE . . . .\ ot e e et A-34
HOSE REEL, DOUBLE . . . .\ ot e e oo e e e e e e e A-35
HOSE REEL OILER, 1 QUART . . .« e e e et e e e e e e A-36
HOSE REEL OILER, 2 QUART . . .« ot e e e e e e e e e e e A-37
SCHEMATIC, 6 KW GENERATOR WIRING . . . .+« e et et e A-38
SCHEMATIC, 6 KW GENERATOR WIRING . . . .+« e et et e A-39
SCHEMATIC, FILTER RESTR OPTION WIRING . . .+« + e ot ettt e e e A-40
SCHEMATIC, OPTION WIRING . . .+ e et et e e e e e e e e e A-41
SCHEMATIC, TACH OPTION WIRING . . . .+« ot ettt e e e e e e A-42
MISCELLANEOUS OPTIONS . . . . et ottt e e A-43



TABLE OF CONTENTS

TITLE PAGE



Section - Parts Ordering



GENERAL

This publication, which contains an illustrated parts breakdown, has been prepared as an aid
in locating those parts which may be required in the maintenance of the unit. Always insist on
genuine Ingersoll-Rand Company parts for your compressor.

Ingersoll-Rand Company can bear no responsibility for injury or damages resulting
directly from the use of non-approved repair parts.

Ingersoll-Rand Company service facilities and parts are available worldwide. Consult local
yellow pages or visit: www.portablepower.irco.com.

Special order parts may not be included in this manual. Contact the Mocksville Parts
Department with the unit serial number for assistance with these special parts.

Description
The illustrated parts breakdown illustrates and lists the various assemblies, subassemblies
and detailed parts which make up this particular machine. This covers the standard models

and the more popular options that are available.

In referring to the rear, the front or to either side of the unit, always consider the drawbar end
of the unit as the front.

Standing at the rear of the unit facing the drawbar (front) will determine the right and left
sides.

Fasteners

Both SAE/inch and ISO/metric hardware have been used in the design and assembly of these
units. In the disassembly and reassembly of parts, extreme care must be taken to avoid
damaging threads by the use of wrong fasteners.

How To Order
Always specify the model and serial number of the unit.

Specify the part number and description.




Section A - PARTS



22557888_02

FRAME
FRAME

¥ DRAWBAR END

22557888 _02_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 22165914 |FRAME ASSEMBLY 1
B 54667902 |BUMPER 1
C 54742010 |LIFTING BAIL 1
D 54641840 |PAN, MIDDLE BELLY 1
E 54759113 |EYE, LIFTING BAIL 1
F 36877579 |FENDER 2
G 36797652 |SCREW, TAPPING M06-1.0 X 12 10
H 36880623 |COVER, FLEXIBLE 2
J 35279025 |SCREW, TAPPING M08-1.25 X 20 18
K 36888055 |SCREW, HEX FLANGE M12-1.75 X 30 4
L 36879492 |SCREW, HEX FLANGE M12-1.75 X 25 8
M 96700893 |SCREW, HEX M16-2.0 X 60 2
N 96704630 |[NUT, NYLOC MI6 2
P 54772041 |PLUG, SNAP-IN HOLE 15

A-2




22557888_03

DRAWBAR COMPLETE
DRAWBAR COMPLETE

22557888_03_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

54625322
36880599
96730395
36876621
54443577
36757284
35605187
35376094
36879302
96701750

RUNNING GEAR

SPACER, RUNNING GEAR

SCREW, HEX M12-1.75 X 50
DRAWBAR

JACK, SCREW

CHANNEL, PINTEL MTG 3-POSITION
EYE, PINTEL 3”

SCREW, HEX M16-2.0 X 12

SCREW, HEX M16-2.0 X 50

NUT, HEX M16-2.0

RONRPRRREPRLROMNER

W ARCIOTMMOO WX

>




22557888_04

DRAWBAR COMPLETE
DRAWBAR COMPLETE

22557888_03_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY | DIMENSIONS/NOTES
L | 39179072 [BOLT, HEX M16-2.0 X 50 4
M | 36879211 |NUT, HEX FLANGE M16-2.0 4
N | 35609544 |PIN, QUICK RELEASE 1
P | 35610377 |CHAIN ASSEMBLY 2
Q | 35372432 |LOCK, COUPLING 2
R | 95935003 |WASHER, FLAT 16
S | 36073864 |TIRE ASSEMBLY 2
A-4




22557888_05

RUNNING GEAR COMPLETE
RUNNING GEAR COMPLETE

22557888 _04_11/04_A

ITEM | COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

54750997
35315126
35360734
35316868
35316876
35316884
35390459
35318831
35318849
35315209
35315217
35379395
35315241

BEAM, AXLE

SPRING, SLIPPER
U-BOLT

SEAL, GREASE

CONE, INNER BEARING
CUP, INNER BEARING
HUB, STUDDED

CUP, OUTER BEARING
CONE, OUTER BEARING
WASHER, SPINDLE
NUT, SPINDLE

CAP, GREASE DUST
PLATE, TIE

NDNDNDNNNNNDNNDNDNDPADNPRE

|ZZIrxXCIOTMMOO0 >

>




22557888_06

RUNNING GEAR COMPLETE
RUNNING GEAR COMPLETE

22557888 _04_11/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

PEN<KXS<CHLWLTOD

35315258
35361898
35315274
35326958
35315340
35315357
35326966
35315365
35315373
35379387
35390012
35390814
35390822

NUT, U-BOLT

STUD

NUT, WHEEL

HANGER, FRONT

BOLT, SHACKLE

NUT, TOP LOCK

HANGER, REAR

BOLT, KEEPER

NUT, KEEPER

PLUG, GREASE CAP

WASHER, TANG

BRAKE ASSEMBLY, LH ELECTRIC
BRAKE ASSEMBLY, RH ELECTRIC

P FPNDNNMNNNMNDNMNDDNDDN

>
o




22557888_07

FURNISHED
BY CUSTOMER

ELECTRIC BRAKE WIRING

ELECTRIC BRAKE WIRING

-

=

22557888_05_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36893634 |GROMMET, SIDE LIGHT 2
B 54761101 |HARNESS, LIGHTING 1
C 35367051 |LIGHT, YELLOW CLEARANCE 2
D 36895860 |LIGHT, LICENSE 1
E 36782837 |SCREW, HEX SHEETMETAL #10 X 1.0 2
F 35315944 |SWITCH, BREAKAWAY 1
G 37140365 |SPLICE, INSULATED 1
H 35346337 |LUG, TERMINAL 1
J 35253038 |CLAMP, 3/8 4
K 37001252 |CLAMP, SUPPORT 1
L 92368687 |SCREW, TAPPING M06-1.0 X 14 5
M 36797652 |SCREW, TAPPING M06-1.0 X 12 2
N 35120005 |WIRE, 14 GA BLACK 40"
P 54671557 |LIGHT, STOP/TAIL/TURN 2

A-7




22557888_08

ELECTRIC BRAKE SHOE
ELECTRIC BRAKE SHOE

SECTION A - A

22557888 _06_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

T OTMMOOwW

35390830
35390848
36895803
36895811
35390913
35391010
35391069
35393727
35391002
36895829
36895837

PLATE ASSEMBLY, LH BACKING
PLATE ASSEMBLY, RH BACKING
SHOE KIT, BRAKE

MAGNET KIT

LEVER, PARKING BRAKE
SCREW ASSEMBLY, ADJUSTING
PLUG, ADJUSTING SLOT
SPRING KIT, ADJUSTING SCREW
SPRING, RETRACTOR

LEVER KIT, LH ACTUATING
LEVER KIT, RH ACTUATING

P P NNNNNNPRE PR




22557888_09

TIRE & WHEEL ASSEMBLY
TIRE & WHEEL ASSEMBLY

22557888 _07_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 35318757 |WHEEL, 15X 6 1
B 35282565 |VALVE, STEM 1
C 22253041 |TIRE, ST225/75D15D 1
A-9




22557888_10

ENGINE COMPLETE

ENGINE COMPLETE

22557888 _08_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXaeIOmTMMmMOOO®m®>

22206015
54731468
54749056
96726435
96701396
96701503
35327212
54756739
54756507
36888055
54756697

ENGINE

FAN

SPACER, FAN

SCREW, HEX M08-1.25 X 100
WASHER, FLAT M08
SCREW, HEX M16-2.0 X 90
WASHER, SNUBBER
MOUNT, STSD ENGINE
MOUNT, CRBSD ENGINE
SCREW, HEX FLANGE M12-1.75 X 30
ISOLATOR, CENTER BOND

NORPRPFPNNRAIMNPRPR

>
Iy
o




22557888 11

ENGINE COMPLETE
ENGINE COMPLETE

22557888 _08_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

VO TVTZ2Z

95935052
96704630
85470607
22222608
22222590
22222582
22222574
22206148
22206197

WASHER, FLAT

NUT, NYLOC M16-2.0
O-RING, 11.30 X 2.20mm

SENSOR, ENGINE HEAD TEMP
SENSOR, COOLANT TEMPERATURE
SENSOR, ENGINE SPEED
SENSOR, OIL PRESSURE
ELEMENT, OIL FILTER
ELEMENT, FUEL FILTER

P RPRPPWONN




22557888_12
ENGINE OVERHAUL GASKET SET

ENGINE OVERHAUL GASKET SET

—®

22557888 _09_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

VTZIrX«eITOmTMMOO®>

36106698
36111458
85472108
36106060
36106185
36106748
36106771
36104719
36109528
36110864
36111649
36117901
36106201
36106193

GASKET, ROCKER ARM COVER
GASKET, EXHAUST MANIFOLD
GASKET, THERMOSTAT COVER
GASKET, WATER BY-PASS TUBE
GASKET, THERMOSTAT HOUSING
GASKET, TURBO OIL OUTLET TUBE
GASKET, ROCKER COVER STUD
GASKET, CYLINDER HEAD
GASKET, THERMOSTAT COVER
GASKET, AIR INLET

GASKET, TURBO/EXHAUST MANIFOLD
GASKET SET, CYLINDER HEAD
GASKET, OIL PAN
GASKET, OIL PAN ( NOT USED)

PR RPRRPRRRPRRRPRRPRRRPRRRER

>
Iy
N




22557888_13

ENGINE OVERHAUL GASKET SET

ENGINE OVERHAUL GASKET SET

22557888 _09_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SBEN<XS<cCcHWITO

A4

36110518
36111938
36109932
36117919
36101194
36114015
36116036
36106102
36106250
85472157
36106607
24899320
36109403
36110385

O-RING, OIL PUMP TUBE CONN.

O-RING, OIL PUMP OUTLET TUBE/COVER
O-RING, OIL PUMP INTAKE

GASKET SET, SHORT BLOCK

WASHER, OIL PRESS. REGULATOR PLUG
SEAL, REAR OIL

SEAL, FRONT OIL

O-RING, FUEL TRANSFER PUMP
GASKET, WATER PUMP

GASKET, TIMING GEAR COVER

GASKET, OIL COOLER HOUSING
GASKET, REMOTE OIL FILTER ADAPTER
GASKET, STARTING MOTOR

O-RING, OIL FILTER TUBES

PR RRPRRPRPRRRPRRRRER




22557888_14

ENGINE OVERHAUL GASKET SET
ENGINE OVERHAUL GASKET SET

22557888 _09_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A5 36111425 |O-RING, WATER PUMP INLET 1

A6 36106672 |GASKET, OIL FILTER HEADER 1

A7 85471993 |GASKET, OIL FILTER HEADER 1

A8 36109890 |O-RING, CONN. TUBE/TIMING GEAR COVER 1

A9 36118693 |O-RING, OIL COOLER! HOUSING 1

Bl 85471597 |GASKET, COOLANT PASSAGE ADAPTER 1

B2 85473460 |GASKET SET, ENGINE OVERHAUL 1




2255788_15

SHORT BLOCK ASSEMBLY
SHORT BLOCK ASSEMBLY

22557888_10_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

24899924

SHORT BLOCK ASSEMBLY

A-15




22557888_16

ROCKER ARM COVER
ROCKER ARM COVER

22557888 _11_11/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

36102929
36106763
36106771
36125292
36106698
36110385
36105062
24899171

PLUG

NUT
O-RING, ROCKER COVER STUD
COVER, ROCKER ARM
GASKET, ROCKER ARM COVER
O-RING, 18.72 X 2.616mm
ELBOW, BREATHER FITTING
HOSE, BREATHER

P RPRRRFRRERDNMNDMDN




22557888_17

ROCKER ARM SHAFT

ROCKER ARM SHAFT

I

22557888 _12_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXaeIOmTMMmMOOO®m®>

36106094
36109502
36119246
85470060
36118305
36119220
36103810
36106706
36109049
36105963
36106656

STUD

PLUG, ROCKER ARM SHAFT
WASHER, ROCKER ARM SHAFT
NUT, HEX M10-1.50

ARM, ROCKER w/NUT
SPRING, ROCKER ARM
ROD, PUSH

FOLLOWER, CAM

WASHER

SUPPORT, ROCKER ARM
SHAFT, ROCKER ARM

P A DOOOOWOOOONDNSS

>
=
~




22557888_18

NOTE:

MATCH POINTS [1][2] [3] LOCATED
ON CYLINDER BLOCK PAGE

CYLINDER BLOCK ASSEMBLY
CYLINDER BLOCK ASSEMBLY

22557888 _13_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZZIrxIOmMMOO® >

36107928
36109205
36100220
36109593
36102176
36103604
36118875
36120178
24899734
36104701
36108223
24899015
36104990
36104412

ORIFICE

PIN, DOWEL

PLUG, PIPE 1/2"

PLUG, PIPE

VALVE, DRAIN

PLUG, PIPE

CAP

O-RING

PLUG, BLOCK HEATER
PLUG

PLATE

SCREW, HEX FLANGE M08-1.25 X 25
PLUG, PIPE

BUSHING

OFRPNFPPFPDNNNOONENND

>
[EnY
00}




22557888_19

NOTE:

MATCH POINTS [1][2] [3] LOCATED
ON CYLINDER BLOCK PAGE

CYLINDER BLOCK ASSEMBLY
CYLINDER BLOCK ASSEMBLY

22557888 _13_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SBEN<XS<cCcHWITO

24899585
36105260
36103992
36108728
36110518
36104446
36104701
36108108
36104263
36119089
36119386
36125177
85473387

VALVE, OIL PRESSURE RELIEF
VALVE

SPRING

PIN, DOWEL

O-RING
RECEPTACLE, BODY
PLUG, PIPE

CAP, BEARING

CAP, BEARING
WASHER

SCREW, CAP

TUBE, DIPSTICK
DIPSTICK

AR RPRPREPNR R

B
PP BB

>
Iy
©




22557888_20

NOTE:

CYLINDER-BLOCK-ASSEMBLY (cont’d)

CYLINDER-BLOCK-ASSEMBLY (cont'd)

MATCH POINTS [[][2] [3] LOCATED

ON CYLINDER BLOCK PAGE

22557888 _14_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SrX«eITOmTMmMmMmOO >

24899502
36104529
36105153
24899064
24899007
24899494
36105138
85472314
24898967
36104412
24899650
36108355

SHAFT, LH BALANCE

PLATE, BALANCE SHAFT SUPPORT
GEAR, LH BALANCE SHAFT

PIN, DOWEL M04 X 12

SCREW, HEX FLANGE M08-1.25 X 12
SHAFT, RH BALANCE

GEAR, RH BALANCE SHAFT
WEIGHT, BALANCE SHAFT

SCREW, HEX FLANGE M08-1.25 X 40
BUSHING, BALANCE SHAFT
CAMSHAFT with GEAR & KEY

KEY, CAMSHAFT

PR NORMNRPRIMNERENLERE

>
N
o




22557888 21

CYLINDER-BLOCK-ASSEMBLY (cont’d)

CYLINDER-BLOCK-ASSEMBLY (cont'd)

22557888 15 _11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrX«ITOmTNMMoOoO >

85473338
85472504
36126142
36118156
36108595
24899726
36101715
24899718
36109478
36018579
24899510
85470003
24899346

CAP, FILLER

O-RING

NECK, FILLER

SCREW, HEX FLANGE M08-1.25 X 45
GASKET, OIL FILL PORT

KIT, PISTON RING

KIT, PISTON LINER O-RING

KIT, PISTON & LINER

RING, SNAP

SCREW, SPECIAL FLANGE M12-1.75
FLYWHEEL & RING GEAR

SCREW, HEX FLANGE M12-1.75 X 50
HOUSING, FLYWHEEL

P AP OO PEANNEPREPPEP

>
N
[y




22557888_22

CYLINDER-BLOCK-ASSEMBLY (cont'd)
CYLINDER-BLOCK-ASSEMBLY (cont'd)

22557888 _15_11/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

XSE<CHWIUTOT

N <

36108009
24899478
36114015
36100220
36105997
85471175
85472348
85473411
36117711
36117729
24899619
36109205

PLUG

O-RING 69.52 X 2.616mm
SEAL, REAR OIL

PLUG, PIPE 1/2" NPT

PIN, PISTON

BUSHING, CONNECTING ROD
SCREW, CONNECTING ROD CAP
KIT, CONNECTING ROD
BEARING, STD PISTON ROD
BEARING

CRANKSHAFT

PIN, DOWEL 1/2 X 1.12"

ARORNRBNRRRR

>
PPy

.010 U'SIZE PISTON ROD




22557888_23

CYLINDER-BLOCK-ASSEMBLY (cont'd)
CYLINDER-BLOCK-ASSEMBLY (cont'd)

22557888_15 11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
Al 85470557 |KEY, SHAFT 4 X 16 mm 1
A2 36105112 |GEAR, CRANKSHAFT 1
A3 36117570 |BEARING, STD REAR MAIN 1
36117745 |BEARING, REAR MAIN AR |U'SIZE .245mm
A4 36117562 |BEARING, STD MAIN 4
36117737 |BEARING, MAIN AR |U'SIZE .245mm
A5 36104602 |COVER, OIL FILL PORT 1
A6 36118149 |SCREW, HEX FLANGE M08-1.25 X 20 2




2255788_24

(&) ®

CYLINDER HEAD ASSEMBLY
CYLINDER HEAD ASSEMBLY

1]

22557888_16_11/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

rXCIOTMMOO ®>

36111185
36115426
36111631
36116135
36108645
36103604
36119766
36109056
36102606
36013745
36013737

SCREW, HEX CAP

HEAD ASSEMBLY, CYLINDER
RETAINER, SPLIT VALVE
ROTATOR, VALVE SPRING
SPRING, VALVE

PLUG, PIPE

FITTING

CAP

CAP
INSERT, INTAKE VALVE SEAT
INSERT, EXHAUST VALVE SEAT

A AFPNPEFEPDNOOO

>
N
S




22557888_25
CYLINDER HEAD ASSEMBLY

CYLINDER HEAD ASSEMBLY

(&) ®

2

22557888 _16_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
M 36113140 |SEAL, VALVE 8
N 36112118 |VALVE, INTAKE 4
36112035 |VALVE, INTAKE AR |.015" OVERSIZED
36112043 |VALVE, INTAKE AR |.030" OVERSIZED
P 36111466 |VALVE, EXHAUST 4
36112050 |VALVE, EXHAUST AR |.015" OVERSIZED
36112068 |VALVE, EXHAUST AR |.030" OVERSIZED
Q 36104719 |GASKET, CYLINDER HEAD 1
R 24899296 |STRAP, REAR ENGINE LIFT 1
S 36100881 |SCREW, HEX FLANGE M12-1.75 X 25 1




22557888_26

OIL PAN & OIL SUMP
OIL PAN & OIL SUMP

22557888 _17_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

AT OTMMOOwW>

36115525
22117385
36109932
24898983
85471563
36105146
85470052
36111938
36105377
36106201

PIPE, OIL PUMP INTAKE
SCREW, HEX M08-1.25 X 100
O-RING, OIL PUMP INTAKE
SCREW, M08-1.25 X 65
PUMP, OIL

GEAR, OIL PUMP

O-RING, OIL PUMP OUTLET
NUT, HEX M12-1.75

TUBE, OIL PUMP OUTLET
GASKET, ENGINE OIL PAN

P RPRRPRPRPRPNRENER

>
N
o




22557888 27

OIL PAN & OIL SUMP
OIL PAN & OIL SUMP

22557888 _17_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CHunxvOUVvVZ2Ir

36114106
85470649
36105500
36114080
85470623
24898868
22050553
36100261
24898926

GASKET, OIL DRAIN PLUG

O-RING

PAN, OIL

PLUG / GASKET, OIL PAN
O-RING, 15.3 X 2.20mm

SCREW, HEX FLANGE M08-1.25 X 45
PLUG, PIPE 3/4" NPT

SCREW, HEX M08-1.25 X 25

SCREW, HEX FLANGE M08-1.25 X 30

P B WWEDNDN

()]

>
N
~




22557888_28

CRANKSHAFT IDLE GEARS

CRANKSHAFT IDLE GEARS

22557888 18 _11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

NITO TV ZZIrxeIOMNMMOO ®®Y>

36104651
85472058
36108587
85471035
36105161
24899049
36115053
36107936
24898991
36104248
36115095
36104230
36107951
24898975
36106797
85471985
85472041

STUD

PLATE, FRONT BLOCK

SCREW, CAP

WASHER, INSIDE IDLE GEAR THRUST
SHAFT w/PIN, UPPER IDLER

PIN, SPRING

GEAR, UPPER IDLER

WASHER, OUT UPR IDLE GEAR THRUST
SCREW, HEX FLANGE M08-1.25 X 12
SHAFT, LOWER IDLE GEAR

GEAR, LOWER IDLER

BUSHING, LOWER IDLER GEAR
WASHER, OUT LWR DL GEAR THR
SCREW, HEX FLANGE M10-1.50 X 50
STUD

GASKET, TIMING GEAR COVER

STUD

NRPANRPRPRRPRRRPRRPRPRRPRPREPNANRPW®

>
N
©




22557888_29

TIMING GEAR HOUSING

TIMING GEAR HOUSING

22557888 19 _11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZIrX«ITOmTMmMmMOO0O®>

24899403
85473502
85470631
85472041
36016797
36118156
36105450
36105419
85470342
85471084
36118156
36100188
36116036
85471126

COVER, TIMING GEAR

PLUG

O-RING, 17.3 X 2.2 mm

STUD, L=68mm

STUD, L=79mm

SCREW, HEX HD M08-1.25 X 45
O-RING

COVER, INJECTION PUMP

SCREW, HEX FLANGE MO06-1.0 X 16
SCREW, HEX FLANGE M08-1.25 X 35
SCREW, HEX FLANGE M08-1.25 X 45
NUT, FLANGE M10-1.5

SEAL, FRONT OIL

SCREW, HEX FLANGE M08-1.25 X 55

NFRPONRWRRPRAMNRRR

>
N
©




22557888_30

EXHAUST MANIFOLD & TURBOCHARGER

EXHAUST MANIFOLD & TURBOCHARGER

22557888 _20_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXe«IOmTMmMOO®>

85473676
36110054
36103182
22222541
85471787
22222517
22222533
36111649
36100188
24898918
36119808

LINE, OIL

O-RING

ADAPTER

TURBOCHARGER

SCREW, HEX FLANGE M10-1.50 X 40
GASKET, TURBO OIL DRAIN PIPE
LINE, OIL DRAIN

GASKET, TURBO TO EXH MAN
NUT, FLANGE

SCREW, HEX FLANGE MO06-1.0 X 20
O-RING

PR RPRPRRPRPMNRRLRRR

>
w
o




22557888_31
EXHAUST MANIFOLD & TURBOCHARGER

EXHAUST MANIFOLD & TURBOCHARGER

22557888 _20_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

M 85470573 |ELBOW, FITTING

N 85470615 |O-RING

P 36117885 |CLAMP

Q 36105021 |HOSE 4
R

S

T

U

85474054 |FITTING, HOSE

36108116 |MANIFOLD, EXHAUST

85470292 |SCREW, HEX FLANGE M10-1.5 X 80
36111458 |GASKET, EXHAUST MANIFOLD

DRoOoRrRPRHNREPPRP




22557888_32

AIR INTAKE with HEATER
AIR INTAKE with HEATER

22557888 21 11/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

85473361
85470607
36114072
85470474
36125276
85473981
36125284

MANIFOLD, INTAKE

O-RING

PLUG

SCREW

GASKET, INTAKE MANIFOLD
HEATER, 24V INTAKE AIR
GASKET, AIR INLET

PR RPNR PR




22557888_33

THERMOSTAT HOUSING

THERMOSTAT HOUSING

22557888 _22_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrX«ITOmTNMMUOO0O >

85470474
36017910
85472496
22276489
85470607
36114072
22222590
24898843
36106060
22222525
36100881
36106169
36106177

SCREW, HEX FLANGE M10-1.50 X 50
HOUSING, THERMOSTAT

GASKET, THERMOSTAT HOUSING
THERMOSTAT

O-RING, 11.30 X 2.20mm

PLUG w/O-RING

SENSOR, COOLANT TEMPERATURE
SCREW, HEX FLANGE M10-1.50 X 30
GASKET, WATER BY-PASS TUBE
TUBE, WATER BY-PASS

SCREW, HEX FLANGE M12-1.75 X 25
CLAMP

CLAMP

PR RPRRPRRPRRPRPRRPRNRRRR

>
w
w




22557888_34

WATER PUMP
WATER PUMP

22557888 _23_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SrXeIOmTMMOO ®@>

24899601
36106060
36114080
85470623
85471167
85471183
36111425
24899338
85470375
85470417
85471225
85470334

PUMP, WATER

GASKET, WATER BY-PASS TUBE
PLUG, OIL DRAIN W/GASKET
O-RING 15.3 X 2.20 mm

SCREW, HEX FLANGE MO06-1.0 X 25
SCREW, HEX FLANGE M06-1.0 X 30
O-RING, 50.394 X 3.531mm
HOUSING, WATER PUMP INLET
SCREW, HEX FLANGE M08-1.25 X 65
SCREW, HEX FLANGE M08-1.25 X 25
PULLEY, WATER PUMP

SCREW, HEX FLANGE M06-1.0 X 12

WR RPRRPRRPWUORRRR

>
w
~




22557888_35

FAN DRIVE and IDLER PULLEYS
FAN DRIVE and IDLER PULLEYS

22557888 _24_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SrXeIOmTMmMOO ®@>

24898850
24898843
24899213
24899130
24899999
24899205
85472280
85473833
85472454
24898876
24898900
85473700

SCREW, HEX FLANGE M12-1.75 X 35
SCREW, HEX FLANGE M10-1.50 X 30
BRACKET, FAN DR SPCR SPRT
WASHER, FLAT 13.5 X 28.6 X 8.6mm
WASHER, FLAT

SPACER, FAN DRIVE BLOCK
SPACER, IDLE PULLEY

PULLEY, IDLER
SLEEVE, IDLE PULLEY

SCREW, HEX FLANGE M10-1.50 X 65
SCREW, HEX FLANGE M10-1.50 X 35
SUPPORT, FAN DRIVE

P RARPRPRPRRPRRRPRRERPERNN

>
w
al




22557888_36

FAN DRIVE and IDLER PULLEYS
FAN DRIVE and IDLER PULLEYS

22557888 24 11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

N<XS<CHnWITOTZ

36107498
85470359
22206247
36108082
85471134
24899056
24899262
36118487
24898942
24899387
24899460
24899098

PULLEY, FAN

SCREW, HEX FLANGE M10-1.50 X 20
BELT, 6IRF8TE FAN
SUPPORT, IDLE TENSIONER
SCREW, HEX FLANGE M08-1.25 X 60
PIN, SPRING
SPACER, BELT TENSIONER
PULLEY, IDLE TENSIONER

SCREW, HEX SOC CAP M10-1.5 X 70
PULLEY, CRANKSHAFT

BUSHING, CRANKSHAFT PULLEY
BOLT, CRANKSHAFT PULLEY

PR RPRRPRPRRPENRRDNR

>
w
o




22557888_37

INJECTION PUMP and FUEL LINES
INJECTION PUMP and FUEL LINES

22557888 _25_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

VTZIrX«eITOmTMMmMOO®>

36106821
36101962
22222566
24899759
36110377
36110674
36110666
36111672
36118339
24899700
24899692
36112514
85470458
24899684

NUT, TUBE

PLUG w/SLEEVE

INJECTION NOZZLE

CLAMP, INJECTION NOZZLE
TEE, FITTING

WASHER, INJECTOR SEALING
NUT, TUBE

PACKING, INJECTION NOZZLE
TUBE, FUEL RAIL
LINE, #4 FUEL

LINE, #3 FUEL

CLAMP, 2 TUBE

SCREW, CAP M06-1/0 X 12
LINE, #2 FUEL

FWNRPRPEPNARMRAMAMRARNNDN

>
w
Y




22557888_38

INJECTION PUMP and FUEL LINES
INJECTION PUMP and FUEL LINES

22557888 _25_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

EBZEN<KXS<cCcHWITO

A4

24899676
36112522
24899957
24898801
36104651
85472447
24899445
36108256
36111516
24898827
24899023
22223911
85470359
24899353

LINE, #1 FUEL

CLAMP, 4 TUBE

PUMP, FUEL INJECTION

NUT, FLANGE

STUD

O-RING

GEAR, INJECTION PUMP
LOCKWASHER

NUT

SCREW, CAP M05-0.8 X 12
WASHER, FLAT 53X 10X 1
CONTROLLER, ENGINE

SCREW, HEX FLANGE M10-1.50 X 20
BRACKET, ENGINE CONTROLLER

P RPRPRAMNMNRPRPRRPRRLRWUIORRR




22557888_39

FUEL FILTER
FUEL FILTER

22557888_26_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36114536 |KIT, FUEL FILTER SEAL AR
B 36125219 |HEAD, FUEL FILTER 1
C 24899452 |BRACKET, FUEL FILTER MOUNTING 1
D 85470359 |SCREW, HEX FLANGE M10-1.50 X 20 4
E 22206197 |ELEMENT, FUEL FILTER 1
F 36114544 |\BOWL, SEDIMENT 1
G 36116648 |KIT, FUEL FILTER DRAIN AR
H 24899932 |KIT, FUEL FILTER GASKET AR




22557888_40

FUEL FILTER and FUEL PUMP

FUEL FILTER and FUEL PUMP

22557888 27 11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ACIOTMMOO WX

85470359
24899437
36118750
36100188
36126050
24899668
36126001
24899890
36114098
36126019

SCREW, HEX FLANGE M10-1.50 X 20
BRACKET, “L”

CLAMP, FUEL LINE

NUT, FLANGE M10-1.5

WASHER, SEALING

LINE, INJ PUMP/FUEL RAIL
WASHER, SEALING

LINE, FUEL FLTR / INJ PUMP FUEL
PLUG w/O-RING

O-RING, 9.3 X 2.2 mm

AR PRPAPRPWRRERPR

>
N
o




22557888_41

FUEL FILTER and FUEL PUMP

FUEL FILTER and FUEL PUMP

22557888 _27_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CHunxxOUTVvTZ2Ir

36116242
24899882
36118271
24899239
24899254
36108371
24899247
36106102
24899536

ADAPTER w/ O-RING

LINE, FUEL PUMP TO FUEL FILTER
PUMP, FUELTRANSFER

FITTING, BARBED HOSE

O-RING, FUELPUMP

ROD, PUSH

FITTING, FLEX OUTLET

O-RING, FUEL TRANSFER PUMP
SCREW, HEX FLANGE M08-1.25 X 30

NRPRRPRNRRRN

>
N
H




22557888_42
OIL FILTER and COOLER

OIL FILTER and COOLER

22557888 _28_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

24899551 |HEAD, OIL FILTER

85470615 |O-RING

85471811 |PLUG w/O-RING, DRAIN

85470649 |O-RING, 19.30 X 2.20mm

36114106 |PLUG, w/GASKET

24898900 |SCREW, HEX FLANGE M10-1.50 X 35
22206148 |ELEMENT, OIL FILTER

85472611 |O-RING, 18.64 X 3.513mm

24899627 |TUBE, OIL FILTER TO COOLER
24899635 |TUBE, COOLER TO OIL FILTER
24899320 |GASKET, ADAPTER TO OIL COOLER
85472405 |ADAPTER, OIL COOLER

85470375 |SCREW, HEX FLANGE M08-1.25 X 65
85470433 |SCREW, HEX FLANGE M08-1.25 X 90
36118149 |SCREW, HEX FLANGE M08-1.25 X 20

QOQUZZIrXaIOMMUOO WX
NNWRFPFPFPFPFPARPRPNNMNNEPRPR

A-42



22557888_43

OIL FILTER and COOLER

OIL FILTER and COOLER

22557888_28 11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
R 85470466 |SCREW, HEX FLANGE M08-1.25 X 100 2
S 85470375 |SCREW, HEX FLANGE M08-1.25 X 65 2
T 24899312 |ADAPTER, COOLANT PASSAGE 1
U 85471597 |GASKET, OIL COOLER ADAPTER 1
\% 24899429 |O-RING 2
w 85470623 |O-RING, 15.3 X 2.20 mm 1
X 36114098 |PLUG w/O-RING 1
Y 36114080 |PLUG, M18-2.5 X 1.5 w/O-RING 1
4 36126019 |O-RING, 9.3 X 2.2 mm 1
Al 36106516 |HOUSING, OIL COOLER 1
A2 36118693 |O-RING, OIL COOLER HOUSING 2
A3 36106607 |GASKET, OIL CLR HOUSING 1
A4 36115699 |COOLER, OIL 1
A5 36118131 |SCREW, M06-1.0 X 16 6

>
N
)




22557888_44

ALTERNATOR & STARTER
ALTERNATOR & STARTER

22557888_29 11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZIrX«ITOmTMmMmMOO0O®>

24899577
85471050
22206221
36920114
85470417
36100188
36103232
36108066
36110112
24898884
24898843
36108074
85470185
22206213

HARNESS, ALTERNATOR WIRING
NUT, HEX FLANGE M05-0.8
ALTENATOR, 24V

WASHER, FLAT M08

SCREW, HEX FLANGE M08-1.25 X 25
NUT, FLANGE M10-1.5

BUSHING, ALTERNATOR PIVOT
BRACKET, ALTERNATOR MOUNTING
WASHER, THRUST M10

SCREW, HEX FLANGE M10-1.5 X 100
SCREW, HEX FLANGE M10-1.50 X 30
STRAP, ALTERNATOR ADJUST
SCREW, HEX FLANGE M10-1.50 X 25
STARTER, 24V

PNPRPORRPRRRUORRRERR

>
N
N




22557888_45

COOLING COMPLETE

COOLING COMPLETE

¥ DRAWBAR END

22557888 _30_11/04_A

37"

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZZIrXeITOmTMMOOm@>

22447478
22215032
22150650
22150643
22215040
22152730
54716360
95934998
36879492
36797652
36895746
96702055
35140409

BAFFLE, TOP

BAFFLE, RH COOLER
SUPPORT, OIL COOLER
SUPPORT, CHARGE AIR COOLER
BAFFLE, LH COOLER

SHROUD, FAN

GUARD, FAN

WASHER, FLAT

SCREW, HEX FLANGE M12-1.75 X 25
SCREW, TAPPING MO06-1.0 X 12
NUTSERT, M08

SCREW, HEX M0O8-1.25 X 20
FOAM

DORPRRPRRPRPRRERPR

=
0 00 o

*

>
N
ol




22557888

® DRAWBAR END

i
0%,

_46

Y _©

.

&

COOLING COMPLETE (cont’d)
COOLING COMPLETE (contd)

22557888_031_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A | 22150197 |OIL COOLER 1 |(P425, HP375, XP375, 7/120, 10/110,
9/110)
22185391 |OIL COOLER 1 |(VHP300, 14/85)

B | 22188767 |BAFFLE, SPLITTER 1

C | 22220487 |RADIATOR 1

D | 35296342 |CLAMP, WORM GEAR 2

E | 35360775 |TUBING, 5/16” 42"

F | 35285162 |[GROMMET 1

G | 35221639 |CLAMP, HOSE 4

H | 22173439 |HOSE, TOP RADIATOR 1

J | 22174551 |HOSE, BOTTOM RADIATOR 1

K | 36884948 |BOTTLE, COOLANT RECOVERY | 1

L | 96702279 |SCREW, HEX M10-1.50 X 20 18

>
N
o




22557888_47

COOLING COMPLETE (cont’d)
COOLING COMPLETE (cont'd)

® DRAWBAR END

i

—®
S

.

22557888_031_11/04_A

COMM. NO.

DESCRIPTION

92368687
22060503
36797652
36769560
22138358
22174734
22189310
22144513
22189302
22174742
22177265
22186621

SCREW, TAPPING M06-1.0 X 12
PLATE, BAFFLE

SCREW, TAPPING M06-1.0 X 12

CAP, RADIATOR

COOLER, CHARGE AIR

PIPE, CHARGE AIR COOLER/TURBO
REDUCER

CLAMP, SPRING-LOADED 3"

CLAMP, SPRING-LOADED 2.25”
PIPE, CHARGE AIR COOLER VERT.
CONNECTOR, FLEXIBLE

PIPE, CHARGE AIR COOLER/ENGINE

AXXS<CHWLWITOUVTZZLZ

>
\l

DIMENSIONS/NOTES

P WR OWNRREWEREN



22557888_48

EXHAUST COMPLETE
EXHAUST COMPLETE

22557888 _32_11/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

22231096
35279025
22288062
22185557
22058267
36881175
35293059
36869337

MUFFLER

SCREW, TAPPING M08-1.25 X 20
PIPE, EXHAUST

TUBE, EXHAUST

EXHAUST PIPE ASM.

CLAMP, EXHAUST

CLAMP, EXHAUST SEAL

CAP, RAIN

P WRRPRRPRPRNR




22557888_49

MINIMUM PRESSURE VALVE

MINIMUM PRESSURE VALVE

22557888 _33_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

OTMMmMoO@>

22146625
22146633
35380732
22146617
35380724
35380740
35380757
22146641

BODY, MIN PRESS VALVE

CV ASSEMBLY
SPRING
PISTON
O-RING
SPRING

CAP

MIN PRESSURE VALVE ASSEMBLY.

PR RRRPRR




22557888_50

AIREND COUPLING

AIREND COUPLING

% DRAWBAR END

22557888 _34_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

A IOTMMOO >

35834779
95220604
35321421
35589621
35375591
96701503
43208511
35318229
35327212
96704630

COUPLING, CLUTCH

SCREW, SOCKET HEAD 3/8-16 X .75
KEY, 3/8 SQ X 2.75

BUSHING, CLUTCH

SCREW, HEX M16-2.0 X 30

SCREW, HEX M16-2.0 X 90
SUPPORT, AIREND

ISOLATOR, CENTER BOND MOUNT
WASHER, SNUBBER

NUT, NYLOC M16-2.0

NNNEFEPFNNEFE PP OB

>
a1
o




22557888_51

AIREND COMPLETE
AIREND COMPLETE

¥ DRAWBAR END

22557888 _35_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIr XaeIOTMmMmOoOOw

36084234
36084226
36084218
36084119
22247340
35575570
36898922
36879013
35375385
95402806
36845154
36846095
35286491

36846111
36846129
36846103

AIREND ASSEMBLY
AIREND ASSEMBLY
AIREND ASSEMBLY
AIREND ASSEMBLY
ELBOW, DISCHARGE
GASKET

SENSOR, TEMPERATURE
TUBE ASSEMBLY

SCREW, HEX M16-2.0 X 40
ADAPTER, 7/16-20 X -6JIC
MANIFOLD, OIL
CONNECTOR, .75 ORING X -10JIC

ELBOW, 90° SAE 7/8-14 X -10JIC
TUBE, MALE REAR SCAVENGE
TEE, BRANCH 7/8-14 X -10JIC
TUBE, BEARING OIL SCAVENGE

PR R RPNRPRRPARRRRRRERR

P425, 7/120
XP375,9/110
HP375,10/110
VHP300,14/85

>
(6}
iy




22557888_52
AIREND COMPLETE (cont’d)

AIREND COMPLETE (cont’d)

% DRAWBAR END

22557888 35 _11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

35305622 |ELBOW, 90° SAE 3/4-16 X -10JIC
95949491 |PLUG .75-16 O-RING

96701917 |SCREW, HEX M10-1.5 X 30
35287945 |EXPANDER, 7/16-20 X 9/16-18

35279827 |ELBOW, 90° SWIVEL 9/16-18 X -6JIC
36795482 |TUBE ASSEMBLY

35279843 |TEE,BRANCH 9/16-18 X -6JIC
36846087 |TUBE, BEARING OIL SUPPLY
36846152 |TUBE, FRONT OIL SEAL

35279884 |ELBOW, 45° SAE 7/16-20 X -4JIC

H
Sr ek

<XS<CH0LITO T
PP ERPRRPRRER RPN

>
a1
N



22557888_53

AIREND GEAR CASE ASSEMBLY
AIREND GEAR CASE ASSEMBLY

¥ DRAWBAR END

22557888 _36_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 96716162 |SCREW, HEX SOCKET M16-2.0 X 40 12
B 39437637 |GASKET 1
C 35108372 |SCREW, HEX HD 1/2-13 X 1.25”
D 35255827 |PLATE, CLAMP
E 35303429 |GEAR SET P425, 7/120

22376784 |GEAR SET XP375,9/110
22371637 |GEAR SET HP375,10/110
22386494 |GEAR SET VHP300,14/85
F 35262716 |SPACER

G 35269224 |SPACER, BEARING

H 95264149 |SCREW, HEX SOCKET CAP 3/8-16 X 2.0”
J 35573070 |PLATE, RETAINING
K

L

M

PR R R R

35601517 |BEARING, BALL
95239919 |PIN, DOWEL 1/2 X 1.25”
35996164 |CASE, GEAR

P NRPRPRDNRBR




22557888_54

AIREND GEAR CASE ASSEMBLY
AIREND GEAR CASE ASSEMBLY

¥ DRAWBAR END

22557888_36_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

35336304 |SCREW, HEX SOCKET CAP M10-1.5 X 25
36764785 |CAP, GUIDE

35313568 |BEARING, CYLINDERICAL ROLLER
36780906 |SHAFT, GEAR

35104082 |NUT, LOCK

35593508 |[SEAL, OIL

35210087 |GASKET

35592757 |COVER, OIL SEAL

96712187 |SCREW, HEX SOCKET M12-1.75 X 30
36798205 |GUARD

35361328 |KEY

PNORRRPRRRRRR

X< XSE<CHNWITOTZ

>
A



22557888_55

%= DRAWBAR END

AIREND ROTOR HOUSING ASSEMBLY

AIREND ROTOR HOUSING ASSEMBLY

22557888 _37_11/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

OQUZZIrXoaIOmTMMOO®>

95223194
35313535
96716162
39703921
35518497
95381109
39748942
39437629
95239927
36008241
35332915
95223178
95223806
35609361
35270131

RING, SNAP

BEARING, CYLINDERICAL ROLLER
SCREW, HEX SOCKET M16-2.0 X 40
HOUSING, FRONT BEARING
GASKET, FRONT BEARING HOUSING
KEY, 3/8” SQ.

HOUSING, ROTOR
GASKET, REAR BEARING HOUSING
PIN, DOWEL 1/2 X1.5”

ROTOR SET

PIN, LOCATOR

RING, SNAP

RING, SNAP

BEARING, CYLINDERICAL ROLLER
SPACER, BEARING

P RPRPRRPNRPRNRRRRR

A-55




22557888_56

AIREND REAR BEARING HOUSING ASSEMBLY

AIREND REAR BEARING HOUSING ASSEMBLY

®» DRAWBAR END

000

000,

22557888_38_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZIrX«ITOmTMmMmMOO0O ®®>

36769404
35313600
35313618
35364769
35262690
35104108
39437595
95358131
35354448
96712187
35287556
36500832
39435441
95494167

HOUSING, REAR BEARING
SHIM, .002

SHIM, .003

SHIM, .010

PLATE, CLAMP

SCREW, HEX 3/8-16 X 1.25”
BEARING, TAPERED ROLLER
O-RING

SHIM SET

SCREW, HEX M12-1.75 X 30
PLUG
COCVER, REAR BEARING
PLATE, CLAMP

SCREW, HEX SOCKET CAP 5/16-18 X 1.25”

O FRLP NFPODNNPPWEDNADAPE

>
a1
o




22557888_57

UNLOADER COMPLETE
UNLOADER COMPLETE

#® DRAWBAR END

22557888_039_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 96702048 |SCREW, HEX M08-1.25 X 16 4
B 35316587 |ADAPTER, BARBED 1/8 X 1/8 NPT 1
C 35377621 |CLAMP, SPRING 2
D 35282292 |TUBING, TYGON 14"
E 35843168 |FLANGE, UNLOADER INLET 1
F 35588318 |GASKET, UNLOADER INLET 1
G 96701750 |NUT, HEX M16-2.0 4
H 35323450 |STUD, M16-2.0 X 55 4
J 36011567 |VALVE, UNLODER 1
K 35323542 |ADAPTER, UNLOADER 1
L 35589589 |GASKET, UNLOADER TO AIREND 1

>
a1
g




22557888_58

UNLOADER ASSEMBLY
UNLOADER ASSEMBLY

NN

Tt T T T T T

22557888_040_3/05_B

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

35318013 |[BUSHING, HOUSING
35317205 |WASHER

35322767 |SPRING, PISTON

35318005 |BUSHING, PISTON
35588193 |PISTON, UNLOADER
35317197 |DIAPHRAGM

35321603 |SPRING

35317239 |WASHER, PISTON
35321595 |SCREW, BUTTON SOC HD CAP M10-1.5 X 16
35836949 |COVER, PISTON

35271162 |SCREW, HEX M08-1.25 X 30
96702287 |SCREW, HEX M10-1.50 X 25

SrXaeIOmMmMmoOOm>

ODNRPRRPRRPRRPRRPRNRRER

>
a1
©




22557888_59

UNLOADER ASSEMBLY
UNLOADER ASSEMBLY

22557888_040_3/05_B

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<XS<CHLWITOTVZ

35833227
35588300
35591122
36718427
35278555
35318914
35317213
35289057
35278589
35279959
35060631

HOUSING, PISTON
GASKET, PISTON
VALVE, UNLOADER
BODY, UNLOADER
PLUG, HEX HD

SPRING, UNLOADER PIN
PIN, UNLOADER

PLUG, HEX

O RING

O RING
ASSY,UNLOADER VALVE

P RRPRPRPRPRRPRRRERR

Includes all items above

>
a1
©




22557888_60

OTBV/ OIL FILTER MOUNTING
OTBV / OIL FILTER MOUNTING

»®» DRAWBAR END

22557888 _41_11/04_A

TOP OIL
COOLER

BOTTOM
OIL COOLER

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXaeaIOmMMOOm®>

95955993
54679998
95992848
54755731
95938171
54414420
35227909
95992632
35279025
36881886
35252493

CONNECTOR, 1.31 SAE

TUBE, OIL COOLER TOP
ELBOW, 90 DEGREE

TUBE, OTBV TO OIL COOLER
ELBOW, 90 1.31 SAE

OTBYVY, 1.31 SAE

HOSE, -16 X 25”

ELBOW, 45 1.31 SAE

SCREW, TAPPING M08-1.25 X 20
NUT, HEX FLANGE MO08-1.25
SCREW, LOCKING 3/8-16 X 3/4

NNNRRRPRRRRW

>
o
o




22557888_61

OTBV/ OIL FILTER MOUNTING
OTBV / OIL FILTER MOUNTING

» DRAWBAR END @Fh

BOTTOM
OIL COOLER

SEPERATOR
TANK - G
AIR END X
H

22557888 _41_11/04_A

ITEM

COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

<XS<CcHwmmOUVZZ

36786382 |SCREW, M08-1.25 X 70
36880367 |SUPPORT, OIL FILTER
95954921 |UNION, 1.31 SAE

95954913 |REDUCER, 1.62 SAE X 1.31 FEM SAE
36897437 |HEAD, SINGLE FILTER
36897346 |ELEMENT, OIL FILTER
95935037 |WASHER, FLAT

95365094 |(ELBOW, 9/16 X -4 JIC

35282920 |HOSE ASSEMBLY -4 JIC X 30"
35307206 |ELBOW, SWIVEL 450 -16JIC
35324177 |HOSE ASSEMBLY, -16 JIC X 13”
35292069 |CONNECTOR, 1.62-12 X -16JIC

P RPRRPRPRPNRPRRPRREN

>
(e}
iy




22557888_62

OIL TEMPERATURE BYPASS VALVE
OIL TEMPERATURE BYPASS VALVE

22557888 _42_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 54414305 |HOUSING, OTBV 1
B 36788172 |SEAL, U-TYPE VITON 1
C 36782019 |ELEMENT, 125-145 DEG F 1
D 95022307 |O-RING 1
E 36876779 |COVER 1
F 96702659 |SCREW, HEX M08-1.25 X 25 4
G 35379940 |SPRING 1
H 35288448 |BALL 1
J 54414677 |ORIFICE, OIL 1

>
o
N




22557888_63

SEPARATOR TANK COMPLETE
SEPARATOR TANK COMPLETE

22557888 _43_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMMOOO®m®>

22111975
22331870
36888055
95944732
54688015
95357976
35292143
95934683
96719810
95992632
35227909

ELEMENT, SEPARATOR
TANK, SEPARATOR
SCREW, HEX FLANGE M12-1.75 X 30
ELBOW, 45 2.50 SAE
HOSE, DISCHARGE
O-RING

FLANGE, HALF

WASHER, LOCK

SCREW, HEX M14-2.0 X 40
ELBOW, 45 1.31 SAE
TUBE, OTBV TO SEP TK

PR ADAMNRPRPRERDMNERER

>
o
w




22557888_64

SEPARATOR TANK COMPLETE
SEPARATOR TANK COMPLETE

22557888 _43_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

95954210
36898922
54731435
54731443
54731450
96727557
36785012
95953949
95928040
9527910
22060073
95049359

TEE, 3/4 NPT

SENSOR, TEMPERATURE

VALVE, SAFETY 150PSI

VALVE, SAFETY 200PSI

VALVE, SAFETY 250PS1

SCREW, HEX FLANGE M16 X 60
BRACKET, SEPERATOR TANK LIFT
BUSHING, REDUCING NPT 3/4 X 1/2
NIPPLE, CLOSED 3/4 NPT

ELBOW, 1.25 NPT X -16 JIC

TUBE, DISCHARGE

PLUG, 1/8NPT

P RPRPRRPRNNORRRRER

(P425A)
(HP375A, XP375A)
(VHP300A)




22557888_65

SEPARATOR TANK COMPLETE (cont'd)
SEPARATOR TANK COMPLETE (cont'd)

22557888 _44_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 35579630 |PLUG, 1.62" 1
B 35279942 |O-RING 1
C 54629464 |TUBE, SIGHT 1
D 54627799 |ELBOW, SIGHT TUBE 2




22557888_66
SERVICE AIR COMPLETE

SERVICE AIR COMPLETE

© O

22557888 _45_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

35576115 |VALVE, 3/4 NPT BALL

95928172 |ELBOW, STREET 3/4 NPT
95928040 [NIPPLE, CLOSED 3/4 NPT
22146641 |VALVE, MINIMUM PRESSURE
95208682 |ADAPTER, 1.50 NPT X 1.50
95242996 |NIPPLE, 1.50 X 2.00 LG
54698675 |TUBE, SERVICE

95279477 |ELBOW,, 1.25 NPT X -24 JIC
95928024 |ELBOW, REDUCING 1.50 X 1.25
35209048 |CLAMP, SADDLE

AT OmTMMOOW>

PR RPRRPRRRPRRRRR

>
o)
o



22557888_67

©

SERVICE AIR COMPLETE
SERVICE AIR COMPLETE

22557888 _45_11/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

54761648
95953758
35612126
35310622
35285543
36795680
95741088
95928230

SUPPORT, SERVICE PIPE

NIPPLE, PIPE 1.25 NPT X 4.5

VALVE, BALL 1.25 NPT

PLUG, HOLE 2.0

PLUG, HOLE 1.50

VALVE, BALL .75 NPT X 1.062-12 UNF
ADAPTER, FEMALE

PLUG, HEX COUNTERSINK 1/4 NPT

PR RPNRRERR




22557888_68

FUEL / WATER SEPARATOR
FUEL / WATER SEPARATOR

®
®
©

Nl
®

22557888 _46_11/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

54480520
35358381
54480512
54468178
54480504

PLUG, VENT

COVER, CHECK BALL
HEAD

ELEMENT ASSEMBLY
BOWL, POLYCARBONATE

PR R R R




22557888_69

FUEL RETURN RAIL

FUEL TANK COMPLETE

FUEL TANK COMPLETE

22557888 _47_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SrXe«IOmTMMOO ®@>

54633938
54720727
35363498
35271170
54721170
54675863
35384577
35296342
54731427
35361849
95916532
54660089

TANK, FUEL
STRAP, FUEL TANK
HOSE, .31 FUEL

SCREW, TAPPING M08-1.25 X 40
STRAP, FUEL TANK

STANDPIPE ASSEMBLY
BUSHING, NITRILE
CLAMP, WORM GEAR
SENDER, FUEL LEVEL
GASKET, FUEL SENDER
SCREW, FILLISTER HEAD 10-32 X .50
CAP, FUEL

e

*

P ORPRPONNERED

>
o))
©




22557888_70

FUEL RETURN RAIL

FUEL TANK COMPLETE
FUEL TANK COMPLETE

22557888 _47_11/04_A

ITEM | COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

95928230
35322395
35369339
35356484
95940748
35369347
95280541
36895977
54468160
36889608
36881886
35378538

PLUG, HEX COUNTERSINK 1/4 NPT
SILENCER, PNEUMATIC 1/4 NPT
CONNECTOR, FEMALE 1/4 NPT X 3/8 TUBE
TUBING, 3/8 SYNFLEX

BUSHING, REDUCING 3/8 NPT X 1/4
CONNECTOR, MALE 1/4 NPT X 3/8 TUBE
PLUG, HEX 1.06-16 SAE

REDUCER, FUEL LINE 5/16 X 1/4
FILTER, FUEL/WATER SEPARATOR
SCREW, HEX FLG HD M08-1.25 X 25
NUT, HEX FLG M08-1.25

ELBOW, BARBED

o

(o]
ol

NNNRPRPPRPPRPP:

NN XSE<CH0NWITOTZ

>
o




22557888 71

AIR INTAKE COMPLETE
AIR INTAKE COMPLETE

2 DRAWBAR END

22557888 _48_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

«IOTMMOOm>

54661889
S4747977
96702048
22067714
54756044
54667084
35314939
35374073
36897668

AIR CLEANER ASSEMBLY
SUPPORT, AIR CLEANER
SCREW, HEX M08-1.25 X 16
CLAMP, T-BOLT
HOSE, A/E AIR INTAKE
HOSE, ENGINE AIR INTAKE
INDICATOR, RESTRICTION
CLAMP, T-BOLT

CLAMP, T-BOLT

PP NRPEREPN®ORN

>
~
=




22557888 72

AIR CLEANER ASSEMBLY
AIR CLEANER ASSEMBLY

22557888 49 11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TmMmOO W >

54692975
35393677
54717145
54717152
54692967
35393719

COVER, AIR CLEANER
VALVE, DUST EJECTOR
ELEMENT, PRIMARY
ELEMENT, SAFETY
BODY, AIR CLEANER
CAP, PLUG

PR R R R R




22557888_73
BATTERY ASSEMBLY

BATTERY ASSEMBLY

2 DRAWBAR END,
|

22557888 _50_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXaeaIOmMMOOm®>

95923298
36853265
22431936
35258789
35583582
35610856
36844975
36860005
92368687
36878064
22425821

NUT, HEX LOCK 1/4-20
WASHER, PLASTIC 1/4
HOLD DOWN, BATTERY
CABLE, JUMPER

CABLE, POSITIVE BATTERY
CABLE, NEGATIVE BATTERY
BATTERY, 12V

J-BOLT, 1/4-20

SCREW, HEX M06-1.0 X 14
TRAY, BATTERY

BRACKET, BATTERY MOUNTING

NNFPPFRPEFPEFEPDNDN

H
N o

>
~
w




22557888 74

WEDGE CONTROLLER
WEDGE CONTROLLER

22557888 _51_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 92368687 |SCREW, TAPPING M06-1.0 X 12 4
B 36853521 |RELAY, 100AMP 2
C 22197776 |BRACKET, WEDGE MOUNTING 1
D 35375807 |NUT, HEX M05-0.8 4
E 22173579 |WEDGE MODULE 1
F 54475777 |SWITCH, ROCKER 1
G 35369446 |SCREW, HEX M05-0.8 X 50 4
H 35279025 |SCREW,TAPPING M08-1.25 X 20 4
J 22215354 |DECAL, WEDGE 1

>
\‘
N




22557888_75

INSTRUMENT / CONTROL PANEL
INSTRUMENT / CONTROL PANEL

¥ DRAWBAR END

L

L

-~

22557888 _52_11/04_A

//

@F&

|

-

—®

>

®

e

ITEM

COMM. NO.

DESCRIPTION

Q
—
<

DIMENSIONS/NOTES

rXaeIOmTMMmMOOOm®>

54749601
22107478
36877587
54743265
22127385
22054175
22171680
22171698
22070494
22054076
22050553

FRAME, WW INST PANEL
HINGE, SPRING CONT PNL
RIVET, .19 DIA

DOOR, CONTROL PANEL
SWITCH, KEY
HOURMETER

PANEL, INSTRUMENT
DECAL, WW INST PANEL
SCREW, PLASTIC TAPPING
SWITCH, ROCKER

LIGHT, WARNING

PR ORRRPRRERDNRR

>
~
a1




22557888_76
INSTRUMENT / CONTROL PANEL

INSTRUMENT / CONTROL PANEL

©
¥ DRAWBAR END X

\l

V
é%

22557888 _52_11/04_A

|
|
|
|
|
|
|
|

L

ITEM | COMM. NO. DESCRIPTION DIMENSIONS/NOTES

Q
|
<

22134118 |KNOB, NON-REMOVABLE KEY
22050991 |GAUGE, FUEL LEVEL

35370386 |ELBOW, MALE 1/8 NPT X 3/8 TUBE
95935599 |COUPLING, 1/8 NPT X 3/4
36891216 |GAUGE, PRESSURE 250 PSI
22172423 |MODULE, 2-LIGHT WARNING
22054159 |NUT, 4-40 PLASTIC

36920486 |RIVET, SS .19 DIA

22137426 |LAMP, 28V

22205223 |HARNESS, WIRING JUMPER

RPRPANRRPRRRRR

N|[S<CcHwImOUVTZZ

>
o



22557888 77
WIRING DIAGRAM

WIRING DIAGRAM

123456878 510111 m
) s s
BATIERY 24v §_§§§§§§§§
ﬂ f | I—‘\‘AIT"O START s— ?
Ki-1 . __ Ki-2
| - e’ 17 B emns
€ lm; RED_mAnF:hL_ma RED 1 = —Wg Shversron "“"‘Auxxg.rm"““
§ Lwnez RED_‘SA&L—L —
| Iy
H B
! BAM
: g
—W125 RED_14 LMIH BAN_18 = ‘lfwnou EeC
‘Wi28 RED-ORG RED-CRG HARNESS
z
E10 — — — oo 10— ;
(=48 GRY 16— =
P——— E8 P8_JB FLTER T:E‘;%HT::;E» :’; ﬁ_‘:ﬂm i HW:‘!—_‘
F:';vﬁm NEG |3 q! ALARM ORG_1 g'"‘
e ; 1 rg :?_?: PRESS oo g_m—
T2vdc H 7 . W132 Bm‘-!‘::
ot 1 i o e e weed 7
FUBCLEVEL. |19 I -
“mnTE i Il e 518 g
s [ . L«
o o |16 I = Vg7 L) 16 Seen
12/DCFO8 I voea BLI1E LEVEL
STAI'"% # erw“ﬂ\;m | _ FUEL AEHUER 2
KEYSWITGH + o Li-1 L1-2 — E‘
STATIUN 5oL I rlimﬂ—,-d: A WOTE BRA_TE &
NG LAMP
muﬁl.;‘élim.: 5 I! wos aw_u—:nzcn—wrw_m 2
12VDC NEG i DI-C  Di-A
ﬁ — 103 w_tué
GANH |2 Lz a
omougEs | 11 L oo
1oy EOLTE |3 | BLU_15—cO) Ay Co—W138 BAN_18
'WEDQE CONTROLLER
A WITZ BLU 16 ) I
& e shic s
D |—Wo8s RED-OAG,_
E WOTS BLU 16 I
!
J5 I
COMMOMGATION
POAT
_ 1L 1 _ _ 1 MATCH POINT
o x 2% 52 5 . . %% 2 % SEENEXT
At g gl : 13§ E paoe
LA A
a5 8 L]
] - E
22557888 53 11/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

Bl 36844975 |BATTERY, 12VDC

D1 35376169 |DIODE

F1 36792083 |FUSE, 20A

F2 36782456 |FUSE, 10A

G1 22206221 |ALTERNATOR

K1 36853521 |RELAY

L1 36840841 |VALVE, START/RUN SOLENOID
L2 36840841 |VALVE, UNLOADER SQL (P600, 7/170)




22557888_78

WIRING DIAGRAM
WIRING DIAGRAM

é’gé;‘;‘;g‘;‘;‘s‘ BATTERY 24V
= AT
ﬂ ?l WAIT TO STAFT s ?
| — WO BED_IE-U%‘ ‘:-_-—a K{.;::—m FED—\’EL._lzJ
g [m; nen_ubng:hﬂ-_mma E‘f '55 —mgﬂmm " &‘a_“ﬁ‘a;%:mﬁ“—m e
§ Lwie RED_‘SA&L—L —
? : }
i T =
£
e = st |
iz BRH_1 mvsL_mm [ E‘QE',’: 1
cwsuED 7 i; e FuEn W0es BRH 16— | L 1es
ot i [ e EEE
e i = R boe s G g
“m&_“a::; i Il BLU_ 16012 Vio_t6—  SCADLL g
E%@; :: Il! e Bt i am—]_T_Eﬁ-zu% e _J
‘N'MAFI% m agﬁ}“ﬂm | - gi"s FUEL AE":EEU:L eia
mﬁ&n& ¥ Wose BLU 1870 A~ Do WETEERLTE E‘
Mﬂﬁ . II! I%Td: o g
- ' WoS1 BLU. 18— =017 BRI
1mﬁ — [ .ww_tué
-l T | aler o
‘zﬁﬁs 5. W u_\;_‘%é..\,éi'.’_mu BAN_18
'WEDQE CONTROLLER |
|
== |
E WOTS BLU_16 _ I
mﬁ'-ﬁ:a%mm I
|
1 1Lk _ __ _ 1 MATCH POINT
R ERE IR
e 'y o9 f A
8 2 g
z ES ES
22557888 53 11/04 A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
PT1 | 54765946 |TRANSDUCER, 0-500 PSIG (SEP TK)
PT2 | 36920825 |TRANSDUCER, 100 PSIG
R2 22201354 |RESISTOR, MACHINE ID (45.3K OHM)
RT1 | 36898922 |SENSOR, THERMAL (SEP TK)
RT2 | 36898922 |SENSOR, THERMAL (DISCHARGE AIR)
S15 54475777 |SWITCH, MOMENTARY ROCKER (SCROLL)
Ul 54731427 |SENDER,FUEL LEVEL
W2 22199061 |HARNESS, ENGINE




22557888_79

0 Fin i
_T_EEE“PE i —
&1 — e [ — —_— &3
127 GRAY
126 GREEN 1 %

ARN_1
043 YEL_1B

DS

B
ge 2

Wi22 RED_10
WiES RED_14
W128 RED-ORM_14

 Wiosz VELLOW
W03 GREEN

WIRING DIAGRAM (cont'd)
WIRING DIAGRAM (cont'd)

Wib2 RED_18
W135 RED-ORG 18
W06 RED-ORG_16

j o4 Pt
W130 BAN_14
Wiz1 BAN_IE

WS4 BLU_18
] W LU 18
| Wins BAN_18

IWGRY!E

MATCH POINT

SEE PREVIOUS
PAGE

Al
INLET AIR
HEATER

Qri—wi20 BLU_10—LF3)

=a7

1ecuL;:: Co—W121 BRN_18
4
i
&
3
@

11

WO YELLOW el e e e e | e e e e

W12 RED_14
128 RED-ORM_14

101

F W17 YEL_18
w118 GAN_1
8 g

g 8

T2
i
q
1

=

i
2

!
]
:
3
CE

11

gnm‘.»m.
|
e 18 QB

126 YELLOW:

[—1 P51
——————— 3 ]
—_—————— COOLANT TEMP
EN WSS YEL 18 i
—vow0 18 INJECT
Worr BEW 16 =
ORG_ =]
P53
CRANK
SENSOR
VIO 18 R3
GRV_1 IDLE SEL
NS4 VD18 1l 1
BRI,
P84
FUEL

W‘CGMN 18 2
- - 08 YEL18 2| Giaanosnc
— Wita GRN 18— D | PORT
- 11 GRY 18— E
a
H
o

22557888 54 _11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
K2 36853521 |RELAY

P51 | 22222590 |SENSOR, COOLANT TEMPERATURE

P53 | 22222582 |SENSOR, CRANK

PS5 | 22222608 |SENSOR, MANIFOLD AIR TEMP

P56 | 22222574 |SENSOR, OIL PRESSURE

R1 22234678 |HEATER, INLET AIR




22557888_80

PANEL SCHEMATIC

PANEL SCHEMATIC

Edswiivde

— W11 RED-ORG_14

PRAEHEAT
ONg p START

e

1

Wi2 RED-ORG_16

S%Lusa%mnluad DMi  DS{

" COMPR FAULT

DS2
A ENGINE FAULT

Wi3 BRN_16

Wia BRN_16

DS3
oo —43 o WAIT TO START

o\ M2
) FUEL LEVEL GAUGE
W12 RED-DAG_ 16 !

M1

HOURMETER

WIT BRN_18

10 12
I A

WIB BFIN_18
E1Gnd

lélﬂeououn‘

fiz33:338

HTH T J4

1111111111  CONTROL

Kl X} I Rl | PANEL
CONNECTOR

22557888 _55_11/04_A

ITEM | COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

DM1 | 22172423
DS3 | 22050553
M1 | 22054175
M2 | 22137426
S1 22127385
S2 22054076
W1 | 22205223

MODULE, 2-LIGHT WARNING
LIGHT, WARNING (WAIT TO START)
HOURMETER

GAUGE, FUEL LEVEL

SWITCH, START

SWITCH, ROCKER (LOAD/UNLOAD)
HARNESS, PANEL WIRING




22557888_81

TAIL LIGHT WIRING DIAGRAM
TAIL LIGHT WIRING DIAGRAM

SIDE RIGHT
RED ﬂ BEVSIE 33 S aoe
N -a
+ BREAKAWAY
BATT
. SWITCH —p
JUNCTION BOX 3 [3) Sr6F mum
m
o] O—E} N/C
WHITE WHITE
s S ) LICENSE
o olBROWN BROWN
o ol GREEN GREEN
o ol YELLOW YELLOW
o olBLUE BLUE
—%
| STOP / TURN
0 = g
SIDE BRAKE FRAME
LEFT
L 3) alL/sipe
1 WHITE - GROUND
@ @ 2 YELLOW - LEFT STOP/TURN SIGNAL
3
@ @ 4 GREEN - RIGHT STOP/TURN SIGNAL
@ 5 BROWN - TAIL / CLEARANCE LIGHTS
6 BLUE - ELECTRIC BRAKES
22557888 56_11/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
36844264 |BATTERY 1
35315944 |BRAKEAWAY SWITCH 1
36895860 |LICENSE 1
35367051 |SIDE 2
54671557 |TAIL/STOP 2
54761101 |HARNESS, LIGHT 1




22557888_82

AIR PIPING
AIR PIPING

22557888 _57_11/04_A

@ 680MM (27")

(B) 940MM (37")

ITEM

COMM. NO.

DESCRIPTION

Q
—
<

DIMENSIONS/NOTES

OmMMmMmoO @ >

36892669
35356484
36840841
36920825
35369503
35114545
36766731

BRACKET, START-RUN VALVE
TUBING, .38 OD SYNFLEX
SOLENOID, 24 V 0-100 PSI
TRANSDUCER, 0-100 PRESS

TEE, MALE RUN 1/4 NPT X 3/8 TUBE
TEE, STREET 1/4 NPT

ORIFICE, MUFFLER .156

P NR R R *R

SEE LENGHTS ABOVE




22557888_83

AIR PIPING (cont'd)
AIR PIPING (cont'd)

SOLENOID
VALVE e

Inc ©

22557888 _58_11/04_A

o-: 10MM (36")

T =05 TO INSTRUMENT PANEL
]
D G- E
N4 ®

‘-‘"“"

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

O0Ow>

95928230
95928040
95928172
36854149
36896892
35369354
54765946
35369347

PLUG, HEX SOCKET 1/4 NPT

NIPPLE, CLOSE 3/4 NPT X 1.38

ELBOW, 900 3/4 NPT STREET
REGULATOR, PRESSURE 100 PSI
REGULATOR, PRESSURE 200 PSI
ELBOW, MALE 1/4 NPT X 3/8 TUBE
TRANSDUCER, PRESSURE 0-500 PSI
CONNECTOR, MALE 1/4 NPT X 3/8 TUBE

NRFP WRERRPRPRPP

(P425, XP375)
(HP375, VHP300)




22557888_84

AIR PIPING (cont'd)
AIR PIPING (cont'd)

SOLENOID
VALVE e

Inc ©

22557888 _58_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TZz<ZrxX«I

95930301
35356484
95954293
95944575
95773032
35114545
95940748

BUSHING, REDUCING .25 NPT X .12 NPT
TUBING, .38 OD SYNFLEX
CROSS, .25 NPT

NIPPLE, CLOSE 1/4” NPT X 7/8
ADAPTER, .88-14 X .25 NPT FEMALE
TEE, STREET 1/4 NPT

BUSHING, REDUCING .38NPT X .25NPT

NEFEPDNNEFE DN

SEE LENGHTS ABOVE




22557888_85

AIR PIPING (cont'd)

AIR PIPING (cont'd)

22557888 59 11/04_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

35369347
35322379
36766756
95364469
35302314

CONNECTOR, MALE 1/4 NPT X 3/8 TUBE
VALVE, BLOWDOWN

ORIFICE, MUFFLER .140

ELBOW, .25 NPT X .25 NPT

ADAPTER, 9/16-18 X 1/4 NPT

o Mmoo o>




22557888_86

OIL PIPING
OIL PIPING

22557888 _60_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CTOTMOUOUO ™@>

54721337
95944666
36840411
35282920
95365094
95938171
54755731
54679998
95955993

ADAPTOR, OIL SCAVENGE

ELBOW, STREET 900 1/4 NPT

VALVE, CHECK

HOSE, SCAVENGE

ELBOW, 900 9/16-18 X -4 JIC

ELBOW, 900 1.31-12 SAE

TUBE ASSEMBLY, OIL COOLER-OTBV
TUBE ASSEMBLY, TOP OIL COOLER-OTBV
CONNECTOR, 1.31-12 SAE X -16JIC

PR RPRRPRRPRRPRRPREPE

>
o}
o




22557888_87

OIL PIPING (cont'd)
OIL PIPING (cont'd)

22557888 _61_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

IOTMMOO m@>

35227909
95955993
95992632
35305622
36846152
35279884
36879013
95402806

HOSE, -16 JIC X 25”

CONNECTOR, 1.31-12 X 1.31-12
ELBOW, 450 1.31-12 X 1"TUBE
ELBOW, 900 3/4-16 X -10 JIC

TUBE, FRONT OIL SEAL

ELBOW, 450 7/16-20 X -4 JIC

TUBE, FRONT BEARING OIL SUPPLY
ADAPTER, 7/16-20 X -6 JIC

PR RPRRPRRRRR




22557888_88

OIL PIPING (cont'd)
OIL PIPING (cont'd)

22557888_62_11/04_A

@ 0@ &

ITEM

COMM. NO.

DESCRIPTION

Q
—
<

DIMENSIONS/NOTES

AeIOmTMMOO wW>

35279827
36795482
35279843
36846087
35287945
36846111
36846095
36846103
36846129
35286491

ELBOW, 900 9/16-18 X -6 JIC

TUBE ASSEMBLY

TEE, 9/16-18 X -6 JIC

TUBE, BEARING OIL SUPPLY
EXPANDER, 7/16-20 X 9/16-18
TUBE, MALE REAR SCAVENGE
CONNECTOR, 3/4 O-RINIG X -10 JIC
TUBE, BEARING OIL SCAVENGE
TEE, 7/8-14 X -10 JIC

ELBOW, 900 7/8-14 X -10 JIC

PP RPNERPNRERPRER

>
©
©




22557888_89

OIL PIPING (cont'd)
OIL PIPING (cont'd)

22557888_62_11/04_A

@ 0@ G

ITEM

COMM. NO.

DESCRIPTION

Q
—
<

DIMENSIONS/NOTES

cCHunxvOUvZ2Ir

54414420
35292069
35307206
35324177
36897429
36845154
35292051
95954913
95954921

ASSEMBLY, OTBV 1-5/16" SAE
CONNECTOR, 1.62-12 X -16 JIC
ELBOW, 450 SWIVEL -16 JIC X 1"TUBE
HOSE ASSEMBLY, -16 JIC X 13”
ELEMENT, OIL FILTER

MANIFOLD, OIL

ELBOW, 900 SWIVEL NUT -16
REDUCER, 1.62-12 X 1.31-12 FEMALE
UNION, STRAIGHT 1.31-12

PR RPRRRRRRR

>
o}
©




22557888_90

ENCLOSURE COMPLETE
ENCLOSURE COMPLETE

> DRAWBAR END

A

22557888_63_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 54642905 |ROOF 1
B 36797652 |SCREW, TAPPING M06-1.0 X 12 101
C 54718184 |STRAP, FOAM RETAINING 8
D 54639174 |HINGE, SIDE DOOR 2
E 54697495 |RAIL, LH TOP 2
F 36793602 [LATCH, SLAM DOOR 2
G 36794816 |RIVET, 3/16 8
H 54629993 |DOOR, SIDE 2
J 35337328 |STUD, BALL 4
K 36881886 |NUT, HEX FLANGE MO08-1.25 4
L 35256445 |RETAINER, PUSHON 1/4 TURN 12
M *54694831 |PANEL, REAR ACCESS 1 |OND NOISE OPT ONLY
N 35256429 |STUD, 1/4 TURN 12
P 35600261 |SPRING, GAS 4
Q *54760483 |PANEL, REAR ACCESS 1 |HIGH AMB NOISE OPT QTY 2

A-90




22557888 _1
ENCLOSURE COMPLETE (cont’d)

ENCLOSURE COMPLETE (cont'd)

= DRAWBAR END

22557888_64_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36797652 |SCREW, TAPPING M06-1.0 X 12 101
B 54737622 |BRACKET, FRONT INTAKE 1
C 35337328 |STUD, BALL 4
D 36881886 |NUT, HEX FLANGE MO08-1.25 4
E 54688254 |PANEL, REAR END CAP 1
F 35256452 |RECEPTACLE, 1/4 TURN 12
G 35279025 |SCREW, TAPPING M08-1.25 X 20 28
H 54686167 |PANEL, RH SIDE 1
J 54692751 |PANEL, LH SIDE 1
K 22219554 |PANEL, LOWER SIDE 2
L 54694823 |PANEL, FRONT END CAP 1
M 22431928 |PANEL, SMALL TOOLBOX 1
N 22394258 |PANEL, TOOLBOX 1

>
©
fay




22557888_92
ENCLOSURE COMPLETE (cont’d)

ENCLOSURE COMPLETE (cont'd)

= DRAWBAR END

22557888_64_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

PEN<KXS<CHLWLITOT

54720834
35310622
35285543
35607829
36772028
35607837
95935029
95923298
22058325
22068373
95972188
95916151
92368687

BAFFLE, FRONT INTAKE
PLUG, 2.0 DIA HOLE

PLUG, 1.5 DIA HOLE

EYEBOLT

WASHER, NYLON

SPRING

WASHER, FLAT

NUT, 1/4-20 HEX LOCK
COVER, REAR INSTRUMENT PANEL
SEAL, DOOR

RIVET, .19 ALUMINUM
WASHER, FLAT

SCREW, TAPPING M06-1.0 X 14

AR R R R R RR R

[
B wow

SEE LENGTHS ABOVE

>
©
N




22557888_93

FOAM INSULATION COMPLETE
FOAM INSULATION COMPLETE

22557888 _65_11/04_A

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

54675020
54675046
54675053
54675079
54675061
54674973
54746516
54770524

PANEL, LOWER DOOR ACOUSTIC
PANEL, UPPER DOOR ACOUSTIC
PANEL, FRONT ROOF ACOUSTIC
PANEL, MIDDLE ROOF ACOUSTIC
PANEL, REAR ROOF ACOUSTIC
PANEL, REAR CORNER ACOUSTIC
PANEL, REAR SIDE ACOUSTIC
PANEL, LOWER SIDE ACOUSTIC

P NDNNEFPPFPEFEPDNDN




22557888_94

FOAMdNSWLAT QN GEMRLETE

22557888 _65_11/04_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

x G

54745518
54770490
54674916
54744826
54744818
54674957

PANEL, REAR SPLITTER ACOUSTIC
PANEL, TOP LWR SIDE ACOUSTIC
PANEL, FRONT END CAP ACOUSTIC
PANEL, INTR BAFFLE FRONT ACOUSTIC
PANEL, INTR BAFFLE SIDE ACOUSTIC
PANEL, REAR TOP ACCESS ACOUSTIC

PR PRPRPNN




FOAM INSULATION COMPLETE

22557888_94

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

22272322

PANEL, TOP RAIL ACOUSTIC




22557888_95

DECAL LOCATION (cont'd
DECAL LOCATION (cont'd

&) (N

A DANGER

A WARNING

A WARNING

Trapped sir pressurs.

TN Coure PUIOUS or Disconnactad air Fosse whip.

oy iy Com e rious nury

=] sanice vaive and h -

r_: ‘ool o vwant rappad “?“-Mn- Imz
i, o

sordon,

A WARNING

Collapsing |eoidand.
Con cause sarious Inpary.

Y Inetart lecking pin complataly.

5 Exoeastie towing spesd.
fﬁ Can cause serkoum Injury or desth.

Do NOT sxcesd &5 meh (106 kmhr)

ssaemaca REV. &

A WARNING

B aB e Baicre operaton o
senvcing.
Cataos serious Inury of eeth

Do M:ﬂ!srurmudlxmhnmﬂne >
the manufacturer.

AT EV. A

22557888 _66_11/04_A

e o

AWARNING _

AWARNING

Rotating fan hl-do@
Can cause serlous Injury.

Do not operate without guard
In place.

Igersell innd seemney. 4 )

ITEM

COMM. NO. DESCRIPTION

QTY

DIMENSIONS/NOTES

OTMMmMmoO m@>

54568779
54568761
54604962
54625207
36531176
36533081
54604921

WARNING, ROTATING FAN
WARNING, HOT FLUIDS
DECAL, HOT RADIATOR FILL
DECAL, DIESEL FUEL
DECAL, V.I.N.

OVERLAY, V.I.N.

NOTICE, TOW CHAINS

PR RPRRPRRRBR




DECAL LOCATION (cont’d

22557888_95

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

54568803

WARNING, TOWING




22557888_96

DECAL LOCATION (cont’d)
DECAL LOCATION (cont’'d)

&

(N

A WARNING A WARNING

A DANGER

Trapped sir pressure.
Can cause serious injury or
death.

Cioen sondce vahve and
wmhmm
sordon,

e o

AWARNING _

Rotating fan bl-d.@
Can cause serlous Injury.

Do not operate without guard
In place.

Igersell innd seemney. 4 )

A WARNING A WARNING
B G 22 satous Iy or Sed
v————— DO S Morus ipple vin
(5 senvcing.
B e B B
Do MOT sroesd 55 mph (106 kmhr) mﬂ:ﬁ n conaent of
gt kaad sevemacs REV, A [ =1 BADTET MEV. A
22557888 _66_11/04 A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
J 54568787 |WARNING, IMPROPER OPERATION 1
K 54749163 |DECAL, OPERATING INSTRUCTIONS 1
L 54629902 |DANGER/WARNING, 3-PART COMBO 1
M 22299051 |DECAL, SYMBOL INTERPERTATION 1
N 22068282 |SCREW, TAPPING M04 X 25 2
P 22394308 |LAMINATE SET 1
Q 36788982 [BINDER, 3-RING 1

A-98




22557888_97

DECAL LOCATION (cont’d)
DECAL LOCATION (cont’'d)

AWARNING
Rotating fan blade.
Can cause serlous Injury.
Do not operate without guard
In placa.
prred Bad saewrrs ey §

A WARNING

Combustible gas.
Can cause serlous bums,
biindness or death.

Kaap sparks and opan
fiames awaty from

AWARNING

High pressurs alr.

Can cause serfous Injury .,
- %‘.

[Reliove pressure bafors
removing filler plugafoaps,
TRINGS O povers,

Lo T =4Y

Mgl il ABMTON PRV, A

22557888_67_11/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

54568779 |WARNING, ROTATING FAN
54604970 |DECAL, OIL FILL

54568753 |WARNING, BATTERY
54568795 |WARNING, HIGH PRESSURE
54604962 |NOTICE, RADIATOR FILL

mooOw>
PR R R R




22557888_97
DECAL LOCATION (cont’d)

A-100



Section A - OPTION PARTS



AFTERCOOLER with WATER SEPARATOR

> FRONT

Zenith_Option_002_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZZIrX«ITOmTmMOOm@>

54761622
35279025
96702279
54660162
95431292
95949749
35296409
22070908
22074504
22074488
54759691
95279477
22258339

BRACKET, AFTERCOOLER MTG
SCREW, TAPPING M08-1.25 X 20
SCREW, HEX M10-1.50 X 20
AFTERCOOLER

ELBOW, 1.88-12 X -12JIC
ELBOW, 1.5NPT

CONNECTOR, 1.88-12

BAFFLE, FRONT AFTERCOOLER
PANEL, ACTL INTERIOR BAFFLE
PANEL, ACTL INTERIOR BAFFLE
TUBE, SEPT TK/ AFCLR
ELBOW, 1.5 NPT X -24 JIC
VALVE, 3-WAY 1.5 NPT

P RPRRPRPRPRPRRPRPRENO®LERE

>
N




AFTERCOOLER with WATER SEPARATOR

> FRONT

Zenith_Option_002_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

PEN<KXSE<CHLWLTOT

95208682
54671135
35209048
95928024
54761648
36786820
95487773
35130855
36882884
36882728
36880995
36879195
35379700

ADAPTER, 1.5 NPT TO -24

TUBE, SEPT TK / SVC PIPE
CLAMP, SADDLE 2.50

ELBOW, REDUCING 1.5 X 2.5
BRACKET, SERVICE PIPE

VALVE, CHECK 1.50 NPT

NIPPLE, CLOSED 1.5 X 1.75
HOSE, -24JIC X 52.0

BRACKET, FILTER MOUNTING.
SEPARATOR, WATER 1.50NPT
SCREW, HEX FLANGE M10-1.5 X 30
NUT, HEX FLANGE M10-1.5
CONNECTOR, I/8 NPT X 3/8 TUBE

P ARMNRPNRPRRPRPRRPRERREPW

>
w




AFTERCOOLER with WATER SEPARATOR

> FRONT

Zenith_Option_002_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A3 35356484 |TUBING, 3/8” 37"

A4 35117472 |HOSE, -24 JIC X 62" 1

A5 36883270 |CAP, WATER SEPARATOR *

A6 36883098 [KIT, WATER SEPARATOR *

A7 35378231 |KIT, DRAIN *

A8 36883155 |ADAPTER, 1.5NPT TO 1.50JIC 1




RUNNING GEAR without BRAKES

Zenith_Option_003_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SrX«ITOmTMMOO®>

54750997
35315126
35316959
35316868
35316876
35316884
35318823
35318831
35318849
35315209
35315217
35379395

BEAM, AXLE

SPRING, SLIPPER
U-BOLT

SEAL, GREASE

CONE, INNER BEARING
CUP, INNER BEARING
HUB, STUDDED w/CUPS
CUP, OUTER BEARING
CONE, OUTER BEARING
WASHER, SPINDLE
NUT, SPINDLE

CAP, GREASE DUST

NDNNNNNNDNNDNNBEDNPRE

>
ol




RUNNING GEAR without BRAKES

Zenith_Option_003_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
N 35315241 |PLATE, TIE 2
P 35315258 |NUT, U-BOLT 4
Q 35361898 (STUD 12
R 35315274 |NUT, WHEEL 12
S 35326958 |HANGER, FRONT 2
T 35315340 |BOLT, SHACKLE 2
U 35315357 |NUT, TOP LOCK 2
\% 35326966 |HANGER, REAR 2
w 35315365 |BOLT, KEEPER 2
X 35315373 |NUT, KEEPER 2
Y 35379387 |PLUG, GREASE CAP 2
4 35390012 |WASHER, TANG 2

>
o




BRAKES, PARKING

Zenith_Option_004_09/03_A

= s &

T

o

(cooodXd
7

(T) (NOT SHOWN)

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

AeIOmTMMOO >

54625322
35134477
35116433
96704309
96735550
35370055
96702659
96735543
36846780
95934998

RUNNING GEAR W/ BRAKES
CLAMP, RUBBER COATED
BRACKET, BRAKE LEVER
SCREW, HEX M10-1.50 X 35
NUT, HEX M10

LEVER, PARKING BRAKE
SCREW, HEX M08-1.25 X 25
NUT, HEX M08

PIN, CLEVIS .31 X .75
WASHER, FLAT 3/8

A BADNNEFEPNNEDNPRE

>
\‘




BRAKES, PARKING

(ecoodk

(T) (NOT SHOWN)

Zenith_Option_004_09/03_A

ITEM

COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

CHunxvOUvVZ2r

95928867 |PIN, COTTER .09

35126325 |CLAMP, CABLE

95943668 [SCREW, HEX 5/16-18 X 1.75
35126358 |SPACER

35589746 |ASSEMBLY, BRAKE CABLE 78
36503134 |ASSEMBLY, BRAKE CABLE 108
35300771 |SCREW, TAPPING M06-100 X 20
35253038 |CLAMP, RUBBER COATED
35252600 [(NUT, LOCKING 5/16-18

P WRRRRERNDA




DRAINS, CENTRAL

Zenith_Option_005_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

SErX«eIOmMmMUOO®m®>

36882355
22072318
36879302
36889608
36881886
36888055
35287747
95928040
36777399
95947149
36885093
35323799

SUPPORT, REAR

BRACKET, CENTRAL DRAINS
SCREW, HEX M16-2.0 X 50
SCREW, TAPPING M08-1.25 X 16
NUT, HEX FLANGE M12-1.75
SCREW, HEX FLANGE M12-1.75 X 30
BULKHEAD FITTING

NIPPLE, CLOSE

VALVE, BALL 3/4"

PLUG, HEX COUNTERSINK 3/4NPT
ELBOW, -12JIC 0-RING

HOSE, -12J IC X 27"

PR, OOOTOO00S~DSDIDEDS

>
©




DRAINS, CENTRAL

Zenith_Option_005_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
N 36883395 |[ELBOW, M18-1.5 1
P 35290378 |HOSE ASSEMBLY, -12 X 68" 1
Q 35287895 |[CONNECTOR, 9/16-18 TO -8JIC 1
R 35305481 |HOSE ASSEMBLY, -8 JIC X 88" 2
S 35225093 |CLAMP, 1/2" RUBBER SUPPORT 10
T 35283134 |CONNECTOR, 1/4NPT TO -8JIC 1
U 35294750 |[ELBOW, 1.06SAE TO -12JIC 1
\% 35376110 |HOSE ASSEMBLY, 12 JIC X 54" 1
w 54629977 |DECAL, CENTRAL DRAINS 1

>
-
o




DRAWBAR, ADJUSTABLE HEIGHT

Zenith_Option_006_09/03_A

ITEM

COMM. NO.

DESCRIPTION

Q
—
<

DIMENSIONS/NOTES

rX«IOmTMmMOO®>

36876621
54443577
36879302
35609544
22144521
35372432
36882017
39179072
36879211
35252758
35252618

DRAWBAR

JACK, SCREW

SCREW, HEX FLANGE M16-2.0 X 50
PIN, QUICK RELEASE

CHAIN ASSEMBLY

LOCK, COUPLING
CHANNEL, ADJ HEIGHT
SCREW, HEX M16-2.0 X 50
NUT, HEX M16-2.0

SCREW, HEX LOCK 1/2-13 X 1.0
NUT, LOCK WASHER 1/2-13

OORDRNNRO®PRE

>
=
=




DRAWBAR, EXTENDED

Zenith_Option_007_09/03_A

ITEM

COMM. NO.

DESCRIPTION

DIMENSIONS/NOTES

eTOTMMOO ®@>

36881191
54443577
36879302
35609544
22144521
35372432
36757284
39179072
36879211

DRAWBAR

JACK, SCREW

SCREW, HEX FLANGE M16-2.0 X 50
PIN, QUICK RELEASE

CHAIN ASSEMBLY

LOCK, COUPLING

CHANNEL, PINTEL EYE

SCREW, HEX M16-2.0 X 50

NUT, HEX M16-2.0

-h-bl—\l\)l\)l—\ovl—\l—\'_%

>
Iy
N




DRAWBAR, EXTENDED / ADJUSTABLE HEIGHT

Zenith_Option_008_09/03_A

ITEM

COMM. NO.

DESCRIPTION

Q
—
<

DIMENSIONS/NOTES

rX«IOmTMmMOO®>

36881191
54443577
36879302
35609544
22144521
35372432
36882470
39179072
36879211
35252758
35252618

DRAWBAR

JACK, SCREW

SCREW, HEX FLANGE M16-2.0 X 50
PIN, QUICK RELEASE

CHAIN ASSEMBLY

LOCK, COUPLING
CHANNEL, ADJ HEIGHT
SCREW, HEX M16-2.0 X 50
NUT, HEX M16-2.0

SCREW, HEX LOCK 1/2-13 X 10
NUT, LOCKWASHER 1/2-13

OORDRPRNNRO®PRE

>
Iy
w




DUAL PRESSURE REGULATION

Zenith_Option_009_09/03_A

TO AIREND

10"

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXoeIOmTMMmMOOOm®>

36896892
95667341
95944666
36888881
36864684
35369354
36847952
36769024
96703806
54773791
35356484
35387919

VALVE, PRESS REG 200PSI
NIPPLE, CLOSED 1/4 NPT X .88
ELBOW, STREET 1/4 NPT
BRACKET, DUAL REGULATION
VALVE, 3-WAY

ELBOW, MALE 1/4 NPT X 3/8 TUBE
VALVE, PRESS REG (LOW PRESSURE)
SCREW, HEX M06-1.0 X 20

NUT, HEX M06-1.0

DECAL, DUAL REG

TUBE, 3/8” OD

KIT, LOW PRESS REG REPAIR

* P NDNNRPUOREPNONR

SEE LENGTHS ABOVE

>
[N
5




FILTERS, DUAL IQ

M>FRONT

-~ _TO BOTTOM
AFTERCOOLER

Zenith_Option_010_09/03_A

TO CHECK
VALVE @
SERVICE PIPE

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrX«ITOmNMMoOoO >

35130855
36921500
36880995
36879195
36882884
36882728
35279025
35296409
95928032
36882983
36882991
39495148
54761630

HOSE, -24 X 52"

ELBOW, 45 1.50 NPT TO -24 J1C
SCREW, HEX FLANGE M10-1.50 X 30
NUT, HEX FLANGE M10-1.5
BRACKET, FILTER MOUNTING
SEPARATOR, WATER 1.50NPT
SCREW, TAPPING M08-1.25 X 20
CONNECTOR, 1.88-12 X -24
NIPPLE, CLOSE 1.50 NPT
FILTER, 1st STAGE

FILTER, 2nd STAGE

ELBOW, 1.5 NPT X -24 JIC
BRACKET, FILTER MOUNTING

R WNDNEDN

PR R RRR

>
[EnY
a1




FILTERS, DUAL IQ

M>FRONT

-~ _TO BOTTOM

AFTERCOOLER

Zenith_Option_010_09/03_A

TO CHECK
VALVE @
SERVICE PIPE

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

36883049
36883015
36883080
35378264
36883106
36883114
35378223
36883056
36883023
36883270
36883098
35378231

CAP, FILTER HSG. 1st STAGE
ELEMENT, 1st STAGE

KIT, WEDGE BOLT

KIT, SIGHT GLASS

KIT, AIR FILTER MAINT.

ROD, ELEMENT RETAINING
INDICATOR, DIFFERENTIAL PRESSURE
CAP, FILTER HSG. 2nd STAGE
ELEMENT, 2nd STAGE

CAP, WATER SEPARATOR
KIT, WATER SEPARATOR

KIT, FILTER DRAIN

**
*%*
*%
NN\
NN\
JAYAN

AN

HH
HH#
>>
>>

$$




FILTERS, DUAL IQ (contd)

TO EXHAUST
PIPE

Zenith_Option_011_08/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

35356484 |TUBING, 3/8 *
35369347 |[CONNECTOR, 1/4 NPT X 3/8 TUBE
35369503 |TEE, MALE RUN 1/4 NPT X 3/8 TUBE
35379700 |[CONNECTOR, 1/8 NPT X 3/8 TUBE
35369396 |TEE, MALE 1/8 NPT X 3/8 TUBE
95954194 |TEE, 1/4 NPT

95953493 [NIPPLE, CLOSE 1/8 NPT X .75
95930301 [BUSHING, REDUCING 1/4 X 1/8 NPT
35283464 |ELBOW, 1/4 NPT X -4 JIC

35306661 |[HOSE ASSEMBLY, -4 JIC

AT OTMMOO m@>
PR RPRRPRRRPRNRERN

>
=
~




FILTERS, DUAL IQ (contd)

TO EXHAUST
PIPE

Zenith_Option_011 08/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

CHnxxvOUVvTZ2r

35283472
36891216
95038634
54762125
36797652
35370386
36899615
95934774
22293484

CONNECTOR, 1/4 NPT X -4JIC

GAUGE, PRESSURE 250 PSI
COUPLING, 1/8 NPT

PLATE, GAUGE

SCREW, TAPPING M06-1.0 X 12
ELBOW, MALE 1/4 NPT X 3/8 TUBE
INDICATOR, DIFFERENTIAL PRESSURE
SCREW, HEX 1/4-20 X .50
HARNESS, 1Q OPTION

P NRPNNRRPRR

>
[EnY
00}




FILTERS, DUAL IQ (contd)

TO 2nd STAGE
ey FILTER OUTLET_ -

TO WATER
SEPARATOR
INLET

—w

o/ N
AP

Zenith_Option_012_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

54761622 |BRACKET, AFTERCOOLER MTG.
35279025 |SCREW, TAPPING M08-1.25 X 20
96702279 |SCREW, HEX M10-1.5 X 20
54660162 |AFTERCOOLER

95431292 |ELBOW, 1.88-12 X -12 JIC
95208682 |ADAPTER, 1.5NPT TO -24
35296409 |[CONNECTOR, 1.88-12

22070908 |BAFFLE, FRONT AFTERCOOLER
22074504 |PANEL, ACTL INTERIOR BAFFLE
22074488 |PANEL, ACTL INTERIOR BAFFLE
54759691 |TUBE, SEPT TK/AFCLR
95279477 |ELBOW, 1.5 NPT X -24 JIC
22258339 |VALVE, 3-WAY 1.5NPT

95208682 |ADAPTER, 1.5NPT TO 1.50JIC
54671135 |TUBE, SEPT TK/ SVC PIPE
35209048 |CLAMP, SADDLE 2.50

DO IUVUZZIr"«IOTMMOO®Tm>
P RPNRPRNRPRPRPRRPRRPWORRPADNPR

>
Iy
©




FILTERS, DUAL IQ (contd)

TO 2nd STAGE o
FILTER OUTLEI'\

TO WATER
SEPARATOR
INLET

@/

TOAIREND @
BLOWDOWN
VALVE ’ /

—w

/‘\

(B39
Zenith_Option_012_09/03_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
S 95928024 |ELBOW, REDUCING 1.5 X 2.5 1
T 54761648 |BRACKET, SERVICE PIPE 1
U 95950275 |NIPPLE, PIPE 1.25 NPT X 4.0 1
\Y 35612126 |VALVE, BALL 1.25 NPT 1
w 36786820 |VALVE, CHECK 1.50NPT 1
X 36881068 |ADAPTER, 1.5NPT X 1.75 1
Y 36789550 |VALVE, MINIMUM PRESSURE 1
Z 95487773 |NIPPLE, CLOSED 1.5 X 1.75 1
Al 35293687 |ADAPTER, 9/16-18 X 1/4 NPT O-RING 1
A2 95944575 |NIPPLE, CLOSE 1/4 NPT X .88 1
A3 35322379 |VALVE, BLOWDOWN 1
Ad 36766756 |ORIFICE, MUFFLER .140 1
A5 35369347 |[CONNECTOR, MALE 1/4NPT X 3/8 TUBE 1
A6 35356484 |TUBING, 3/8 50"
A7 35369354 |ELBOW, 1/4NPT X 3/8 TUBE 1
A8 35114545 |TEE, STREET 1/4 NPT 1




FULL GAUGE PANEL

1

FRONT ENG. BLOCK

(RS

A/E DISCHARGE ELBOW

e

STREET SIDE
ENG. BLOCK

Zenith_Option_013_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrXaeaITOmMmMOO®®>

54749601
22171680
22171698
54766704
22054159
22127385
36891216
95935599
35370386
22134118
22255046
22055883
22070494

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
METER, ELECTRONIC HOUR
NUT, PLASTIC 4-40

SWITCH, IGNITION
GAUGE, 250 PSI PRESSURE
COUPLING, STD 1/8 NPT X .75
ELBOW, 1/8 NPT X 3/8 TUBE
KNOB, NON-REMOVABLE IGNITION
GAUGE, 4-IN-1

TACHOMETER

SCREW, PLASTIC TAPPING

FA R P R R NR R PR

w0 K P

>
N
[y




FULL GAUGE PANEL

1

FRONT ENG. BLOCK

(RS

A/E DISCHARGE ELBOW

e

STREET SIDE
ENG. BLOCK

Zenith_Option_013_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

PEN<KXS<CHLWLITOD

22050991
54593843
35372457
35278571
22172423
95956199
36847838
22251896
22530748
22530797
35278571
36870608
22251904

GAUGE, FUEL LEVEL

SENDER, DISCHARGE TEMPERATURE
SENDER, ENGINE TEMPERATURE
O-RING

MODULE, 2-LIGHT WARNING

ELBOW, STREET NPT 1/8 X 450
SWITCH, VACUUM

HARNESS, OPTION

LAMINATE, OPT WIRING DIAGRAM
LAMINATE, AFRI OPT WIRING DIAGRAM
O-RING

SENDER, OIL PRESSURE

HARNESS, AIR FILTER RESTRICTION

P RPPRPRPRPRPNNRRRRR

>
N
N




GAUGE, 4-in-1

FRONT ENG. BLOCK

(FXa

A/E DISCHARGE ELBOW

@{ﬁ/ -

S
STREET SIDEK_C
ENG. BLOCK K)

Zenith_Option_014_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

rXaeaIOmMMOOO®>

54749601
22171680
22171698
22255046
35372457
54593843
35278571
22251896
22530748
39127287
36870608

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
GAUGE, 4-IN-1

SENDER, ENGINE TEMPERATURE
SENDER, DISCHARGE TEMPERATURE
O-RING

HARNESS, OPTION WIRING DIAGRAM
LAMINATE, OPT WIRING

TEE, 1/8 STREET

SENDER, OIL PRESSURE

PR RRPRRPRRRERR

>
N
w




TACHOMETER

Zenith_Option_015_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

TmMmOO W >

54749601
22171680
22171698
22055883
22261465
22351217

FRAME, WW INSTRUMENT PANEL
PANEL, INSTRUMENT

DECAL, WW INSTRUMENT PANEL
TACHOMETER

HARNESS, TACH OPTION
LAMINATE, TACH OPT WIRING

PR R R R R




GENERATOR, 6 KW

OU— 3%

Zenith_Option_016_01/04 A

~ TO AIR CYLINDER

~
42" ' _»TO UNLOADER
@—G}‘f\ \O

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36920932 |COVER, WEATHERPROOF 3
B 36884435 |METER, VOLT 1
C 22072300 [BOX, GENERATOR CONTROL 1
D 36848745 |RECEPTACLE, DUPLEX 125V 3
E 36892545 |SWITCH, 3 POSITION 1
F 54368048 |RELAY 1
G 35300771 |SCREW, TAPPING M06-1.0 X 20 1
H 36884443 |BREAKER, CIRCUIT 3
J 95942603 |SCREW, TAPPING 10-32 X 3/4” 6
K 95923124 |NUT, HEX 10-32 6

>
N
al




GENERATOR, 6 KW

Zenith_Option_016_01/04_A

~
42" ' _»TO UNLOADER
@—G}‘f\ \O

O— 34

~ TO AIR CYLINDER

ITEM

COMM. NO.

DESCRIPTION

QTY DIMENSIONS/NOTES

CHunxxvOUTVvTZ2rr

35279025
36895746
22180939
22098727
22098735
22098743
35369347
35356484
35369354

SCREW, TAPPING M08-1.25 X 20
NUTSERT, HEX M08

PANEL, FRONT END

HARNESS, ALTERNATOR

HARNESS, AC POWER

HARNESS, STATUS

CONNECTOR, MALE 1/4 NPT X 3/8 TUBE
TUBING, 3/8” SYNFLEX

ELBOW, MALE 1/4 NPT X 3/8 TUBE

g O NN N

SEE LENGHTS ABOVE

[EEN

>
N
o




GENERATOR, 6 KW

Zenith_Option_016_01/04_A

~ TO AIR CYLINDER

~
42" ' _»TO UNLOADER
@—G}‘f\ \O

O— 34

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
\% 22103337 |BRACKET, SOLENOID 1
w 22367171 |VALVE, 3-WAY 1
X 95287025 |SCREW, SELF-TAPPING #10 2
Y 54631355 |HARNESS, 6kW GENERATOR 1
4 22090278 |SWITCH, ROCKER 1
Al 22102727 |DECAL, ON-BOARD GENERATOR 1
A2 22140784 |DECAL, GENERATOR-AIR-GEN/AIR 1
A3 22354948 |HOSE, TOP RADIATOR 1
A4 22358683 |TUBE, TOP OIL COOLER 1




GENERATOR, 6 KW

* EXISTING PARTS

Zenith_Option_017_01/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36895746 |NUTSERT, HEX M08 4
B 54629696 |POWER CONVERSION UNIT 1
C 35279025 |SCREW, TAPPING M08-1.25 X 20 4
D 22101158 |GUARD, PCU 1
E 36797652 |SCREW, TAPPING M06-1.0 X 12 14
F 54767223 |PANEL, TOOL BOX 1
G 95935003 (WASHER, FLAT 1/2” 2
H 95955548 |SCREW, HEX 1/2-13 X 6” 1
J 54629746 |GENERATOR, 6kW 1
K 95081824 |WSHER, LOCK 1/2” 3
L 95922902 |NUT, HEX 1/2-13 1
M 22374755 |V-BELT 1

>
N
©




GENERATOR, 6 KW

* EXISTING PARTS

Zenith_Option_017_01/04_A

-~

ITEM

COMM. NO.

DESCRIPTION

QTY

N<XS<CHnwWITOTZ

22307789
96701487
95935037
22360259
22334585
22334551
95920674
95084857
36877793
35108372
22334577
22334569

PULLEY, GENERATOR

SCREW, HEX M10-1.5 X 30
WASHER, FLAT M10

PULLEY, IDLER

BRACKET, GENERATOR SIDE
BRACKET, GENERATOR BASE
SCREW, HEX 3/8-16 X 1”
WASHER, LOCK 3/8”

SCREW, HEX FLANGE M12-1.75 X 40
SCREW, HEX 1/2-13 X 1.25”
BRACKET, GENERATOR ARM
BRACKET, GENERATOR FRONT

PRPNNSNNRRPRRADMNR

>
N
©

DIMENSIONS/NOTES




HEATER, BLOCK / BATTERY

81
k L THERMOSTST
120 VAC /lhj/ /g/
El O—gﬁ
HR3 HR1 HR4 HR2
BATTERY PAD BATTERY PAD COOLANT
ENG. OKL HEATER ralbl=a) HEATER HEATER
L L
120 VAC |L}/ /H/
A 3
NOTE:
1. REFER TO MODEL FOR LIST OF OPTIONAL HEATERS AVAILABLE.
2. IR ENGINES (P110-P260) DO NOT USE THIS TYPE BLOCK / BATTERY HEATER.
J DEERE J DEERE J DEERE I-R J DEERE g:;g'“;g?ﬁ KUBOTA
P100-P160 P100-P160 P175-XP185 | VHP300 - P6oo| P250 - P&00 Eo5-E50 L5; L6-L8
HR1 ~ —~ 36920387 22065635 22065635 36920387 36920387
HR2 | 36843563 35379221 36874659 | 35379221 35379221 36898971 36898252
HR3 ~ ~ ~ ~ ~ - -
HR4 ~ ~ ~ ~ ~ ~ ~
S1 ~ ~ 36858751 ~ ~ 36858751 ~
W1 ~ ~ 36920361 ~ ~ 36920361 36898245
GUMMINS CUMMINS J DEERE CAT CUMMINS CAT CUMMINS
HP600-XP825 | HP600-XP825 XHP600 - VHP825 -  |VHP750-XP1000 | HP100-P1600
VHP400-P600 XHP900 XP1050
HR1 36920379 36920411 36920411 369520338 36920411 36920411 36920338
HR2 36898971 36874642 36874659 36871325 36852614 36871283 36882520
HR3 ~ 36874675 ~ ~ 36869691 ~ 36882512
HR4 36920387 36920429 36920429 36920346 36920429 36920429 369203486
S1 36858751 36858751 36858751 36858751 36858751 36858751 36858751
W1 36920361 36920437 36920403 36871317 36852598 36871275 36920320
Zenith_Option_018 _09/03_A




HOSE REEL ASSEMBLY

Zenith_Option_019_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

ZIrX«ITOmNMMoOoO >

36765212
36765188
36765196
95358297
36762706
95928222
30671242
35221902
95928040
95072971
35221894
95937413
95934584

HOSE REEL
BEARING COVER
BEARING SHAFT
0-RING
HOSE REEL BEARING
PLUG

SPRING

BALL, RETARD
NIPPLE

GLOBE VALVE
FITTING, LUBE 1/8
WASHER, LOCK 3/8
SCREW, HEX 3/8-16 X 1 1/2

NDNRPRPRPPRPRPPRPNRPEPNEPR

1
w
e




HOSE REEL, SINGLE

Zenith_Option_020_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36881191 |DRAWBAR, EXTENDED LENGTH 1
B 35153972 |CAP, HOSE LOCK 1
C 95928321 |WASHER, FLAT .88” 2
D 92368687 |SCREW, TAPPING M06-1.0 X 12 2
E 35296748 |BRACKET, HOSE REEL LOCK 1
F 35221910 [LOCK, COUPLING HOSE 1
G 35855238 |BRACKET, CHANNEL MTG. 2
H 36880995 |SCREW, HEX FLANGE M10-1.5 X 30 12
J 36879195 |NUT, HEX FLANGE M10-1.5 12
K 95280087 |TEE, STREET 1.25NPT 1
L 95031522 |ELBOW, STREET 1 .25NPT X 45 1

>
W
N




HOSE REEL, SINGLE

Zenith_Option_020_09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

S<cHunwwmoUwv=zZzZ<Z

95219861
35228170
36882181
95947149
36755460
35097914
35364397
95928172
95928198
95928248

ELBOW, 90 1.25NPT X -20JIC
HOSE

CHANNEL, HOSE REEL
PLUG, HEX CSK 3/4NPT
MANIFOLD, HOSE REEL
HOSE REEL ASM.

VALVE, CHECK

ELBOW, STREET 3/4NPT X 90
ELBOW, STREET 3/4NPT X 45
PLUG, HEX CSK 1.25”

PR RPRRPRRPRRPRNREN




HOSE REEL, DOUBLE

Zenith_Option_021 _09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 36881191 |DRAWBAR, EXTENDED LENGTH 1
B 35153972 |CAP, HOSE LOCK 2
C 95928321 |WASHER, FLAT .88” 4
D 92368687 |SCREW, TAPPING M06-1.0 X 12 4
E 35296748 |BRACKET, HOSE REEL LOCK 2
F 35221910 [LOCK, COUPLING HOSE 2
G 35855238 |BRACKET, CHANNEL MTG. 2
H 36880995 [SCREW, HEX FLANGE M10-1.5 X 30 12
J 36879195 |NUT, HEX FLANGE M10-1.5 12
K 95280087 |TEE, STREET 1.25NPT 1
L 95031522 |ELBOW, STREET 1 .25NPT X 45 1

>
w
~




HOSE REEL, DOUBLE

Zenith_Option_021 _09/03_A

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

<CHunwxvmO UVZ2Z

95219861
35228170
36882181
95947149
36755460
35097914
35364397
95928172
95928198

ELBOW, 90 1.25NPT X -20JIC
HOSE

CHANNEL, HOSE REEL
PLUG, HEX CSK 3/4NPT
MANIFOLD, HOSE REEL
HOSE REEL ASM.

VALVE, CHECK

ELBOW, STREET 3/4NPT X 90
ELBOW, STREET 3/4NPT X 45

NNNMNNEFEPNPEPEDN




HOSE REEL OILER, 1 QUART

Zenith_Option_022_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 95953600 |NIPPLE, 1.25X 2 1
B 35255025 |LUBRICATOR, 1 QUART 1




HOSE REEL OILER, 2 QUART

Zenith_Option_37

HOSE REEL OILER, 2 QUART

Zenith_Option_023_09/03_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 95953600 |NIPPLE, 1.25X 2 1
B 35256252 |LUBRICATOR, 2 QUART 1




SCHEMATIC, 6 KW GENERATOR WIRING

|
[ |
GENERATOR :
CONTROL PANEL |
|
|
T0 $1-2 START SW |
e |
[y RED/BLK (1) |
|
] |
MAIN RED/BLK {17) I
CONTROL |
E;:EL [}_7‘ LTop-A YEL (20) l
PUSHBOTTON | 2 |
a NPs |
50
RED/BLK (14) ﬂa m . D, s :
PN, ] I
|
g L=-BOT=R I
s l
Tou:m;:mess EJ B :
WIRE ON §14 s
|_ = —
. ‘ |
TOQ START SW E Dio = BRN (25) I
At g " %S g |
] YEL(10) YEL (23) BRN (24) |
ORN (6) " l/l"c\ |
& 3-WAY I
z SOL VLV |
- g g Lo I
e A gy g § ] [ :
o ANTI-RUMBLE
RO“["J \so m‘f snl.u:Lv :
|
|
BAN (15) I
YEL (20) ¢
g STARTRUN i
= SOLENOID
E [Ty |
_ |
conﬁnued—l
by 77 !
Zenith_Option_024_11/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
D10 | 35676169 |DIODE 1
D11 35676169 |[DIODE 1
L2 36843142 |SOLENOID, 24V 1
L9 22367171 |VALVE, 3-WAY 1
L10 36843142 |SOLENOID, 24 V 1
PB1 | 22090278 |SWITCH, ROCKER 1
R9 54368048 |RELAY 1
S9 36892545 [SWITCH, 3-POSITION 1




SCHEMATIC, 6 KW GENERATOR WIRING

Zenith_Option_39

SCHEMATIC, 6 KW GENERATOR WIRING

I generATOR e e
:OONTHOLPANEL |
: BLK (2} |
|
: — QRN i5) . GRN (4) aRN |
l E’ GROUND 3
| a LINE Ji’ |
| WHT (3} e bor
[ wa |
I ] 2
| LOAD LOAD LOAD
1 wHTE ot [} (Qware  wor D WHITE p |
|
l WHT| |
I WHT
! |
| WHT |
I STATUS
: PANEL |
| P s
:________________ I I
l FIELD sve g
: 4 FELD v GRN (1)
: GENERATOR o L N E 80 :
| .2,
l ? RED AE
|
| / VE PCU
| BRN
| BLK
1 FIELD
|
ILE BRAN/BLU {22)
| "
I BLK
:
!—continuad /77
Zenith_Option_025_11/04_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
CB1l | 36884443 |BREAKER, 20 A CIRCUIT 1
CB2 | 36884443 |BREAKER, 20 A CIRCUIT 1
CB3 | 36884443 |BREAKER, 20 A CIRCUIT 1
F9 35363472 |FUSE, 4 A 1
G2 54363472 |GENERATOR, 6kW 1
J1 36848745 |RECEPTACLE, DUPLEX 1
J2 36848745 |RECEPTACLE, DUPLEX 1
J3 36848745 |RECEPTACLE, DUPLEX 1
PCU | 54629696 [POWER CONVERSION UNIT 1
Vmac | 36884425 |VOLTMETER 1
W4 54631355 |HARNESS, 6kW GENERATOR 1




SCHEMATIC, FILTER RESTR OPTION WIRING

S16-1
J8
16 AWG BLUE $16-2
1
11}
=
, 16 AWG BROWN J
11}
2
Z
2|«
0| o
I -
o 817-1
0
3
<
©
517-2
Zenith_Option_026_09/03_A
ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
S16 36847838 |[SWITCH, AFRI VACUUM
S17 36847838 |[SWITCH, AFRI VACUUM
W4 22251904 [HARNESS, AFRI OPTION WIRING

- 40




SCHEMATIC, OPTION WIRING

Zenith_Option_41

SCHEMATIC, OPTION WIRING

M4

M3
4IN 1 GAUGE TACHOMETER
A GND S8IG

A B CDE I.—_II:I I:I

Zlw w| w
ol 9| =z ol o
| Z ; Z| Z
w|c T o) o R4
x| o] gl ©| ©
6| o (O] lY] L
SHEEE 3
BEEE o
=
Lo
©
J7 -
1 16 AWG RED-ORN 16 AWG RED-ORN
2 16 AWG BROWN 16 AWG BROWN

0 0

RP1 RT3 RT4 G1-M
ENGINE OIL DISCHARGE ENGINE ALTERNATOR
PRESSURE AIR TEMP TEMP TACH OUTPUT

Zenith_Option_027_03/02_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

M3 | 22255046 |GAUGE, 4-IN-1

M4 | 22055883 |TACHOMETER

RP1 | 36870608 |SENDER, PRESSURE (ENGINE OIL)

RT3 | 54593843 |SENDER, THERMAL (DISCHARGE AIR)
RT4 | 35372457 |SENDER, THERMAL (ENGINE COOLANT)
W3 | 22251896 |HARNESS, PANEL WIRING




SCHEMATIC, TACH OPTION WIRING

J7

16 AWG RED-ORN

M4
TACHOMETER
A GND SIG

0 0 1]

%:

16 AWG BROWN

16 AWG ORANGE

Zenith_Option_028_09/03_A

]

Gl -M
ALTERNATOR
TACH OUTPUT

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
M4 22055883 |TACHOMETER
W5 | 22261465 |HARNESS, TACH OPTION WIRING




MISCELLANEOUS OPTIONS

Zenith_Option_43

MISCELLANEOUS OPTIONS

ITEM

COMM. NO.

DESCRIPTION

QTY

DIMENSIONS/NOTES

36794345
35612746

36509073
35131499
35131481
35131457
35131465
35376094
96701750

54742028
35290113
96701750

36866986
35366319
35366327
35366335
35366343
36866994
35366368
35366376
35366418
35366426
35366434
35366442
35366459
35366467
35366475
36877793
36879203

DOOR KEY LOCK OPTION
KEY LOCK CYLINDER
KEY (REPLACEMENT)

2" BALL COUPLER OPTION
COUPLER ASSEMBLY, 2" BALL
LIP *

SPRING *

NUT, LOOP HANDLE *

BOLT *

SCREW, HEX M16-2.0 X 120
NUT, HEX M16-2.0

SECURITY LIFTING OPTION
EYE, SECURITY LIFTING
SCREW, HEX M16-2.0 X 75
NUT, HEX M16-2.0

CASTER WHEEL OPTION
CASTER WHEEL ASSEMBLY
HANDLE, LOCK PLUNGER *
SPRING, LOCK PLUNGER *
PIN, HINGE *

PLUNGER, LOCK *

TIRE & WHEEL ASSEMBLY *
BRACKET, FRAME *

FORK *

SWIVEL HEAD *

PIN, COLLAR *

FORK, SHAFT *

FITTING, LUBE *

BOLT, AXLE *

NUT, AXLE BOLT *

COLLAR *

SCREW, HEX FLANGE M12-1.25 X 40
NUT, HEX FLANGE M12-1.25

* PART OF OPTION ASSEMBLY







NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
*54694831 ........ A-90 22146617 .......... A-49 22222533 .......... A-30 24898801 .......... A-38
*54760483 ........ A-90 22146625 .......... A-49 22222541 .......... A-30 24898827 .......... A-38
22050553 .......... A-27 22146633 .......... A-49 22222566 .......... A-37 24898843 .......... A-33
......................... A-75 22146641 ..........A-49 22222574 ..........A-11 ceerrreeenieennneennenn. A=35
......................... A-80 e A-06 e A=T9 s A-44
22050991 .......... A-76 22150197 .......... A-46 22222582 .......... A-11 24898850 .......... A-35
......................... A-22 22150643 ..........A-45 cevreeenineennneennn A=T9 24898868 .......... A-27
22054076 .......... A-75 22150650 .......... A-45 22222590 .......... A-11 24898876 .......... A-35
......................... A-80 22152730 ..........A-45 cevreeenineennneennenns A=33 24898884 .......... A-44
22054159 .......... A-76 22165914 ............ A-2 A-79 24898900 .......... A-35
......................... A-21 22171680 ..........A-75 22222608 ..........A-11 ceevreeenneennneennnns A-42
22054175 .......... A-T5 . A-21 A-79 24898918 .......... A-30
......................... A-80 crerireennnneneee e A-23 22223911 ..........A-38 24898926 .......... A-27
22055883 .......... A-21 . A-24 22231096 .......... A-48 24898942 .......... A-36
......................... A-24 22171698 ..........A-75 22234678 ..........A-79 24898967 .......... A-20
......................... A-41 e A-21 22247340 ..........A-51 24898975 .......... A-28
......................... A-42 crerireennnneneee e A-23 22251896 .......... A-22 24898983 .......... A-26
22058267 .......... A-48 . A-24 A-23 24898991 .......... A-28
22058325 .......... A-92 22172423 .......... A-T6 A-41 24899007 .......... A-20
22060073 .......... A-64 . A-80 22251904 .......... A-22 24899015 .......... A-18
22060503 .......... A-4T . A-22 A-40 24899023 .......... A-38
22067714 .......... A-71 22173439 .......... A-46 22253041 ............ A-9 24899049 .......... A-28
22068282 .......... A-98 22173579 .......... A-74 22255046 .......... A-21 24899056 .......... A-36
22068373 .......... A-92 22174551 .......... A-46 L, A-23 24899064 .......... A-20
22070494 .......... A-75 22174734 .......... A-4T A-41 24899098 .......... A-36
......................... A-21 22174742 ..........A-47 22258339 .......... A-19 24899130 .......... A-35
22070908 .......... A-19 22177265 .......... A-47 22261465 .......... A-24 24899171 .......... A-16
22072300 .......... A-25 22180939 .......... A-26 A-42 24899205 .......... A-35
22072318 ............ A-9 22185391 .......... A-46 22272322 .......... A-95 24899213 .......... A-35
22074488 .......... A-19 22185557 .......... A-48 22276489 .......... A-33 24899239 .......... A-41
22074504 .......... A-19 22186621 .......... A-47 22288062 .......... A-48 24899247 .......... A-41
22090278 .......... A-27 22188767 .......... A-46 22293484 .......... A-18 24899254 .......... A-41
......................... A-38 22189302 ..........A-47 22299051 .......... A-98 24899262 .......... A-36
22098727 .......... A-26 22189310 .......... A-47 22307789 .......... A-29 24899296 .......... A-25
22098735 .......... A-26 22197776 .......... A-74 22316194 .......... A-73 24899312 .......... A-43
22098743 .......... A-26 22199061 .......... A-78 22331870 .......... A-63 24899320 .......... A-13
22101158 .......... A-28 22201354 .......... A-78 22334551 .......... A-29 A-42
22102727 .......... A-27 22203814 .......... A-91 22334569 .......... A-29 24899338 .......... A-34
22103337 .......... A-27 22205223 .......... A-76 22334577 .......... A-29 24899346 .......... A-21
22107478 .......... A-T5 . A-80 22334585 .......... A-29 24899353 .......... A-38
22111975 .......... A-63 22206015 .......... A-10 22351217 .......... A-24 24899387 .......... A-36
22117385 .......... A-26 22206148 .......... A-11 22354948 .......... A-27 24899403 .......... A-29
22127385 .......... A-T5 . A-42 22358683 .......... A-27 24899429 .......... A-43
......................... A-80 22206197 ..........A-11 22360259 .......... A-29 24899437 .......... A-40
......................... A-21 ceeerieennneeneeenn A-39 22367171 .......... A-27 24899445 .......... A-38
22128490 .......... A-73 22206213 .......... A-44 . A-38 24899452 .......... A-39
22134118 .......... A-76 22206221 .......... A-44 22371637 .......... A-53 24899460 .......... A-36
......................... A-21 v AT T 22374755 .......... A-28 24899478 .......... A-22
22137426 .......... A-76 22206247 .......... A-36 22376784 .......... A-53 24899494 .......... A-20
......................... A-80 22215032 ..........A-45 22386494 .......... A-53 24899502 .......... A-20
22138358 .......... A-47 22215040 .......... A-45 22394258 .......... A-91 24899510 .......... A-21
22140784 .......... A-27 22215354 .......... A-74 22394308 .......... A-98 24899536 .......... A-41
22144513 .......... A-47 22219554 .......... A-91 22447478 .......... A-45 24899551 .......... A-42
22144521 .......... A-11 22220487 .......... A-46 22530748 .......... A-22 24899577 .......... A-44
......................... A-12 22222517 ..........A-30 cerrreeenieennneennenns A=23 24899585 .......... A-19
......................... A-13 22222525 ..........A-33 22530797 .......... A-22 24899601 .......... A-34

[book title] i-1



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
24899619 .......... A-22 35228170 .......... A-33 35287556 .......... A-56 35316959 ............ A-5
24899627 .......... A-42 . A-35 35287747 .......u.... A-9 35317197 .......... A-58
24899635 .......... A-42 35252493 .......... A-60 35287895 .......... A-10 35317205 .......... A-58
24899650 .......... A-20 35252600 ............ A-8 35287945 .......... A-52 35317213 .......... A-59
24899668 .......... A-40 35252618 .......... A-11 A-88 35317239 .......... A-58
24899676 .......... A-38 . A-13 35288448 .......... A-62 35318005 .......... A-58
24899684 .......... A-37 35252758 .......... A-11 35289057 .......... A-59 35318013 .......... A-58
24899692 .......... A-37 . A-13 35290113 .......... A-43 35318229 .......... A-50
24899700 .......... A-37 35253038 ............ A-7 35290378 .......... A-10 35318757 .ocvvnnns A-9
24899718 .......... A-21 A-8 35292051 .......... A-89 35318823 ............ A-5
24899726 .......... A-21 35255025 .......... A-36 35292069 .......... A-61 35318831 ............ A-5
24899734 .......... A-18 35255827 .......... A-53 A-89 35318849 ............ A-5
24899759 .......... A-37 35256252 .......... A-37 35292143 .......... A-63 35318914 .......... A-59
24899882 .......... A-41 35256429 .......... A-90 35293059 .......... A-48 35321421 .......... A-50
24899890 .......... A-40 35256445 .......... A-90 35293687 .......... A-20 35321595 .......... A-58
24899924 .......... A-15 35256452 .......... A-91 35294750 .......... A-10 35321603 .......... A-58
24899932 .......... A-39 35258789 .......... A-73 35296342 .......... A-46 35322379 .......... A-85
24899957 .......... A-38 35262690 .......... A-56 A-69 A-20
24899999 .......... A-35 35262716 .......... A-53 35296409 .......... A-15 35322395 .......... A-70
30671242 .......... A-31 35269224 .......... A-53 A-19 35322767 .......... A-58
35060631 .......... A-59 35270131 .......... A-55 35296748 .......... A-32 35323450 .......... A-57
35097914 .......... A-33 35271162 .......... A-58 A-34 35323542 .......... A-57
......................... A-35 35271170 ..........A-69 35300771 ............ A-8 35323799 ............ A-9
35104082 .......... A-54 35278555 .......... A-59 A-25 35324177 .......... A-61
35104108 .......... A-56 35278571 .......... A-22 35302314 .......... A-85 A-89
35108372 .......... A-53 . A-23 35303429 .......... A-53 35326958 ............ A-6
......................... A-29 35278589 ..........A-59 35305481 .......... A-10 35326966 ............ A-6
35114545 .......... A-82 35279025 ............ A-2 35305622 .......... A-52 35327212 .......... A-10
......................... A-84 e A48 e A-8T cevrerieeneennneennens A-D0
......................... A-20 cererieenneeenneeenn A-60 35306661 .......... A-17 35332915 .......... A-55
35116433 ............ A-T A-74 35307206 .......... A-61 35336304 .......... A-54
35117472 ............ A4 A9l A-89 35337328 .......... A-90
35120005 ............ A-T A-15 35310622 .......... A-67 A-91
35126325 ............ A-8 A-19 A-92 35346337 ....cvvvs A-7
35126358 ............ A-8 A-26 35313535 .......... A-55 35354448 .......... A-56
35130855 .......... A-15 . A-28 35313568 .......... A-54 35356484 .......... A-70
35131457 .......... A-43 35279827 .......... A-52 35313600 .......... A-56 A-82
35131465 .......... A-43 . A-88 35313618 .......... A-56 A-84
35131481 .......... A-43 35279843 .......... A-52 35314939 .......... A-TL . A-4
35131499 .......... A-43 . A-88 35315126 ............ A5 A-14
35134477 ..evvnnnn A-7 35279884 .......... A-52 35315209 ............ A5 A-17
35140409 .......... A-45 . A-87 35315217 ......eunnn. A5 A-20
35153972 .......... A-32 35279942 .......... A-65 35315241 ............ A5 A-26
......................... A-34 35279959 ..........A-59 cerrreenneennneeenneen A-0 35358381 .......... A-68
35209048 .......... A-66 35282292 .......... A-57 35315258 ............ A-6 35360734 ............ A-5
......................... A-19 35282565 ............A-9 35315274 ............ A-6 35360775 .......... A-46
35210087 .......... A-54 35282920 .......... A-61 35315340 ............ A-6 35361328 .......... A-54
35221639 .......... A-46 . A-86 35315357 ..covvvunnns A-6 35361849 .......... A-69
35221894 .......... A-31 35283134 .......... A-10 35315365 ............ A-6 35361898 ............ A-6
35221902 .......... A-31 35283464 .......... A-17 35315373 ...ooevnnnns A-6 35363472 .......... A-39
35221910 .......... A-32 35283472 .......... A-18 35315944 ............ A-7 35363498 .......... A-69
......................... A-34 35285162 ..........A-46 cerrereneenneeenn A-81 35364397 .......... A-33
35225093 .......... A-10 35285543 .......... A-67 35316587 .......... A-57 A-35
35227909 .......... A-60 A-92 35316868 ............ A-5 35364769 .......... A-56
......................... A-63 35286491 ..........A-51 35316876 ............ A-5 35366319 .......... A-43
......................... A-87 v A-88 35316884 ............ A-5 35366327 .......... A-43

i-2 [book title]



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
35366335 .......... A-43 35379940 .......... A-62 35855238 .......... A-32 36105153 .......... A-20
35366343 .......... A-43 35380724 .......... A-49 A-34 36105161 .......... A-28
35366368 .......... A-43 35380732 .......... A-49 35996164 .......... A-53 36105260 .......... A-19
35366376 .......... A-43 35380740 .......... A-49 36008241 .......... A-55 36105377 .......... A-26
35366418 .......... A-43 35380757 .......... A-49 36011567 .......... A-57 36105419 .......... A-29
35366426 .......... A-43 35384577 .......... A-69 36013737 .......... A-24 36105450 .......... A-29
35366434 .......... A-43 35387919 .......... A-14 36013745 .......... A-24 36105500 .......... A-27
35366442 .......... A-43 35390012 ............ A-6 36016797 .......... A-29 36105963 .......... A-17
35366459 .......... A-43 35390459 ............ A-5 36017910 .......... A-33 36105997 .......... A-22
35366467 .......... A-43 35390814 ............ A-6 36018579 .......... A-21 36106060 .......... A-12
35366475 .......... A-43 35390822 ............ A-6 36073864 ............ A4 A-33
35367051 ............ A-7 35390830 ............ A-8 36084119 .......... A-51 A-34
......................... A-81 35390848 ............A-8 36084218 ..........A-51 36106094 .......... A-17
35369339 .......... A-70 35390913 ............ A-8 36084226 .......... A-51 36106102 .......... A-13
35369347 .......... A-70 35391002 ............ A-8 36084234 .......... A-51 A-41
......................... A-83 35391010 ............A-8 36100188 .......... A-29 36106169 .......... A-33
......................... A-85 35391069 ............A-8 cerrreenneennnneennnns A=30 36106177 .......... A-33
......................... A-17 35393677 ..........A-72 cerrreenneennneennnn A-40 36106185 .......... A-12
......................... A-20 35393719 ..........A-72 cerrreeneen e A-44 36106193 .......... A-12
......................... A-26 35393727 ............A-8 36100220 .......... A-18 36106201 .......... A-12
35369354 .......... A-83 35518497 .......... A-55 A-22 A-26
......................... A-14 35573070 ..........A-53 36100261 .......... A-27 36106250 .......... A-13
......................... A-20 35575570 ..........A-51 36100881 .......... A-25 36106516 .......... A-43
......................... A-26 35576115 ..........A-66 cerreeenineennneennenns A=33 36106607 .......... A-13
35369396 .......... A-17 35579630 .......... A-65 36101194 .......... A-13 A-43
35369446 .......... A-74 35583582 .......... A-73 36101715 .......... A-21 36106656 .......... A-17
35369503 .......... A-82 35588193 .......... A-58 36101962 .......... A-37 36106672 .......... A-14
......................... A-17 35588300 ..........A-59 36102176 .......... A-18 36106698 .......... A-12
35370055 ............ A-7 35588318 .......... A-57 36102606 .......... A-24 A-16
35370386 .......... A-76 35589589 .......... A-57 36102929 .......... A-16 36106706 .......... A-17
......................... A-18 35589621 ..........A-50 36103182 .......... A-30 36106748 .......... A-12
......................... A-21 35589746 ............A-8 36103232 .......... A-44 36106763 .......... A-16
35372432 ............ A-4 35591122 .......... A-59 36103604 .......... A-18 36106771 .......... A-12
......................... A-11 35592757 ..........A-54 e A-24 e A-16
......................... A-12 35593508 ..........A-54 36103810 .......... A-17 36106797 .......... A-28
......................... A-13 35600261 ..........A-90 36103992 ..........A-19 36106821 .......... A-37
35372457 .......... A-22 35601517 .......... A-53 36104230 .......... A-28 36107498 .......... A-36
......................... A-23 35605187 ............A-3 36104248 ..........A-28 36107928 .......... A-18
......................... A-41 35607829 ..........A-92 36104263 .......... A-19 36107936 .......... A-28
35374073 .......... A-71 35607837 .......... A-92 36104412 .......... A-18 36107951 .......... A-28
35375385 .......... A-51 35609361 .......... A-55 A-20 36108009 .......... A-22
35375591 .......... A-50 35609544 ............ A-4 36104446 .......... A-19 36108066 .......... A-44
35375807 .......... A-T4 . A-11 36104529 .......... A-20 36108074 .......... A-44
35376094 ............ A-3 A-12 36104602 .......... A-23 36108082 .......... A-36
......................... A-43 verrrieennneeneeen A13 36104651 .......... A-28 36108108 .......... A-19
35376110 .......... A-10 35610377 ....cevvieee A4 A-38 36108116 .......... A-31
35376169 .......... A-T7 35610856 .......... A-73 36104701 .......... A-18 36108223 .......... A-18
35377621 .......... A-57 35612126 .......... A-67 A-19 36108256 .......... A-38
35378223 .......... A-16 . A-20 36104719 .......... A-12 36108355 .......... A-20
35378231 ............ A-4 35612746 .......... A-43 A-25 36108371 .......... A-41
......................... A-16 35676169 ..........A-38 36104990 .......... A-18 36108587 .......... A-28
35378264 .......... A-16 35833227 .......... A-59 36105021 .......... A-31 36108595 .......... A-21
35378538 .......... A-70 35834779 .......... A-50 36105062 .......... A-16 36108645 .......... A-24
35379387 ...oevvnnns A-6 35836949 .......... A-58 36105112 .......... A-23 36108728 .......... A-19
35379395 ...l A-5 35843168 .......... A-57 36105138 .......... A-20 36109049 .......... A-17
35379700 .......... A-17 36105146 .......... A-26 36109056 .......... A-24

[book title] i-3



COMM.NO.
36109205

36109403
36109478
36109502
36109528
36109593
36109890
36109932
36110054
36110112
36110377
36110385

36110666
36110674
36110864
36111185
36111425

36111466
36111516
36111631
36111649
36111672
36111938
36112035
36112043
36112050
36112068
36112118
36112514
36112522
36113140
36114015

4

NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE
36115426 .......... A-24 36757284 ............ A-3
36115525 .......... A-26 A-12
36115699 .......... A-43 36762706 .......... A-31
36116036 .......... A-13 36764785 .......... A-54
.......................... A-29 36765188 ..........A-31
36116135 .......... A-24 36765196 .......... A-31
36116242 .......... A-41 36765212 .......... A-31
36116648 .......... A-39 36766731 .......... A-82
36117562 .......... A-23 36766756 .......... A-85
36117570 .......... A-23 A-20
36117711 .......... A-22 36769024 .......... A-14
36117729 .......... A-22 36769404 .......... A-56
36117737 .......... A-23 36769560 .......... A-47
36117745 .......... A-23 36772028 .......... A-92
36117885 .......... A-31 36777399 ............ A-9
36117901 .......... A-12 36780906 .......... A-54
36117919 .......... A-13 36782019 .......... A-62
36118131 .......... A-43 36782456 .......... A-T7
36118149 .......... A-23 36782837 .......uunn. A-7
.......................... A-42 36785012 .......... A-64
36118156 .......... A-21 36786382 .......... A-61
.......................... A-29 36786820 .......... A-20
36118271 .......... A-41 36788172 .......... A-62
36118305 .......... A-17 36788982 .......... A-98
36118339 .......... A-37 36789550 .......... A-20
36118487 .......... A-36 36792083 .......... A-T7
36118693 .......... A-14 36793602 .......... A-90
.......................... A-43 36794345 .......... A-43
36118750 .......... A-40 36794816 .......... A-90
36118875 .......... A-18 36795482 .......... A-52
36119089 .......... A-19 A-88
36119220 .......... A-17 36795680 .......... A-67
36119246 .......... A-17 36797652 ............ A-2
36119386 .......... A-19 A-7
36119766 .......... A-24 A-45
36119808 .......... A-30 A-47
36120178 .......... A-18 A-90
36125177 .......... A-19 A-91
36125219 .......... A-39 A-18
36125276 .......... A-32 A-28
36125284 .......... A-32 36798205 .......... A-54
36125292 .......... A-16 36840411 .......... A-86
36126001 .......... A-40 36840841 .......... A-T7
36126019 .......... A-40 A-82
.......................... A-43 36843142 ..........A-38
36126050 .......... A-40 36844264 .......... A-81
36126142 .......... A-21 36844975 .......... A-73
36500832 .......... A-56 A-T7
36503134 ............ A-8 36845154 .......... A-51
36509073 .......... A-43 A-89
36531176 .......... A-96 36846087 .......... A-52
36533081 .......... A-96 . A-88
36718427 .......... A-59 36846095 .......... A-51
36755460 .......... A-33 A-88
.......................... A-35 36846103 .......... A-51

.......................... A-88

[book title]

COMM.NO. PAGE

36846111 .......... A-51
.......................... A-88
36846129 .......... A-51
.......................... A-88
36846152 .......... A-52
.......................... A-87
36846780 ............ A-7
36847838 .......... A-22
.......................... A-40
36847952 .......... A-14
36848745 .......... A-25
.......................... A-39
36853265 .......... A-73
36853521 .......... A-74
.......................... A-T7
.......................... A-79
36854149 .......... A-83
36860005 .......... A-73
36864684 .......... A-14
36866986 .......... A-43
36866994 .......... A-43
36869337 .......... A-48
36870608 .......... A-22
.......................... A-23
.......................... A-41
36876621 ............ A-3
.......................... A-11
36876779 .......... A-62
36877579 ....cvvvs A-2
36877587 .......... A-75
36877793 .......... A-29
.......................... A-43
36878064 .......... A-73
36879013 .......... A-51
.......................... A-87
36879195 .......... A-15
.......................... A-32
.......................... A-34
36879203 .......... A-43
36879211 ............ A-4
.......................... A-11
.......................... A-12
.......................... A-13
36879302 ............ A-3
............................ A-9
.......................... A-11
.......................... A-12
.......................... A-13
36879492 ............ A-2
.......................... A-45
36880367 .......... A-61
36880599 ............ A-3
36880623 ............ A-2
36880995 .......... A-15
.......................... A-32
.......................... A-34



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
36881068 .......... A-20 36895803 ............ A-8 54568761 .......... A-96 54697495 .......... A-90
36881175 .......... A-48 36895811 ............ A-8 54568779 .......... A-96 54698675 .......... A-66
36881191 .......... A-12 36895829 ............ A-8 A-99 54716360 .......... A-45
......................... A-13 36895837 ............A-8 54568787 .......... A-98 54717145 .......... A-72
......................... A-32 36895860 ............A-7 54568795 .......... A-99 54717152 .......... A-72
......................... A-34 SEUUTUPRRRRRY L T o X § 54568803 .......... A-97 54718184 .......... A-90
36881886 .......... A-60 36895977 .......... A-70 54593843 .......... A-22 54720727 .......... A-69
......................... A-70 36896892 ..........A-83 cerreeenieennneennenns A=23 54720834 .......... A-92
......................... A-90 e A-14 v A-41 54721170 .......... A-69
......................... A-91 36897346 ..........A-61 54604921 .......... A-96 54721337 .......... A-86
........................... A-9 36897429 ..........A-89 54604962 .......... A-96 54731427 .......... A-69
36882017 .......... A-11 36897437 .......... A-61 A-99 A-78
36882181 .......... A-33 36897668 .......... A-71 54604970 .......... A-99 54731435 .......... A-64
......................... A-35 36898922 ..........A-51 54625207 .......... A-96 54731443 .......... A-64
36882355 ............ A-9 A-64 54625322 ............ A-3 54731450 .......... A-64
36882470 .......... A-13 36899615 .......... A-18 A-7 54731468 .......... A-10
36882728 .......... A-15 36920114 .......... A-44 54627799 .......... A-65 54737622 .......... A-91
36882884 .......... A-15 36920486 .......... A-76 54629464 .......... A-65 54742010 ............ A-2
36882983 .......... A-15 36920825 .......... A-78 54629696 .......... A-28 54742028 .......... A-43
36882991 .......... A-15 . A-82 A-39 54743265 .......... A-75
36883015 .......... A-16 36920932 .......... A-25 54629746 .......... A-28 54744818 .......... A-94
36883023 .......... A-16 36921500 .......... A-15 54629902 .......... A-98 54744826 .......... A-94
36883049 .......... A-16 37001252 ............ A-7 54629977 .......... A-10 54745518 .......... A-94
36883056 .......... A-16 37140365 ............ A-7 54629993 .......... A-90 54746516 .......... A-93
36883080 .......... A-16 39127287 .......... A-23 54631355 .......... A-27 54747977 .......... A-71
36883098 ............ A-4 39179072 ............ A4 A-39 54749056 .......... A-10
......................... A-16 PR L T i § 54633938 .......... A-69 54749163 .......... A-98
36883106 .......... A-16 . A-12 54639174 .......... A-90 54749601 .......... A-75
36883114 .......... A-16 . A-13 54641840 ............ A-2 A-21
36883155 ............ A-4 39435441 .......... A-56 54642905 .......... A-90 A-23
36883270 ............ A-4 39437595 .......... A-56 54660089 .......... A-69 A-24
......................... A-16 39437629 ..........A-55 54660162 .......... A-19 54750997 ............ A-5
36883395 .......... A-10 39437637 .......... A-53 54661889 .......... A-71 54755731 .......... A-60
36884425 .......... A-39 39495148 .......... A-15 54667084 .......... A-T1 A-86
36884435 .......... A-25 39703921 .......... A-55 54667902 ............ A-2 54756044 .......... A-71
36884443 .......... A-25 39748942 .......... A-55 54671135 .......... A-19 54756507 .......... A-10
......................... A-39 43208511 ..........A-50 54671557 ...ccooee. AT 54756697 .......... A-10
36884948 .......... A-46 54363472 .......... A-39 A-81 54756739 .......... A-10
36885093 ............ A-9 54368048 .......... A-25 54674916 .......... A-94 54759113 ............ A-2
36888055 ............ A-2 A-38 54674957 .......... A-94 54759691 .......... A-19
......................... A-10 54414305 ..........A-62 54674973 ..........A-93 54761101 ............ A-7
......................... A-63 54414420 ..........A-60 54675020 .......... A-93 ceerreenneennneennn. A-81
........................... A-9 vererireennneeneeenn A-89 54675046 .......... A-93 54761622 .......... A-19
36888881 .......... A-14 54414677 .......... A-62 54675053 .......... A-93 54761630 .......... A-15
36889608 .......... A-70 54443577 ............ A-3 54675061 .......... A-93 54761648 .......... A-67
........................... A-9 e AR 54675079 .......... A-93 e A-20
36891216 .......... A-T6 . A-12 54675863 .......... A-69 54762125 .......... A-18
......................... A-18 verrrieennneeneeen A13 54679998 .......... A-60 54764956 .......... A-78
......................... A-21 54468160 ..........A-70 cerreeenieennneennenn. A-80 54764964 .......... A-78
36892545 .......... A-25 54468178 .......... A-68 54686167 .......... A-91 54765946 .......... A-78
......................... A-38 54475777 .........A-T4 54688015 .......... A-63 ceerreeenieennneennenes A-83
36892669 .......... A-82 . A-78 54688254 .......... A-91 54766704 .......... A-21
36893634 ............ A-7 54480504 .......... A-68 54692751 .......... A-91 54767223 .......... A-28
36895746 .......... A-45 54480512 .......... A-68 54692967 .......... A-72 54770490 .......... A-94
......................... A-26 54480520 ..........A-68 54692975 .......... A-72 54770524 .......... A-93
......................... A-28 54568753 ..........A-99 54694823 ..........A-91 54772041 ............ A-2

[book title] i-5



COMM.NO.

54773791
85470003
85470052
85470060
85470185
85470292
85470334
85470342
85470359

85471035
85471050
85471084
85471126
85471134
85471167
85471175
85471183
85471225
85471563
85471597
85471787
85471811
85471985
85471993
85472041
85472058
85472108
85472157

6

NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE
85472280 .......... A-35 95358297 .......... A-31
85472314 .......... A-20 95364469 .......... A-85
85472348 .......... A-22 95365094 .......... A-61
85472405 .......... A-42 A-86
85472447 .......... A-38 95381109 .......... A-55
85472454 .......... A-35 95402806 .......... A-51
85472496 .......... A-33 A-87
85472504 .......... A-21 95431292 .......... A-19
85472611 .......... A-42 95487773 .......... A-20
85473338 .......... A-21 95494167 .......... A-56
85473361 .......... A-32 95667341 .......... A-14
85473387 .......... A-19 95741088 .......... A-67
85473411 .......... A-22 95773032 .......... A-84
85473460 .......... A-14 95916151 .......... A-92
85473502 .......... A-29 95916532 .......... A-69
85473676 .......... A-30 95920674 .......... A-29
85473700 .......... A-35 95922902 .......... A-28
85473833 .......... A-35 95923124 .......... A-25
85473981 .......... A-32 95923298 .......... A-73
85474054 .......... A-31 A-92
92368687 ............ A-7 95928024 .......... A-66
.......................... A-47 e A=20
.......................... A-73 95928032 .......... A-15
.......................... A-74 95928040 .......... A-64
.......................... A-92 v, A-00
.......................... A-32 v A-83
.......................... A-34 v A9
95022307 .......... A-62 A-31
95031522 .......... A-32 95928172 .......... A-66
.......................... A-34 e A-83
95038634 .......... A-18 A-33
95049359 .......... A-64 A-35
95072971 .......... A-31 95928198 .......... A-33
95081824 .......... A-28 A-35
95084857 .......... A-29 95928222 .......... A-31
95208682 .......... A-66 95928230 .......... A-67
.......................... A-19 e A-T0
95219861 .......... A-33 A-83
.......................... A-35 95928248 .......... A-33
95220604 .......... A-50 95928321 .......... A-32
95223178 .......... A-55 A-34
95223194 .......... A-55 95928867 ............ A-8
95223806 .......... A-55 95930301 .......... A-84
95239919 .......... A-53 A-17
95239927 .......... A-55 95934584 .......... A-31
95242996 .......... A-66 95934683 .......... A-63
95264149 .......... A-53 95934774 .......... A-18
9527910 ............ A-64 95934998 .......... A-45
95279477 .......... A-66 A-7
.......................... A-19 95935003 ............ A-4
95280087 .......... A-32 A-28
.......................... A-34 95935029 .......... A-92
95280541 .......... A-70 95935037 .......... A-61
95287025 .......... A-27 A-29
95357976 .......... A-63 95935052 .......... A-11
95358131 .......... A-56

[book title]

COMM.NO. PAGE

95935599 .......... A-76
.......................... A-21
95937413 .......... A-31
95938171 .......... A-60
.......................... A-86
95940748 .......... A-70
.......................... A-84
95942603 .......... A-25
95943668 ............ A-8
95944575 .......... A-84
.......................... A-20
95944666 .......... A-86
.......................... A-14
95944732 .......... A-63
95947149 ............ A-9
.......................... A-33
.......................... A-35
9594904901 .......... A-52
95950275 .......... A-20
95952248 .......... A-64
95953493 .......... A-17
95953600 .......... A-36
.......................... A-37
95953758 .......... A-67
95954194 .......... A-17
95954210 .......... A-64
95954293 .......... A-84
95954913 .......... A-61
.......................... A-89
95954921 .......... A-61
.......................... A-89
95955548 .......... A-28
95955993 .......... A-60
.......................... A-86
.......................... A-87
95956199 .......... A-22
95972188 .......... A-92
95992632 .......... A-60
.......................... A-63
.......................... A-87
95992848 .......... A-60
96700893 ............ A-2
96701396 .......... A-10
96701487 .......... A-29
96701503 .......... A-10
.......................... A-50
96701750 ............ A-3
.......................... A-57
.......................... A-43
96701917 .......... A-52
96702048 .......... A-57
.......................... A-71
96702055 .......... A-45
96702279 .......... A-46
.......................... A-19
96702287 .......... A-58



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE
96702659 .......... A-62
........................... A-7
96703806 .......... A-14
96704309 ............ A-7
96704630 ............ A-2
......................... A-11
......................... A-50
96712187 .......... A-54
......................... A-56
96716162 .......... A-53
......................... A-55
96719810 .......... A-63
96726435 .......... A-10
96727557 .......... A-64
96730395 ............ A-3
96735543 ............ A-7
96735550 ............ A-7

[book title] i-7



NUMERICAL INDEX

COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE COMM.NO. PAGE

i-8 [book title]



WORD INDEX

CPN
O-RING ... .. A-31
2" BALL COUPLER OPTION . .............. A-43
A
ADAPTER . ... . A-30
.88-14 X 25 NPT FEMALE ............. A-84
I50NPT X150 ...t A-66
1I5NPTTO150JIC ... ............. A-4, A-19
I5NPTTO-24 ... ... A-19
IS5NPT X175 ..o A-20
7/16-20 X-6JIC . ... ... ... A-87
7/16-20 X-6JIC ... ... ... . A-51
9/16-18 X 1/ANPT ......... .. ... A-85
9/16-18 X 1/4 NPT O-RING ............. A-20
BARBED 1/8 X 1/8 NPT ................ A-57
COOLANT PASSAGE ................. A-43
FEMALE ............. ... . . .. A-67
OILCOOLER ... A-42
UNLOADER ........ ... it A-57
ADAPTERW/O-RING .................... A-41
ADAPTOR
OILSCAVENGE ...................... A-86
AFTERCOOLER ..... ... ... o ot A-19
AFTERCOOLER with WATER SEPARATOR .. A-2,
A-3, A-4
AIR CLEANER ASSEMBLY ........... A-71, A-72
AIR INTAKE COMPLETE .................. A-71
AIR INTAKE with HEATER . ................ A-32
AIRPIPING ....... ... A-82
AIR PIPING (contd) ............ A-83, A-84, A-85
AIREND ASSEMBLY ......... ... ......... A-51
AIREND COMPLETE . .................... A-51
AIREND COMPLETE (contd) . .............. A-52
AIREND COUPLING ......... ... ..ot A-50
AIREND GEAR CASE ASSEMBLY .. ... A-53, A-54
AIREND REAR BEARING HOUSING ASSEMBLY ..
A-56
AIREND ROTOR HOUSING ASSEMBLY ..... A-55
ALTENATOR
24V A-44
ALTERNATOR ... ... ... A-T7
ALTERNATOR & STARTER . ............... A-44
ARM
ROCKERW/NUT ..................... A-17
ASSEMBLY
BRAKECABLE 108 .................... A-8
BRAKECABLE78 .................. ... A-8
OTBV 1-5/16"SAE .................... A-89
ASSY
UNLOADER VALVE . .................. A-59

B
BAFFLE
FRONT AFTERCOOLER .............. A-19
FRONT INTAKE ......... ... .. ... .... A-92
LHCOOLER ......... .. . e A-45
RHCOOLER ............ ... .. ....... A-45
SPLITTER ... ... A-46
TOP A-45
BALL ... A-62
RETARD ........ .. A-31
BATTERY . ... A-81
12V A-73
12VDC . A-77
BATTERY ASSEMBLY ................... A-73
BEAM
AXLE ... o A-5
BEARING . ...... ... . . . A-22
BALL ... A-53
CYLINDERICAL ROLLER ......... A-54, A-55
MAIN .. A-23
REARMAIN ... ... ... ... . .. A-23
STDMAIN .. ... A-23
STDPISTONROD ................... A-22
STDREARMAIN ........... ... .. .... A-23
TAPERED ROLLER .................. A-56
BEARINGCOVER ...................... A-31
BEARING SHAFT ............ ... ... ..., A-31
BELT
6IRFSTEFAN .............. ... .. .... A-36
BINDER
3-RING ... ... A-98
BODY
AIRCLEANER ........ ... .. ... ..... A-72
MIN PRESSVALVE .................. A-49
UNLOADER ........ ... . .. A-59
BOLT ... A-43
AXLE ... A-43
CRANKSHAFT PULLEY . .............. A-36
HEXM16-20X50 .................... A-4
KEEPER . ... ... .. . . A-6
SHACKLE . ... ... A-6
BOTTLE
COOLANT RECOVERY ............... A-46
BOWL
POLYCARBONATE .................. A-68
SEDIMENT . ... ... ., A-39
BOX
GENERATORCONTROL . ............. A-25

[book title] i-1



WORD INDEX

BRACKET
L A-40
AFTERCOOLERMTG. ................. A-19
ALTERNATOR MOUNTING . ............ A-44
BATTERY MOUNTING ................ A-73
BRAKELEVER ......... ... ... ... ... ... A-7
CENTRALDRAINS ... ... ... ... ... ... A-9
CHANNELMTG. ................ A-32, A-34
DUAL REGULATION .................. A-14
ENGINE CONTROLLER ............... A-38
FANDRSPCRSPRT .................. A-35
FILTERMOUNTING . .................. A-15
FRAME ........ ... .. A-43
FRONT INTAKE ........ ... ... ... .... A-91
FUEL FILTER MOUNTING ............. A-39
GENERATORARM ......... ... ... ... A-29
GENERATORBASE .................. A-29
GENERATOR FRONT ................. A-29
GENERATORSIDE ................... A-29
HOSE REELLOCK .............. A-32, A-34
SEPERATOR TANK LIFT .............. A-64
SOLENOID . ...... ... A-27
START-RUNVALVE .................. A-82
WEDGE MOUNTING .................. A-74
BRACKET, SERVICEPIPE ................ A-20
BRAKE ASSEMBLY
LHELECTRIC ..... ... ... ... . ... . ... A-6
RHELECTRIC .......... ... .. ... ... A-6
BRAKEAWAY SWITCH ................... A-81
BRAKES, PARKING ................... A-7, A-8
BREAKER
20ACIRCUIT ... A-39
CIRCUIT ... A-25
BULKHEAD FITTING ...................... A-9
BUMPER . ... ... ... A-2
BUSHING ........ ... .. i A-18
ALTERNATOR PIVOT ................. A-44
BALANCE SHAFT .................... A-20
CLUTCH . ... A-50
CONNECTINGROD .................. A-22
CRANKSHAFT PULLEY ............... A-36
HOUSING ........... .o A-58
LOWER IDLER GEAR ................. A-28
NITRILE ....... . A-69
PISTON ... .. A-58
REDUCING .25 NPT X .12NPT .......... A-84
REDUCING .38NPT X .25NPT ........... A-84
REDUCING 1/4 X /8 NPT .. ............ A-17
REDUCING 3/8 NPT X 1/4 .. ............ A-70
REDUCING NPT 1/2X3/8 .............. A-64
C
CABLE
JUMPER . ....... ... A-73
NEGATIVE BATTERY ................. A-73
POSITIVE BATTERY .................. A-73
CAMSHAFT with GEAR & KEY ............. A-20

CAP ... A-18, A-24, A-49
BEARING ............ ... .. .. ... ... A-19
FILLER . ...... .. A-21
FILTER HSG. 1st STAGE . ............. A-16
FILTER HSG. 2nd STAGE ............. A-16
FUEL ... A-69
GREASEDUST ............ ... ... ... A-5
GUIDE ... ... ... A-54
HOSELOCK ............ .. A-32, A-34
PLUG ... . A-72
RADIATOR ... A-47
RAIN ... A-48
WATER SEPARATOR ............. A-4, A-16

CASE
GEAR ... A-53

CASTER WHEEL ASSEMBLY ............. A-43

CASTER WHEEL OPTION ................ A-43

CHAIN ASSEMBLY ......... A-4, A-11, A-12, A-13

CHANNEL
ADJHEIGHT . ........ ... ... ... A-11, A-13
HOSEREEL .................... A-33, A-35
PINTELEYE ....... ... ... ... ... .. A-12
PINTEL MTG 3-POSITION .............. A-3

CLAMP . ... . A-31, A-33
1/2" RUBBER SUPPORT .............. A-10
2TUBE ... . A-37
38 A-7
A4TUBE ... A-38
EXHAUST ... . A-48
EXHAUST SEAL ......... ... ... A-48
FUELLINE ........ ... ... .. ... ... A-40
HOSE ... ... A-46
INJECTION NOZZLE ................. A-37
RUBBERCOATED ................. A-7, A-8
SADDLE ....... ... . A-66
SADDLE250 .............. .. it A-19
SPRING ....... ... . ... i, A-57
SPRING-LOADED 2.25" . .............. A-47
SPRING-LOADED 3" ................. A-47
SUPPORT ... . . A-7
T-BOLT ... A-71
WORMGEAR ............ ... ... A-46, A-69

CLAMP,CABLE ......... .. ..., A-8

COCVER
REARBEARING ..................... A-56

COLLAR ... A-43

CONE
INNERBEARING ..................... A-5
OUTERBEARING .................... A-5

i-2 [book title]



WORD INDEX

CONNECTOR
J50RING X-10JIC ... ..o A-51
131SAE ... ... .. A-60
1.31-12SAE X-16JIC ................. A-86
131-12X131-12 ... A-87
1.62-12X-16JIC ......... ... ......... A-89
1.62-12 X-16JIC ......... ... ......... A-61
1.88-12 ... A-19
1.88-12X-24 ... ... ... A-15
1/ANPTX3/8TUBE .................. A-17
TANPT X-4JIC ... o A-18
I/ANPTTO-8JIC ...... ... ... A-10
1/8 NPT X3/8TUBE .................. A-17
3/40-RINIG X-10JIC ................. A-88
9/16-18 TO-8JIC .......... .. A-10
FEMALE 1/4 NPT X3/8TUBE ........... A-70
FLEXIBLE . .......... i A-47
MALE 1/4 NPT X 3/8 TUBE .. A-70, A-83, A-85,
A-26
MALE 1/4NPT X3/8TUBE .. ............ A-20
CONTROLLER
ENGINE ....... ... .. e A-38
COOLER
CHARGEAIR ..... .. ... o A-47
OIL .. A-43
COOLING COMPLETE . ....... ... A-45
COOLING COMPLETE (contd) ........ A-46, A-47
COUPLER ASSEMBLY
2"BALL ... A-43
COUPLING
LBNPT .. A-18
L/8BNPT X34 ... A-76
CLUTCH . ... A-50
STDIBNPTX.75 ... ... A-21
COVER ... A-62
AIRCLEANER ......... ... ... . ... A-72
CHECKBALL ........... .. . A-68
FLEXIBLE . ...... ... A-2
INJECTIONPUMP . ................... A-29
OILFILLPORT ... A-23
OILSEAL . ... . A-54
PISTON ...... .. A-58
REAR INSTRUMENT PANEL ........... A-92
ROCKERARM ........ ... ... ...t A-16
TIMINGGEAR ........ . ... ... .. ... A-29
WEATHERPROOF . ................... A-25
CRANKSHAFT ... . A-22
CRANKSHAFT IDLEGEARS . .............. A-28
CROSS
25NPT A-84
CupP
INNERBEARING ................... ... A-5
OUTERBEARING ..................... A-5
CVASSEMBLY . ... .. A-49
CYLINDER BLOCK ASSEMBLY ....... A-18, A-19
CYLINDER HEAD ASSEMBLY ........ A-24, A-25

CYLINDER-BLOCK-ASSEMBLY (cont'd) A-20,A-21,
A-22, A-23

D
DANGER/WARNING
3-PARTCOMBO .............. ... .... A-98
DECAL
CENTRALDRAINS . .................. A-10
DIESELFUEL ........... ... .. ... ... A-96
DUALREG ........... .. . .. A-14
GENERATOR-AIR-GEN/AIR . .......... A-27
HOT RADIATORFILL . . ............... A-96
OILFILL ... A-99
ON-BOARD GENERATOR . ............ A-27
OPERATING INSTRUCTIONS . ......... A-98
SYMBOL INTERPERTATION .. ......... A-98
VLN, o A-96
WEDGE ......... ... ... . ... A-74
WW INST PANEL .................... A-75
WW INSTRUMENT PANEL . ..A-21, A-23, A-24
DECAL LOCATION (contd) ...... A-96, A-98, A-99
DIAPHRAGM . .. ... . e A-58
DIODE ... ... A-77, A-38
DIPSTICK .. e A-19
DOOR
CONTROL PANEL ................... A-75
SIDE ... A-90
DOOR KEY LOCKOPTION ............... A-43
DRAINS, CENTRAL .................. A-9, A-10
DRAWBAR ............... A-3, A-11, A-12, A-13
EXTENDED LENGTH . ............ A-32, A-34
DRAWBAR COMPLETE ................ A-3, A-4
DRAWBAR, ADJUSTABLE HEIGHT ........ A-11
DRAWBAR, EXTENDED ................. A-12

DRAWBAR, EXTENDED / ADJUSTABLE HEIGHT .
A-13
DUAL PRESSURE REGULATION .......... A-14

[book title] i -3



WORD INDEX

E
ELBOW
1.25NPT X-243IC ................ A-66
25NPTX.25NPT ..o A-85
1.06SAETO-12JIC ................... A-10
125NPT X-16JIC ................... A-64
I5NPTX-243IC ............... A-15, A-19
1.88-12X-12JIC ...... ... ... . A-19
ANPTX-4JIC ... i A-17
1/ANPT X3/8TUBE ................... A-20
1/8 NPT X3/8TUBE .................. A-21
-12JICO-RING ... .. A-9
45131SAE ... ... .. A-60, A-63
45150 NPTTO-24J31C ............... A-15
45250SAE ... ... A-63
4501.31-12 X 1"TUBE ................. A-87
450 7/16-20 X -4 JIC . ... .. A-87
450 SAE 7/16-20 X -4JIC . . ............. A-52
450 SWIVEL -16 JIC X 1"TUBE .......... A-89
916 X-4JIC ... . A-61
90131SAE ...... ... A-60
90DEGREE ............ ... .. ... A-60
900 1.31-12SAE ...... ... ... .. . ... A-86
900 3/4 NPT STREET ................. A-83
900 3/4-16 X-10JIC . ........ ... ...... A-87
900 7/8-14 X-10JIC . ...... .. ... .. ... A-88
9009/16-18 X -4 JIC . ........ ... ...... A-86
9009/16-18 X -6JIC .................. A-88
900 SAE 3/4-16 X-10JIC ............... A-52
900 SAE 7/8-14 X -10JIC ............... A-51
900 SWIVEL 9/16-18 X -6JIC .. .......... A-52
900 SWIVEL NUT-16 ................. A-89
BARBED ............. ... A-70
BREATHERFITTING .................. A-16
DISCHARGE ......... ... ... ...... ... A-51
FITTING ....... .. A-31
M18-1.5 ... ... . . A-10
MALE 1/4 NPT X 3/8 TUBE .. A-83,A-14, A-18,
A-26
MALE 1/8 NPT X3/8 TUBE ............. A-76
REDUCING 15X25 .................. A-20
REDUCING 1.50X1.25 ................ A-66
SIGHTTUBE ......... ... ... . ... ... A-65
STREET 1 .25NPT X45........... A-32, A-34
STREETL/ANPT . ... . A-14
STREET3/ANPT . ... ..ot A-66
STREET 3/4ANPT X45 ............ A-33, A-35
STREET 3/4ANPT X90 ............ A-33, A-35
STREET 900 1/4 NPT ................. A-86
STREETNPT1/8 X450 . ............... A-22
SWIVEL 450 -16JIC . .................. A-61
ELBOW, 90 1.25NPT X -20JIC ......... A-33, A-35
ELECTRICBRAKESHOE .................. A-8
ELECTRICBRAKEWIRING ................. A-7

ELEMENT
125-145DEGF ... ..o A-62
IstSTAGE ........... ... . . .. A-16
2nd STAGE . ... . A-16
FUELFILTER ............ ... ..., A-11, A-39
OILFILTER ........... A-11, A-42, A-61, A-89
PRIMARY ... ... ... A-72
SAFETY ... A-72
SEPARATOR ....... ... ... i, A-63
ELEMENT ASSEMBLY ................... A-68
ENCLOSURE COMPLETE ................ A-90
ENCLOSURE COMPLETE (contd) ..... A-91, A-92
ENGINE . ... A-10
ENGINE COMPLETE ................ A-10, A-11
ENGINE OVERHAUL GASKET SET ... A-12,A-13,
A-14
EXHAUST COMPLETE ................... A-48

EXHAUST MANIFOLD & TURBOCHARGER . . A-30,
A-31

EXHAUST PIPEASM. ................... A-48
EXPANDER
7/16-20 X 9/16-18 .. .............. A-52, A-88
EYE
LIFTINGBAIL ... A-2
PINTEL3” ... . A-3
SECURITYLIFTING .................. A-43
EYEBOLT ... .. A-92
F
FAN ... A-10
FAN DRIVE and IDLER PULLEYS ...... A-35, A-36
FENDER ..... ... ... .. A-2
FILTER
IstSTAGE .......... ... . A-15
2nd STAGE ... ... A-15
FUEL/WATER SEPARATOR ........... A-70
FILTERS,DUALIQ .................. A-15, A-16
FILTERS, DUAL IQ (cont'd) .A-17, A-18, A-19, A-20
FITTING ... . A-24
BARBEDHOSE ..................... A-41
FLEXOUTLET ............ .. ... .. ... A-41
HOSE ... .. A-31
LUBE ... .. A-43
LUBE1/8 ... ... A-31
FLANGE
HALF ... A-63
UNLOADERINLET ................... A-57
FLYWHEEL & RING GEAR ............... A-21
FOAM ... . A-45
FOAM INSULATION COMPLETE .. .. ... A-93, A-94
FOLLOWER
CAM .. A-17
FORK ... A-43
SHAFT ... . A-43
FRAME ... ... ... .. A-2
WW INSTPANEL .................... A-75
WW INSTRUMENT PANEL . ..A-21, A-23, A-24
FRAME ASSEMBLY ........... ... .. ... ... A-2

i -4 [book title]



WORD INDEX

FUEL / WATER SEPARATOR .............. A-68
FUEL FILTER v vteee e A-39
FUEL FILTER and FUELPUMP ... .. ... A-40, A-41
FUEL TANK COMPLETE . ............ A-69, A-70
FULL GAUGE PANEL . .............. A-21, A-22
FUSE
TOA oot A-T7
20A .\ A-T7
AA o A-39
G
GASKET oo, A-51, A-53, A-54
ADAPTER TO OIL COOLER ............ A-42
ARINLET .o A-12, A-32
COOLANT PASSAGE ADAPTER ........ A-14
CYLINDERHEAD ............... A-12, A-25
ENGINEOILPAN ... .ovoeaeeeee A-26
EXHAUST MANIFOLD . ........... A-12, A-31
FRONT BEARING HOUSING ........... A-55
FUELSENDER . ...t A-69
INTAKE MANIFOLD .. ...ooveeen A-32
OIL CLRHOUSING . ....ovoveann. .. A-43
OIL COOLER ADAPTER ............... A-43
OIL COOLER HOUSING . .............. A-13
OILDRAINPLUG . .. o\oeeeeean A-27
OILFILLPORT ..o ovoeeeeeeae A-21
OIL FILTER HEADER . ................ A-14
OILPAN ..\t A-12
OIL PAN (NOTUSED) .........ov.... A-12
PISTON .ot A-59
REAR BEARING HOUSING . .. .......... A-55
REMOTE OIL FILTER ADAPTER ........ A-13
ROCKER ARM COVER ........... A-12, A-16
ROCKER COVERSTUD ............... A-12
STARTINGMOTOR ... oo A-13
THERMOSTAT COVER . ....o\oun. .. A-12
THERMOSTAT HOUSING . . .. ... .. A-12, A-33
TIMING GEAR COVER ........... A-13, A-28
TURBO OILDRAINPIPE ..ot .. A-30
TURBO OIL OUTLET TUBE . ........... A-12
TURBOTOEXHMAN . .......o.ovn... A-30
TURBO/EXHAUST MANIFOLD . ......... A-12
UNLOADER INLET ....vvveennn A-57
UNLOADER TOAIREND . .............. A-57
WATER BY-PASS TUBE ..... A-12, A-33, A-34
WATERPUMP ..., A-13
GASKET SET
CYLINDERHEAD .. .......c.ouuuin... A-12
ENGINE OVERHAUL .. ........ovn... A-14
SHORT BLOCK ..o oveeieeae A-13
GAUGE
250 PSIPRESSURE .. ...vooveann. .. A-21
AN-1 o A-21, A-23, A-41
FUELLEVEL .............. A-76, A-80, A-22
PRESSURE 250 PSI ............. A-76, A-18
GAUGE, 4-iN-1 ..o\ oei i A-23

GEAR
CRANKSHAFT ...... ... oo, A-23
INJECTIONPUMP ................... A-38
LHBALANCE SHAFT ................. A-20
LOWERIDLER .......... ... .. ... .... A-28
OILPUMP ... ... A-26
RH BALANCE SHAFT ................ A-20
UPPERIDLER .......... ... .. ... .... A-28
GEARSET ... .. A-53
GENERATOR
BKW . .. A-28, A-39
GENERATOR, 6 KW .. A-25, A-26, A-27, A-28, A-29
GLOBEVALVE ....... ... .. A-31
GROMMET ... ... A-46
SIDELIGHT ........ .. ... i, A-7
GUARD ... ... A-54
FAN ... A-45
PCU .. A-28
H
HANDLE
LOCK PLUNGER .................... A-43
HANGER
FRONT ... A-6
REAR ... .. A-6
HARNESS
IQOPTION ... .. A-18
6kW GENERATOR . .............. A-27, A-39
ACPOWER ......... ... ... . ..... A-26
AFRIOPTIONWIRING . ............... A-40
AIR FILTER RESTRICTION ............ A-22
ALTERNATOR ....... ... . ... . .. A-26
ALTERNATORWIRING ............... A-44
ENGINE ....... ... .. ... .. ... . ... A-78
LIGHT ... A-81
LIGHTING . ........ ... A-7
OPTION ... ... A-22
OPTION WIRING DIAGRAM . .......... A-23
PANELWIRING ................. A-80, A-41
STATUS ... . A-26
TACHOPTION ......... ...t A-24
TACHOPTIONWIRING ............... A-42
WIRINGJUMPER . ................... A-76
HEAD ... ... A-68
FUELFILTER ...... ... ... .. ... A-39
OILFILTER ... ... A-42
SINGLEFILTER ........ ... ... ..... A-61
HEAD ASSEMBLY
CYLINDER .......... .. ... . ... A-24
HEATER
24V INTAKEAIR ... ... ... ... . .... A-32
INLETAIR ... A-79
HEATER, BLOCK/BATTERY ............. A-30
HINGE
SIDEDOOR ......... .. ... A-90
SPRINGCONTPNL .................. A-75
HOLD DOWN
BATTERY ...... ... A-73

[book title] i-5



WORD INDEX

HOSE ...... ... ... ... .. .. ... A-31, A-33, A-35
BLFUEL oo A-69
SF12JIC X 27" A-9
16 JICX 25" A-87
16 X 25" A-60
224 JIC X 62" A-4
24 X 52" A-15
AIEAIRINTAKE ......... .. ... ..., A-71
BOTTOM RADIATOR . ................. A-46
BREATHER .......... ... ... ...... ... A-16
DISCHARGE ............ ... ...... ... A-63
ENGINE AIRINTAKE . ................. A-71
SCAVENGE .............. ... ... .. ... A-86
TOP RADIATOR . ........... ... ... A-46, A-27

HOSE ASSEMBLY
12 JIC X 54" .. A-10
12X 68" A-10
-16JICX 13" . A-61, A-89
FAJIC A-17
-8JIC X 88" ... A-10

HOSE ASSEMBLY -4 JIC X 30" ............. A-61

HOSEREEL ........ .. ... . . .. A-31

HOSE REELASM. .................. A-33, A-35

HOSE REEL ASSEMBLY .................. A-31

HOSE REELBEARING ................... A-31

HOSE REEL OILER, 1 QUART ............. A-36

HOSE REEL OILER, 2 QUART ............. A-37

HOSE REEL,DOUBLE ............... A-34, A-35

HOSE REEL, SINGLE ............... A-32, A-33

HOURMETER ...................... A-75, A-80

HOUSING
FLYWHEEL ............. ... ......... A-21
FRONT BEARING .................... A-55
OILCOOLER ..., A-43
OTBV .. A-62
PISTON ...... .. A-59
REARBEARING ..................... A-56
ROTOR ... A-55
THERMOSTAT . ... . A-33
WATER PUMP INLET ................. A-34

HUB
STUDDED .......... ... ... . . ... A-5
STUDDEDW/CUPS . ................... A-5

I

INDICATOR
DIFFERENTIAL PRESSURE . ... ... A-16, A-18
RESTRICTION . .......... .. .. o, A-71

INJECTION NOZZLE ..................... A-37

INJECTION PUMP and FUEL LINES . ...A-37, A-38
INSERT

EXHAUST VALVE SEAT ............... A-24

INTAKE VALVE SEAT ................. A-24
INSTRUMENT / CONTROL PANEL . . ... A-75, A-76
ISOLATOR

CENTERBOND ............ .. ... . .... A-10

CENTER BOND MOUNT ............... A-50

J
JACK
SCREW .............. A-3, A-11, A-12, A-13
J-BOLT
1/4-20 .. A-73
K
KEY A-54
3IBSQ X275 .. A-50
3/8"SQ. A-55
CAMSHAFT ... ... A-20
SHAFT4X16mm ................... A-23
KEY (REPLACEMENT) . .................. A-43
KEY LOCKCYLINDER ................... A-43
KIT
AIRFILTERMAINT. . ....... .. ... ..., A-16
CONNECTINGROD .................. A-22
DRAIN . ... A-4
FILTERDRAIN ... ... ... .. .. A-16
FUEL FILTERDRAIN . ................ A-39
FUEL FILTER GASKET ............... A-39
FUELFILTERSEAL .................. A-39
LOW PRESS REG REPAIR ............ A-14
PISTON&LINER .................... A-21
PISTONLINERO-RING ............... A-21
PISTONRING ........... ... .. ....... A-21
SIGHT GLASS ............ ... ... ..., A-16
WATER SEPARATOR ............. A-4, A-16
WEDGEBOLT .......... ... . ........ A-16
KNOB
NON-REMOVABLE IGNITION .......... A-21
NON-REMOVABLE KEY .............. A-76
L
LAMINATE
AFRI OPT WIRING DIAGRAM . ......... A-22
OPTWIRING ....................... A-23
OPT WIRING DIAGRAM .............. A-22
TACHOPTWIRING .................. A-24
LAMINATE SET ...... ... ... ... A-98
LAMP
28V A-76
LATCH
SLAMDOOR ......... ... . ... .. ... A-90
LEVER
PARKINGBRAKE .................. A-8, A-7
LEVER KIT
LHACTUATING ........... . ... .. A-8
RHACTUATING ............ ... ...... A-8
LICENSE ...... . e A-81
LIFTINGBAIL . ... ... A-2
LIGHT
LICENSE ......... .. . . A-7
STOP/TAIL/ITURN .. ........ .. et A-7
WARNING . ......... ... A-75
WARNING (WAIT TO START) .......... A-80
YELLOW CLEARANCE ................ A-7

i -6 [book title]



WORD INDEX

LINE

#LFUEL ... .. o A-38

#2FUEL ... A-37

#3FUEL ... A-37

FAFUEL ... ... A-37

FUEL FLTR/INJPUMP FUEL .......... A-40

FUEL PUMP TO FUEL FILTER .......... A-41

INJ PUMP/FUELRAIL ................. A-40

OIL .. A-30

OILDRAIN . ... . A-30
LIP . A-43
LOCK

COUPLING ............ A-4, A-11, A-12, A-13

COUPLINGHOSE ............... A-32, A-34
LOCKWASHER ............. ... ... ... ... A-38
LUBRICATOR

IQUART ... A-36

2QUART .. A-37
LUG

TERMINAL . ... ... . A-7
M
MAGNET KIT ... . A-8
MANIFOLD

EXHAUST .. ... .. A-31

HOSEREEL .................... A-33, A-35

INTAKE ... ... A-32

OIL ... A-51, A-89
METER

ELECTRONICHOUR . ................. A-21

VOLT .. A-25
MIN PRESSURE VALVE ASSEMBLY. ........ A-49
MINIMUM PRESSURE VALVE ............. A-49
MISCELLANEOUS OPTIONS .............. A-43
MODULE

2-LIGHT WARNING ......... A-76, A-80, A-22
MOUNT

CRBSDENGINE ..................... A-10

STSDENGINE ......... ... . ... ..... A-10
MUFFLER ....... ... . A-48
N
NECK

FILLER . ... ... . A-21

NIPPLE ... .. A-31
125X2 . A-36, A-37
150X 200LG ... A-66
CLOSE ... A-9
CLOSE1.50NPT ..., A-15
CLOSE1/4NPTX .88 ................ A-20
CLOSE 1/4"NPT X7/8 . ............... A-84
CLOSE1/8NPT X .75 ................ A-17
CLOSE 3/4NPT X138 ............... A-83
CLOSED 15X175 ......... ... ... A-20
CLOSED 1/4NPT X .88 ............... A-14
CLOSED 3/4ANPT ................ A-64, A-66
PIPE125NPT X4.0 ................. A-20
PIPE125NPT X45 ................. A-67

NOTICE
RADIATORFILL . ... A-99
TOWCHAINS . ... .. A-96

NUT .. A-16, A-38
1/4-20 HEXLOCK ................... A-92
4-40 PLASTIC . ..o A-76
AXLEBOLT ... ... oo A-43
FLANGE ................ ... ..., A-30, A-38
FLANGE M10-1.5 ........... A-29, A-40, A-44
HEX 1/2-13 ... .. A-28
HEX10-32 .......... .. i A-25
HEX FLANGE M05-0.8 .. .............. A-44
HEX FLANGE M08-1.25 ... ... A-60, A-90, A-91
HEX FLANGE M10-1.5 ....... A-15, A-32, A-34
HEX FLANGE M12-1.25 . .............. A-43
HEX FLANGE M12-1.75 . ............... A-9
HEX FLANGE M16-2.0 ................. A-4
HEXFLG M08-1.25 .................. A-70
HEXLOCK 1/4-20 ................... A-73
HEXMO05-0.8 ........... ... .. ... ..... A-74
HEXMO06-1.0 ........... ... .. ... .... A-14
HEXMO8 .......... ... .. .. A-7
HEXM10 ........... .. .. A-7
HEXM10-1.50 .......... ... .. ... .... A-17
HEXM12-1.75 ... .. i A-26
HEXM16-20 ........... ... .. ... .... A-43
HEX M16-2.0 A-3, A-57, A-11, A-12, A-13, A-43
KEEPER ........ . ... i A-6
LOCK .. A-54
LOCK WASHER 1/2-13 . .............. A-11
LOCKING 5/16-18 .................... A-8
LOCKWASHER 1/2-13 .. .............. A-13
LOOPHANDLE ..................... A-43
NYLOC M16-2.0 ................. A-11, A-50
NYLOCMI6 ...... .. ... A-2
PLASTIC4-40 . ..... ... ... .. ... A-21
SPINDLE ...... ... ... i, A-5
TOPLOCK ... A-6
TUBE ... ... A-37
U-BOLT ... A-6
WHEEL ............ ... . . L A-6

NUTSERT
HEXMO8 ............ ... ... ..., A-26, A-28
MO8 ... . A-45

[book title] i-7



WORD INDEX

O
ORING ... .. A-59
OILCOOLER ....... . A-46
OIL FILTER and COOLER ............ A-42, A-43
OILPAN &OIL SUMP ............... A-26, A-27
OILPIPING . ... ... A-86
OIL PIPING (contd) ............ A-87, A-88, A-89
OIL TEMPERATURE BYPASS VALVE ....... A-62
ORIFICE ... ... . A-18
MUFFLER .140 . ................. A-85, A-20
MUFFLER .156 .. ....... ... .. ......... A-82
OIL .. A-62

O-RING . .A-18, A-19, A-21, A-27, A-29, A-30, A-31,
A-32, A-38, A-42, A-43, A-49, A-56, A-62, A-63, A-65,

A-22, A-23
11.30 X2.20mm . ... A-33
11.30 X2.20mm ... A-11
153X220mm ... A-43
153X2.20mm ... A-27
17.3X22mm ... A-29
18.64 X3.513mm ..................... A-42
18.72 X 2.616mm ............ ..., .. A-16
19.30 X2.20mm . ... A-42
50.394 X 3.531mm ........... .. ..., .. A-34
93X22mm ... A-40, A-43
CONN. TUBE/TIMING GEAR COVER . . . .. A-14
FUEL TRANSFER PUMP . ......... A-13, A-41
FUELPUMP . ... ... ... ... ... .. ... ... A-41
OIL COOLER HOUSING ............... A-43
OIL COOLER!'HOUSING . .............. A-14
OILFILTERTUBES ................... A-13
OIL PUMP INTAKE .............. A-13, A-26
OIL PUMP OUTLET ................... A-26
OIL PUMP OUTLET TUBE/COVER .. ..... A-13
OILPUMP TUBECONN. ............... A-13
ROCKER COVERSTUD ............... A-16
WATER PUMP INLET ................. A-14
O-RING153X220mm ................... A-34
O-RING 69.52 X 2.616mm ................. A-22
OTBV
131SAE ... . A-60
OTBV /OIL FLTER MOUNTING ....... A-60, A-61
OVERLAY
VLN A-96
=]
PACKING
INJECTION NOZZLE .................. A-37
PAN
MIDDLE BELLY .......... ... . ......... A-2
OIL .. A-27

PANEL
ACTL INTERIOR BAFFLE ............. A-19
FRONTEND ......... .. ... A-26
FRONTENDCAP .................... A-91
FRONT END CAP ACOUSTIC .......... A-94
FRONT ROOF ACOUSTIC . ............ A-93
INSTRUMENT ........ A-75, A-21, A-23, A-24
INTR BAFFLE FRONT ACOUSTIC ...... A-94
INTR BAFFLE SIDE ACOUSTIC ........ A-94
LHSIDE ....... ... i, A-91
LOWER DOOR ACOUSTIC ............ A-93
LOWERSIDE .......... ... ..., A-91
LOWER SIDE ACOUSTIC ............. A-93
MIDDLE ROOF ACOUSTIC ............ A-93
REARACCESS ..................... A-90
REAR CORNER ACOUSTIC ........... A-93
REARENDCAP ..................... A-91
REAR ROOF ACOUSTIC .............. A-93
REAR SIDEACOUSTIC ............... A-93
REAR SPLITTER ACOUSTIC .......... A-94
REAR TOP ACCESS ACOUSTIC ....... A-94
RHSIDE ......... ... . A-91
SMALL TOOLBOX ................... A-91
TOOLBOX ... A-28
TOOLBOX ... i A-91
TOP LWR SIDEACOUSTIC ............ A-94
TOP RAILACOUSTIC ................ A-95
UPPER DOOR ACOUSTIC ............ A-93
PANEL SCHEMATIC .................... A-80
PartsOrdering . ... ... 2-1
PIN
CLEVIS 31X .75 .. ... i A-7
COLLAR . ... i A-43
COTTER .09 ....... .. i A-8
DOWEL . ..., A-18, A-19
DOWEL 1/2 X 1.12" . ....... .. ... A-22
DOWEL 1/2 X 1.25" . ................. A-53
DOWEL 1/2 X1.5" . ...... ... i, A-55
DOWELMO4 X 12 ..........ccvvnn.. A-20
HINGE ........ .. ... ... ... . .. .. ... A-43
LOCATOR ... .. i A-55
PISTON ... ... . i A-22
QUICK RELEASE .. ..... A-4, A-11, A-12, A-13
SPRING .......... ... . ... ... A-28, A-36
UNLOADER ........... ... ... A-59
PIPE
CHARGE AIR COOLER VERT. ......... A-47
CHARGE AIR COOLER/ENGINE . .. ... .. A-47
CHARGE AIR COOLER/TURBO ........ A-47
EXHAUST ... ... A-48
OILPUMP INTAKE . .................. A-26
PISTON ... . e A-49
UNLOADER ........... ... .. vt A-58

i -8 [book title]



WORD INDEX

PLATE ... A-18
BAFFLE ....... .. ... ... . A-47
BALANCE SHAFT SUPPORT ........... A-20
CLAMP ... A-53, A-56
FRONT BLOCK .......... ... ......... A-28
GAUGE . ... ... . A-18
RETAINING .......... ... ... ... ... A-53
TIE .. A-5, A-6

PLATE ASSEMBLY
LHBACKING ........... ... .. ...t A-8
RHBACKING ........... ... ... ..., A-8

PLUG ... A-16, A-18, A-22, A-29, A-32, A-56, A-31
I5DIAHOLE ......... ... o i A-92
1.62” A-65
L/BNPT .. A-64
20DIAHOLE ........... oo A-92
ADJUSTING SLOT ... A-8
BLOCKHEATER ..................... A-18
GREASE CAP ... ... ... i A-6
HEX A-59
HEX1.06-16 SAE ..................... A-70
HEX COUNTERSINK 1/4 NPT ... ... A-67, A-70
HEX COUNTERSINK 3/4NPT ............ A-9
HEXCSK1.25" ... ... ... ... ... ... A-33
HEX CSK3/4NPT .. .............. A-33, A-35
HEXHD ...... ... A-59
HEX SOCKET /4 NPT ................ A-83
HOLE 150 ........... ... .. . .. A-67
HOLE2.0 .......... ... . . . A-67
M18-25 X 1L.5wW/O-RING ............... A-43
OIL DRAIN W/GASKET ................ A-34
PIPE ..................... A-18, A-19, A-24
PIPE 1/2" .. ... A-18
PIPEL1/2"NPT ... ... ... .. A-22
PIPE3/4"NPT ... ... .. ... . .. A-27
ROCKER ARM SHAFT ................ A-17
SNAP-INHOLE ............ ... ... .. ... A-2
VENT ... A-68
W/IGASKET ... .. A-42

PLUG .75-16 O-RING . ........... ... ... ... A-52

PLUG / GASKET
OILPAN . ... . A-27

PLUGW/O-RING ............... A-33, A-40, A-43
DRAIN ... . A-42

PLUG W/SLEEVE ............ ... ... .... A-37

PLUNGER
LOCK .. A-43

POWER CONVERSION UNIT ......... A-28, A-39

PULLEY
CRANKSHAFT ... A-36
FAN ... A-36
GENERATOR .......... . o A-29
IDLETENSIONER .................... A-36
IDLER . ... .. A-35, A-29
WATERPUMP ....... ... ... ... . ... A-34

PUMP

FUELINJECTION .................... A-38

FUELTRANSFER .................... A-41

OIL ... A-26

WATER ....... . A-34
R
RADIATOR .. .. e A-46
RAIL

LHTOP ... A-90
RECEPTACLE

VA4TURN ... A-91

BODY ... A-19

DUPLEX . ...... . . A-39

DUPLEX 125V ....... ... .. ... ..... A-25
REDUCER . ... ... .. A-47

162SAEX131FEMSAE ............ A-61

1.62-12 X 1.31-12 FEMALE ............ A-89

FUEL LINES/16 X 1/4 . ............... A-70
REGULATOR

PRESSURE 100PSI ................. A-83

PRESSURE 200PSI ................. A-83
RELAY . ......... ... . .. A-77, A-79, A-25, A-38

100AMP . ... A-74
RESISTOR

MACHINE ID (45.3KOHM) .. ........... A-78
RETAINER

PUSHON1/4TURN .................. A-90

SPLITVALVE ........ .. ... ... ..... A-24
RING

SNAP ... A-21, A-55
RIVET

A9ALUMINUM Lo A-92

A9DIA A-75

316 .o A-90

SS.1I9DIA ... A-76
ROCKERARMCOVER .................. A-16
ROCKER ARM SHAFT . .................. A-17
ROD

ELEMENT RETAINING ............... A-16

PUSH ...... ... .. A-17, A-41
ROOF ... A-90
ROTATOR

VALVE SPRING ..................... A-24
ROTORSET ... . e A-55
RUNNING GEAR ... ... ... . . . A-3
RUNNING GEAR COMPLETE ........... A-5, A-6
RUNNING GEARW/BRAKES .............. A-7
RUNNING GEAR without BRAKES ....... A-5, A-6
S

SCHEMATIC, 6 KW GENERATOR WIRING .. A-38,
A-39
SCHEMATIC, FILTER RESTR OPTION WIRING . . .
A-40
SCHEMATIC, OPTIONWIRING ............ A-41
SCHEMATIC, TACH OPTION WIRING ...... A-42

[book title] i-9



WORD INDEX

SCREW ... ... . A-32, A-21
BUTTON SOC HD CAP M10-1.5X 16 ..... A-58
CAP .. A-19, A-28
CAP M05-0.8X12 .......... ... ....... A-38
CAP MO06-1/0 X12 .......... . ... A-37
CONNECTINGRODCAP .............. A-22
FILLISTER HEAD 10-32 X .50 ........... A-69
HEX 1/2-13 X 1.25" . ... ... ... ....... A-29
HEX 1/2-13 X 6" .. ... e A-28
HEX1/4-20X .50 .......... ... ....... A-18
HEX3/8-16 X11/2.................... A-31
HEX 3/8-16 X 1.25" . .................. A-56
HEX3/8-16 X 1" . ... ... ... .. A-29
HEX5/16-18 X 1.75 .. ... .. ... .ot A-8
HEXCAP ... ... A-24
HEX FLANGE M06-1.0 X 12 ............ A-34
HEX FLANGE M06-1.0X16 ............ A-29
HEX FLANGE M06-1.0 X20 ............ A-30
HEX FLANGE M06-1.0 X25 ............ A-34
HEX FLANGE M06-1.0X30 ............ A-34
HEX FLANGE M08-1.25 X100 .......... A-43
HEX FLANGE M08-1.25X12 ...... A-20, A-28
HEX FLANGE M08-1.25X20 ...... A-23, A-42
HEX FLANGE M08-1.25 X 25 . A-18, A-34, A-44
HEX FLANGE M08-1.25 X 30 ...... A-27, A-41
HEX FLANGE M08-1.25X35 ........... A-29
HEX FLANGE M08-1.25X40 ........... A-20
HEX FLANGE M08-1.25 X 45 . A-21, A-27, A-29
HEX FLANGE M08-1.25X55 ........... A-29
HEX FLANGE M08-1.25X60 ........... A-36
HEX FLANGE M08-1.25 X 65 . A-34, A-42, A-43
HEX FLANGE M08-1.25X90 ........... A-42
HEX FLANGE M10-1.5X 100 ........... A-44
HEX FLANGE M10-1.5X30 ....... A-32, A-34
HEX FLANGE M10-1.5X80 ............ A-31
HEX FLANGE M10-1.50 X 20 A-36, A-38, A-39,
A-40
HEX FLANGE M10-1.50 X 25 ........... A-44
HEX FLANGE M10-1.50 X 30 A-33, A-35, A-44,
A-15
HEX FLANGE M10-1.50 X35 ...... A-35, A-42
HEX FLANGE M10-1.50 X40 ........... A-30
HEX FLANGE M10-1.50 X50 ...... A-28, A-33
HEX FLANGE M10-1.50 X65 ........... A-35
HEX FLANGE M12-1.25X40 ........... A-43
HEX FLANGE M12-1.75 X 25 . A-2, A-25, A-33,
A-45
HEX FLANGE M12-1.75 X 30 . A-2, A-10, A-63,

ii-10

[book title]

A-9

HEX FLANGE M12-1.75X35........... A-35
HEX FLANGE M12-1.75X40........... A-29
HEX FLANGE M12-1.75X50........... A-21
HEX FLANGEM16 X60 ............... A-64
HEX FLANGE M16-2.0 X 50 .. .A-11, A-12, A-13
HEX FLG HD M08-1.25X 25 ........... A-70
HEXHD 1/2-13 X1.25" . . .............. A-53
HEXHD M08-1.25X45 ............... A-29
HEXLOCK 1/2-13 X 1.0 ............... A-11
HEXLOCK 1/2-13 X10 ............... A-13
HEXMO05-0.8X50 ................... A-74
HEXMO06-1.0X14 ................... A-73
HEXM06-1.0X20 ................... A-14
HEXM08-1.25X 100 ............. A-10, A-26
HEXMO08-1.25X16 .............. A-57, A-71
HEXM08-1.25X25 .......... A-27, A-62, A-7
HEXMO08-1.25X30 .................. A-58
HEXM10-1.5X20 ................... A-19
HEXM10-1.5X30 ............... A-52, A-29
HEXM10-1.50 X20 .................. A-46
HEXM10-1.50 X25 .................. A-58
HEXM10-1.50 X35 ................... A-7
HEXM12-1.75X30 ....... ... ... .... A-56
HEXM12-1.75X50 ................... A-3
HEXM14-20X40 ................... A-63
HEXM16-20X 12 .................... A-3
HEXM16-2.0X 120 .................. A-43
HEXM16-20X30 ................... A-50
HEXM16-2.0X40 ................... A-51
HEX M16-2.0 X 50 ..A-3, A-9, A-11, A-12, A-13
HEXM16-2.0X60 .................... A-2
HEXM16-20X75 ... ... ... .. ... ..... A-43
HEXM16-2.0X90 ............... A-10, A-50
HEXMO8-1.25X20 .................. A-45
HEX SHEETMETAL#10X 1.0 ........... A-7
HEX SOC CAP M10-1.5X70 ........... A-36
HEX SOCKET CAP 3/8-16 X 2.0" . ....... A-53
HEX SOCKET CAP 5/16-18 X 1.25" .. .. .. A-56
HEX SOCKET CAP M10-1.5X25 ....... A-54
HEX SOCKET M12-1.75X30 .......... A-54
HEX SOCKET M16-2.0 X40 ....... A-53, A-55
LOCKING 3/8-16 X3/4 .. .............. A-60
MO6-1.0X16 ........... ... . ... A-43
MO8-1.25X65 ...... ... ... .. ... A-26
MO8-1.25X70 ...... ... A-61
PLASTIC TAPPING .................. A-75
SELF-TAPPING#10 . ................. A-27
SOCKET HEAD 3/8-16 X .75 ........... A-50
SPECIAL FLANGE M12-1.75 ........... A-21
TAPPING 10-32 X 3/4” . ............... A-25
TAPPING M04 X25 .................. A-98

TAPPING M06-1.0 X 12 .. A-2, A-7, A-45, A-47,



WORD INDEX

A-74, A-90, A-91, A-18, A-28, A-32, A-34

TAPPING M06-1.0 X14 ............ A-7, A-92
TAPPING M06-1.0X20 ................ A-25
TAPPING M06-100 X20 ................ A-8
TAPPING M08-1.25X 16 ................ A-9

TAPPING M08-1.25 X 20 .A-2, A-48, A-60, A-74,
A-91, A-15, A-19, A-26, A-28

TAPPING M08-1.25X40 ............... A-69
SCREW ASSEMBLY

ADJUSTING . ... ..o A-8
SEAL

DOOR . ... A-92

FRONTOIL .................... A-13, A-29

GREASE . ...... .. A-5

OIL .. A-54

REAROIL ........... ... A-13, A-22

U-TYPEVITON ....... ... ... ......... A-62

VALVE ... ... .. A-25
SECURITY LIFTING OPTION .............. A-43
SENDER

DISCHARGE TEMPERATURE .. ... A-22, A-23

ENGINE TEMPERATURE ......... A-22, A-23

FUELLEVEL ................... A-69, A-78

OILPRESSURE ................. A-22, A-23

PRESSURE (ENGINEOIL) ............. A-41

THERMAL (DISCHARGEAIR) .. ......... A-41

THERMAL (ENGINE COOLANT) ......... A-41
SENSOR

COOLANT TEMPERATURE .. A-11, A-33, A-79

CRANK ... A-79

ENGINEHEAD TEMP ................. A-11

ENGINESPEED ...................... A-11

MANIFOLD AIRTEMP ................. A-79

OILPRESSURE ................. A-11, A-79

TEMPERATURE ................ A-51, A-64
SEPARATOR

WATER 1.50NPT . ...... ... ... .. .. A-15
SEPARATOR TANK COMPLETE ...... A-63, A-64
SEPARATOR TANK COMPLETE (contd) ... .. A-65
SERVICE AIR COMPLETE ........... A-66, A-67
SHAFT

GEAR ... A-54

LHBALANCE ......... ... ... ... ... A-20

LOWERIDLE GEAR .................. A-28

RHBALANCE ............ ... ...... ... A-20

ROCKERARM ........ ... ... ...t A-17
SHAFT w/PIN

UPPERIDLER ........ ... ... ... ..... A-28
SHIM

002 ... . A-56

003 ... A-56

010 . ... A-56
SHIMSET ... ... A-56
SHOE KIT

BRAKE . ...... .. A-8
SHORT BLOCK ASSEMBLY ............... A-15
SHROUD

FAN .. A-45

SIDE ... A-81
SILENCER
PNEUMATIC L/ANPT .. ............... A-70
SLEEVE
IDLE PULLEY . ....... ... .. ot A-35
SOLENOID
24N A-38
24V 0-100PSI ...... .. A-82
SPACER ... ... . A-53, A-8
BEARING ............... ... ..., A-53, A-55
BELT TENSIONER . .................. A-36
FAN ... A-10
FAN DRIVEBLOCK .................. A-35
IDLE PULLEY . ........ ... it A-35
RUNNING GEAR ........ ... ... ... ..... A-3
SPLICE
INSULATED ......... ... ..t A-7
SPRING .. A-19, A-49, A-58, A-62, A-92, A-31, A-43
GAS . A-90
LOCKPLUNGER ........... .. ... .... A-43
PISTON ...... .. . A-58
RETRACTOR ........... ... .. A-8
ROCKERARM ... ... ... ... .. ... ... A-17
SLIPPER . ... .. A-5
UNLOADERPIN ... ...t A-59
VALVE ... .. . . A-24
SPRING KIT
ADJUSTING SCREW .................. A-8
STANDPIPE ASSEMBLY ................. A-69
STARTER
24V A-44
STRAP
ALTERNATOR ADJUST ............... A-44
FOAM RETAINING . .................. A-90
FUEL TANK . ... ... ... i A-69
REARENGINE LIFT .................. A-25
STUD ................ A-6, A-17, A-28, A-38, A-6
T/ATURN ... A-90
BALL ... ... A-90, A-91
L=68mm ............. ... .. A-29
L=79mm ... . A-29
M16-2.0X55 ... ... ... A-57
SUPPORT
AIRCLEANER ....... ... ... ... . ... A-71
AIREND ......... ... .. it A-50
CHARGE AIRCOOLER ............... A-45
FANDRIVE ............. ... .. ... ..., A-35
IDLE TENSIONER . .................. A-36
OILCOOLER ....... ..., A-45
OILFILTER . ... o A-61
REAR ... ... A-9
ROCKERARM ... ... ... ... .. A-17
SERVICEPIPE ............. ... .. .. .. A-67

[book title] i-11



WORD INDEX

SWITCH
3POSITION &\ ovoe e A-25
3-POSITION & .o voeeieeee e A-38
AFRIVACUUM . ...t A-40
BREAKAWAY . oo, A7
IGNITION .ottt A-21
KEY .\ ot A-75
MOMENTARY ROCKER (SCROLL) . ..... A-78
ROCKER ............ A-74, A-75, A-27, A-38
ROCKER (LOAD/UNLOAD) . ............ A-80
START oottt A-80
THERMAL (DISCHARGE AIR) .. .. ....... A-78
THERMAL (SEP TK) + o vvoeeeeee A-78

SWITCH, VACUUM . ..o A-22

SWIVEL HEAD ... ovoeeeee et A-43

-

TACHOMETER . .......... A-21, A-24, A-41, A-42

TAIL/STOP ot A-81

TAIL LIGHT WIRING DIAGRAM . . .. ......... A-81

TANK
FUEL ottt A-69
SEPARATOR .. .oovoiiii A-63

TEE
TONPT oot A-64
VANPT oot A-17
U8 STREET .. ovveiee el A-23
7/8-14 X -100IC ..o A-88
916-18 X -6 JIC ..o oo A-88
BRANCH 7/8-14 X -10JIC .. ............ A-51
BRANCH 9/16-18 X -6JIC .. ............ A-52
FITTING . voeoee el A-37
MALE 1/8 NPT X 3/8 TUBE ............. A-17
MALE RUN 1/4 NPT X 3/8 TUBE .. ..A-82, A-17
STREET 1.25NPT ........oow.... A-32, A-34
STREETLANPT ........... A-82, A-84, A-20

THERMOSTAT .o\ oeoee e A-33

THERMOSTAT HOUSING ... ...t A-33

TIMING GEAR HOUSING . ................ A-29

TIRE
ST225/75D15D ..o voee e A-9

TIRE & WHEEL ASSEMBLY . .......... A-9, A-43

TIRE ASSEMBLY ..o toteee e A-4

TRANSDUCER
0-100 PRESS . ..o voeieieea A-82
0-500 PSIG (SEP TK) .« oo oveveee A-78
L00PSIG . voeeeie e A-78
PRESSURE 0-500 PSI ... ........ov... A-83

TRAY
BATTERY .. ooteeiee el A-73

TUBE
3/8'0OD .. A-14
BEARING OIL SCAVENGE ........ A-51, A-88
BEARING OIL SUPPLY ........... A-52, A-88
COOLERTOOILFILTER ........... ... A-42
DIPSTICK . ... A-19
DISCHARGE ............ ... ... ...... A-64
EXHAUST ... . A-48
FRONT BEARING OIL SUPPLY ........ A-87
FRONTOILSEAL ................ A-52, A-87
FUELRAIL ... ... . i A-37
MALE REAR SCAVENGE ......... A-51, A-88
OILCOOLERTOP .......... ... i A-60
OILFILTERTOCOOLER .............. A-42
OIL PUMP OUTLET .................. A-26
OTBVTOOILCOOLER ............... A-60
OTBVTOSEPTK ................... A-63
SEPTTK/AFCLR ................... A-19
SEPTTK/SVCPIPE ................. A-19
SERVICE ........ ... ... ... .. . ... A-66
SIGHT ... A-65
TOPOILCOOLER ................... A-27
WATER BY-PASS ................... A-33
TUBE ASSEMBLY ............. A-51, A-52, A-88
OILCOOLER-OTBV . .......... ... ..., A-86
TOP OIL COOLER-OTBV .. ............ A-86
TUBING . ... A-20
380D SYNFLEX . ............... A-82, A-84
318 A-4, A-17
3/8BSYNFLEX ........ .. ... . ... A-70
3/8" SYNFLEX . ... ... .. ... ... ... .. A-26
5/16" .. A-46
TYGON ... A-57
TURBOCHARGER ...................... A-30
U
U-BOLT ... A-5
UNION
131SAE ... A-61
STRAIGHT 1.31-12 . .................. A-89
UNLOADER ASSEMBLY ............. A-58, A-59
UNLOADER COMPLETE ................. A-57

ii - 12 [book title]



WORD INDEX

Vv WASHER ...........covviiiin. A-17, A-19, A-58

VALVE .. A-19 FLAT ....... A-4, A-11, A-35, A-45, A-61, A-92
BANPTBALL . ..o A-66 FLAT .88" ... ...t A-32, A-34
3-WAY .. A-14, A-27, A-38 FLAT /27 ... A-28
3-WAY 15NPT ..o A-19 FLAT 135X 28.6 X8.6mm ............ A-35
BALL .75 NPT X 1.062-12 UNF . ......... A-67 FLAT3/8 ... ... A-7
BALL1.25NPT ... ..o A-67, A-20 FLAT53X10X1 ...t A-38
BALL 3/4" .. . A-9 FLATMO8 ...................... A-10, A-44
BLOWDOWN . ... A-85, A-20 FLATM10 ... .. A-29
CHECK . ..... ... . . . ... .. .. A-86, A-33, A-35 INJECTOR SEALING . ................ A-37
CHECK 150 NPT . ....oiieiaann... A-20 INSIDE IDLE GEAR THRUST .......... A-28
DRAIN ..t A-18 LOCK A-63
DUSTEJECTOR ... A-72 LOCK3/8 ..t A-31
EXHAUST ..ot e A-25 LOCK3/8" ... A-29
INTAKE . . oo e e A-25 NYLON ... A-92
MINIMUM PRESSURE .. .......... A-66, A-20 OIL PRESS. REGULATOR PLUG ....... A-13
OIL PRESSURERELIEF ............... A-19 OUTLWRDLGEARTHR ............. A-28
PRESS REG (LOW PRESSURE) ........ A-14 OUT UPR IDLE GEAR THRUST ........ A-28
PRESS REG 200PSI| ... ... . ... ... ..... A-14 PISTON ... ... i A-58
SAFETY 150PSI ... ... . A-64 PLASTIC1/4 ....... ... ... .. . . . .. ... A-73
SAFETY 200PSI .. ..ot A-64 ROCKER ARM SHAFT ................ A-17
SAFETY 250PS1 . ...ooivieeeeaenn.. A-64 SEALING ......... ... A-40
START/RUN SOLENOID ............... A-77 SNUBBER ..................... A-10, A-50
STEM .ot A-9 SPINDLE ......... ..., A-5
UNLOADER . ..., A-59 TANG ... A-6
UNLOADERSQL . ....ovieiieaaann.. A-77 THRUSTMI10 ......... ... ..., A-44
UNLODER . .. ..o A-57 WATERPUMP ... ... .. .. . . A-34

V-BELT ottt e A-28 WEDGE CONTROLLER .................. A-74

VOLTMETER ...ttt A-39 WEDGE MODULE ...................... A-74

WEIGHT

W BALANCE SHAFT ................... A-20

WARNING WHEE%( 6 A9
BATTERY ...ttt A-99 WIRE T
HIGHPRESSURE .................... A-99 14 GABLACK A7
HOTFLUIDS .........cccoviieeeninn. A-96 WIRING DIAGRAM AT AT8
IMPROPER OPERATION .............. A-98 WIRING DIAGRAM (.c.oﬁ:[’;jj """""" " ATg
ROTATINGFAN ................. A-96, A-99 0 T T AR e
TOWING A-97 WSHER

""""""""""""""" LOCK1/2" ... .. A28

[book title] i-13



WORD INDEX

i - 14 [book title]



Drilling Solutions
Ingersoll-Rand Company
2100 North First Street
Garland Texas, 75040

©2003 Ingersoll-Rand Company, Printed in the USA



